CERTIFICATION TEST REPORT

Report Number. : 16U23555-E2V2

Applicant : Google Inc.
1600 Amphitheatre Parkway
Mountain View, CA 94043 U.S.A

Model : NC2-6A5-D
FCCID : A4RNC2-6A5-D
ICID : 10395A-NC26A5D
EUT Description : Internet Video Streaming Device
Test Standard(s) : FCC 47 CFR PART 15 SUBPART C

INDUSTRY CANADA RSS-247 ISSUE 1

Date of Issue:
Thursday, July 28, 2016

Prepared by:

UL Verification Services Inc.
47173 Benicia Street
Fremont, CA 94538, U.S.A.
TEL: (510) 771-1000
FAX: (510) 661-0888

NVIAD

NVLAP LAB CODE 200065-0



REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

REPORT REVISION HISTORY

Issue
Rev. Date Revisions Revised By
V1 7/25/2016 Initial Issue -
V2 7/28/2016 Revision to EUT Description 7/28/16

Page 2 of 148

UL VERIFICATION SERVICES INC.
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 16U23555-E2V2 DATE: July 28, 2016

FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D
TABLE OF CONTENTS

REPORT REVISION HISTORY .....coiiiiiiiiiinierinss s sss s ssssss s s sssss s s ssssss s s sssssssssssssnns 2
TABLE OF CONTENTS ...t sss s sss s s s s s e 3
1. ATTESTATION OF TEST RESULTS ......oooiiirirriinn s s snsnnes 5
2. SUMMARY OF TESTING .......ceeiiriiiinssnsin s sssss s ssssss s ans s s s s 6
2.1. FACILITIES AND ACCREDITATION ......ccooiiieeeeeeeeeee e 6
2.2, TEST METHODOLOGY......uutiiiiaiiiieee et 6
2.3.  CALIBRATION AND UNCERTAINTY ..o 7
2.4, MEASUREMENT METHOD..........oooeeieeeeeee e 8
2.5. TEST AND MEASUREMENT EQUIPMENT ... 9
3. EQUIPMENT UNDER TEST ....cciiiiiiiimiiiinrissnsissssssssssssssssssssssssssssssssssss s 10
3.1. MAXIMUM QUTPUT POWER.......oooooeeeeeee e 10
3.2. DESCRIPTION OF AVAILABLE ANTENNAS ...t 10
3.3. WORST-CASE CONFIGURATION AND MODE .........coccoimmiiiiiiiiieiiiicieeeee e 10
3.4. DESCRIPTION OF TEST SETUP.........ooeeeeeee e 11
4. ANTENNA PORT TEST RESULTS ...t sssss s ssssss s 15
4.1, ONTIME, DUTY CYCLE ..... .o 15
4.2, 6 AB BANDWIDTH.......cccciiieeeeee e 17
4.2.1. 802 AID MOAE ..o 18
4.2.2. 802 11G MOGE......oiiiiiiiiiei e 19
4.2.3. 802 11N HT20 MOGE ...t 21
4.24. 802 11N HTA0 MOAE ... 23

4.3 99% BANDWIDTH .....ooooeiiiiieeeeee et 25
4.3.1. 802 1AD MOAE ... 25
4.3.2. 802 11G MOAE ... 26
4.3.3. 802 11MN HT20 MOAE ... 28
4.3.4. 802 11N HTA0 MOGE ... 30

4.4, OUTPUT POWER.........ooeeeeeeeeeeeee e 32
441, 802 AID MOAE ..o 33
4.4.2. 802 11G MOGE ..o 34
4.4.3. 802 11N HT20 MOGE ...t 35
4.4.4. 802 11N HTA0 MOAE ... 36

4.5.  POWER SPECTRAL DENSITY ... 37
4.5.1. 802 11AD MOGE ..o 38
4.5.2. 802 11G MOAE......ooiiiiiiiiiii e 39
4.53. 802 11N HT20 MOAE ... 41
4.54. 802 11N HTA0 MOGE ......ccoiiiiiiiieeie e 43

4.6. CONDUCTED SPURIOUS EMISSIONS .........oooeiiiiiieeeeee e 45
4.6.1. 802 1ID MOAE......oiiiiiiiiie e 46

Page 3 of 148

UL VERIFICATION SERVICES INC.
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 16U23555-E2V2 DATE: July 28, 2016

FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D
4.6.2. 802 1TG MOAE ... 48
4.6.3. 802 11N HTZ20 MOAE ... 51
4.6.4. 802 11N HTA0 MOAE ... 54

5. RADIATED TEST RESULTS ...ttt ssss s sssss s 58

5.1 LIMITS AND PROCEDURE .......ccoooieeeeee e 58
5.2, TRANSMITTERABOVE 1 GHZ ... 59
5.21. TXABOVE 1 GHz 802.11b MODE ... 59
5.2.2. TXABOVE 1 GHz 802.11g MODE ... 69
5.2.3. TXABOVE 1 GHz 802.11n HT20 MODKE.........oooiiiiiiiiiiieee e 87
5.2.4. TXABOVE 1GHz 802.11n HT40 MODE ... 109

5.3, WORST-CASE BELOW 1 GHZ......ooeeeeeeeee e 139
5.4. WORST-CASE 18 GHZ — 26 GHZ...........ooeeeeeeiiiieeee e 141
6. AC POWER LINE CONDUCTED EMISSIONS..........ccccciimmiminnnrrsnnsnsssssnsenns 143
AR~ 1 = 10 1 = o o [0 1 146

Page 4 of 148

UL VERIFICATION SERVICES INC.
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

1. ATTESTATION OF TEST RESULTS

COMPANY NAME: Google Inc.
1600 Amphitheatre Parkway
Mountain View, CA 94043 U.S.A

EUT DESCRIPTION: Internet Video Streaming Device
MODEL: NC2-6A5-D
SERIAL NUMBER: 6520CZZAXV (Radiated) 6520CZZAYG (Conducted)
DATE TESTED: June 17" 2016 — July 20" 2016
APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 Part 15 Subpart C Pass
INDUSTRY CANADA RSS-247 Issue 1 Pass
INDUSTRY CANADA RSS-GEN Issue 4 Pass

UL Verification Services Inc. tested the above equipment in accordance with the requirements
set forth in the above standards. All indications of Pass/Fail in this report are opinions
expressed by UL Verification Services Inc. based on interpretations and/or observations of test
results. Measurement Uncertainties were not taken into account and are published for
informational purposes only. The test results show that the equipment tested is capable of
demonstrating compliance with the requirements as documented in this report.

Note: The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein. This document may not be altered or
revised in any way unless done so by UL Verification Services Inc. and all revisions are duly
noted in the revisions section. Any alteration of this document not carried out by UL Verification
Services Inc. will constitute fraud and shall nullify the document. This report must not be used
by the client to claim product certification, approval, or endorsement by NVLAP, NIST, any
agency of the Federal Government, or any agency of any government.

Approved & Released For

UL Verification Services Inc. By: Prepared By:
Z . ‘ ‘J," /,, / //,/;'/24/,
: amwcf_fd:’/é“*&é gt 77
Francisco de Anda Clifford Susa
CONSUMER TECHNOLOGY DIVISION CONSUMER TECHNOLOGY DIVISION
Program Manager Lab Engineer
UL Verification Services Inc. UL Verification Services Inc.
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2. SUMMARY OF TESTING
2.1. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 47173 and 47266
Benicia Street, Fremont, California, USA. Line conducted emissions are measured only at the
47173 address. The following table identifies which facilities were utilized for radiated emission
measurements documented in this report. Specific facilities are also identified in the test results
sections.

47173 Benicia Street 47266 Benicia Street
[X] Chamber A(IC: 2324B-1) | [ ] Chamber D(IC: 2324B-4)
DX Chamber B(IC: 2324B-2) | [ | Chamber E(IC: 2324B-5)
[ ] Chamber C(IC: 2324B-3) | [ ] Chamber F(IC: 2324B-6)
[ ] Chamber G(IC: 2324B-7)
[] Chamber H(IC: 2324B-8)

UL Verification Services Inc. is accredited by NVLAP, Laboratory Code 200065-0. The full
scope of accreditation can be viewed at http://ts.nist.gov/standards/scopes/2000650.htm.

2.2, TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.10-2013,
FCC CFR 47 Part 2, FCC CFR 47 Part 15, RSS-GEN Issue 4, and RSS-247 Issue 1.
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2.3. CALIBRATION AND UNCERTAINTY
MEASURING INSTRUMENT CALIBRATION
The measuring equipment utilized to perform the tests documented in this report has been
calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.
SAMPLE CALCULATION
Where relevant, the following sample calculation is provided:
Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +

Cable Loss (dB) — Preamp Gain (dB)
36.5 dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB = 28.9 dBuV/m

MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 0.15 to 30 MHz +3.52 dB
Radiated Disturbance, 30 to 1000 MHz +4.94 dB
Radiated Disturbance, 1 to 6 GHz + 3.86 dB
Radiated Disturbance, 6 to 18 GHz +4.23 dB
Radiated Disturbance, 18 to 26 GHz +5.30 dB
Radiated Disturbance, 26 to 40 GHz +5.23 dB

Uncertainty figures are valid to a confidence level of 95%.
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24. MEASUREMENT METHOD

On Time and Duty Cycle: KDB 558074 D01 v03r05, Section 6.

6 dB Emission BW: KDB 558074 D01 v03r05, Section 8.

Conducted Output Power: KDB 558074 D01 v03r05, Section 9.2.3.2 (Method AVGPM-G).

Power Spectral Density: KDB 558074 D01 v03r05, Section 10.3 (Method AVGPSD-1).

Unwanted emissions in restricted bands: KDB 558074 D01 v03r05, Section 12.0, 12.2.

Unwanted emissions in non-restricted bands: KDB 558074 D01 v03r05, Section 11.1, 11.2, and
11.3

AC Power Line Conducted Emissions: ANSI C63.10-2013, Section 6.2.
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2.5. TEST AND MEASUREMENT EQUIPMENT
The following test and measurement equipment was utilized for the tests documented in this
report:
Test Equipment List
Description Manufacturer Model ID Num | Cal Due
Antenna, Biconolog, 30MHz-1 GHz Sunol Sciences JB3 T899 05/26/17
Antenna, Biconolog, 30MHz-1 GHz Sunol Sciences JB1 T130 09/01/16
Antenna, Horn, 1-18GHz ETS Lindgren 3117 T346 02/22/17
Antenna, Horn, 1-18GHz ETS Lindgren 3117 T345 03/07/17
Antenna, Horn, 18-26 GHz ARA MWH-1826/B T449 05/26/17
RF Preamplifier, 10kHz - 1GHz Sonoma 310N T300 11/05/16
RF Preamplifier, 10kHz - 1GHz HP 8447D T10 02/01/17
RF Preamplifier, 1- 18GHz Miteq AFS42-00101800-25-S-42 | T1165 | 07/19/16
RF Preamplifier, 1 - 18GHz Miteq AFS42-00101800-25-S-42 T493 03/09/17
RF Preamplifier, 1 - 7GHz Amplical AMP1G6-10-27 T1370 |[04/15/17
RF Preamplifier, 1- 8GHz Miteq AMF-4D-01000800-30-29P| T1156 | 03/09/17
RF Preamplifier, 1- 26GHz Agilent 8449B T404 | 06/29/16
Spectrum Analyzer, 44 GHz Keysight N9030A T908 | 04/13/17
Spectrum Analyzer, 44 GHz Keysight N9030A T907 01/06/17
Spectrum Analyzer, 44 GHz Keysight N9030A T339 |09/14/16
Spectrum Analyzer, 44 GHz Keysight E440A T198 12/12/16
Spectrum Analyzer, 40 GHz HP 8564E T106 | 08/14/16
EMI Test Receiver, 9 kHz to 7 GHz Rohde & Schwarz ESR T1436 [ 12/19/16
Power Meter Keysight N1911A T1264 | 07/01/16
Power Sensor Keysight N1921A T1223 | 02/28/17
LISN, 30 MHz FCC FCC-LISN-50/250-25-2-01| T1310 | 06/08/17
Low Pass Filter 3GHz Micro-Tronics HPM17543 T486 07/19/16
Test Software List
Description Manufacturer |Model Version
Radiated Software UL UL EMC 9.5, 4/26/16
Antenna Port Software UL UL RF 5.0, 6/22/16
Conducted Emissions Software UL UL EMC 9.5, 5/26/15
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3. EQUIPMENT UNDER TEST

3.1. MAXIMUM OUTPUT POWER

The transmitter has a maximum peak conducted output power as follows:

Frequency Range Mode Output Power| Output Power
(MHz) (dBm) (mW)
2412 - 2462 802.11b 18.26 66.99
2412 - 2462 802.11g 18.23 66.53
2412 - 2462 802.11n HT20 18.37 68.71
2422 - 2452 802.11n HT40 14.32 27.04

3.2. DESCRIPTION OF AVAILABLE ANTENNAS

The radio utilizes a PCB antenna, with a maximum gain of 3.7dBi
3.3. WORST-CASE CONFIGURATION AND MODE

Radiated emission and power line conducted emission were performed with the EUT set to
transmit at the channel with highest output power as worst-case scenario.

The fundamental of the EUT was investigated in three orthogonal orientations X,Y,Z, it was
determined that X orientation was worst-case orientation; therefore, all final radiated testing was
performed with the EUT in X orientation.

Worst-case data rates as provided by the client were:
802.11b mode: 1Mbps
802.11g mode: 6Mbps

802.11n HT20 mode: MCSO0
802.11n HT40 mode: MCSO
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3.4.

SUPPORT EQUIPMENT

DESCRIPTION OF TEST SETUP

Support Equipment List
Description Manufacturer Model Serial Number FCCID
AC Adapter HP HSTNN-LA40 WDUVOB3U8HK1Y |DoC
Laptop HP 11-d001ax 5CD51643JG DoC
/0 CABLES
1/O Cable List

Cable |Port # of identical [Connector |Cable Type [Cable Remarks

No ports Type Length (m)

1 USB 1 Micro USB |unshielded |2

2 USB 1 Micro USB |unshielded [0.2 Y-cable

3 USB 1 USB unshielded |2.5 USB serial cable
4 DC 1 Barrel unshielded |1.7

5 AC 1 3 prong unshielded |1
TEST SETUP

The EUT is connected to a test laptop during the tests. Test software exercised the radio card.

SOFTWARE AND FIRMWARE

The firmware installed in the EUT during testing was 16.80.205.82

The test utility software used during testing was Labtool ver. 1.0.0.82.
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SETUP DIAGRAM FOR CONDUCTED TESTS

SpectrumAnalyzer

USE v-Cable

AC Adapter [— AC Adapter

AC Mains
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SETUP DIAGRAM FOR RADIATED TESTS

Remote

Radiated

L1

Spectrum Analyzer

AC Adapter [—j

AC Mains
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SETUP DIAGRAM FOR LINE CONDUCTED TEST

SpectrumAnalyzer

LISN

AC Adapter E

UsE Y-Cable
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4. ANTENNA PORT TEST RESULTS
41. ONTIME, DUTY CYCLE

LIMITS

None; for reporting purposes only.

ON TIME AND DUTY CYCLE RESULTS

Mode ON Time| Period | Duty Cycle Duty Duty Cycle 1/B
B X Cycle Correction Factor |Minimum VBW
(msec) | (msec) [ (linear) (%) (dB) (kHz)
802.11b 1Tx 8.380 8.400 0.998 99.76% 0.00 0.010
802.11g 1TX 1.390 1.414 0.983 98.30% 0.00 0.010
802.11n HT20 1TX 1.300 1.322 0.983 98.34% 0.00 0.010
802.11n HT40 1TX 0.6480 | 0.6700 0.967 96.72% 0.14 1.543
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DUTY CYCLE PLOTS

05:40:36 M 2
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42. 6dB BANDWIDTH

LIMITS

FCC §15.247 (a) (2)
IC RSS-247 5.2.1

The minimum 6 dB bandwidth shall be at least 500 kHz.

RESULTS
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4.2.1. 802.11b Mode

Channel Frequency | 6 dB Bandwidth | Minimum Limit
(MHz) (MHz) (MHz)
Low 2412 10.0640 0.5
Middle 2437 10.0800 0.5
High 2462 10.0800 0.5
% Agilent 14:57:53 Jun 21, 2016 L Freq/Channel 3 Agilent 15:13:18 Jun 21, 2016 L Freq/Channel
APv4.7(842816),37699, Conducted A a Mierl 10864 MHz APv4.7(042816),37699, Conducted A a Mkrl 10.638 MHz
Ref 20 dBm Rtten 20 dB -0.228 g ||, Center Fredl | ot o gy Atten 20 dB -9.224 4B ||, Center Freq
WPock 2.41200600 GHz oPeak 2.43768000 GHz
Log | Log ‘
18 LR | 1 StartFreq 18 1R ! 1 StartFreq
dB/ # 2.40400000 GHz dB/ 3 2 2.42900000 GHz,
Offst Dffst
ag's Stop Freq igs Stop Freq
ol 2.42080088 GHz ol 2.44560800 GHz|
= cFstep| | [55) CF Step
1.6 MHz 1. MHz
#PAvg [Auto Man #PAvg I.M Man
106 F 198
vl 82 | Freq Offset v 82 Freq Offset
53 FS 8. Hz| S3F X Hz|
AR | I —————— AR
E;L)n Signal Track| ﬁfu)n Signal Track|
Sup | on Off Swp On O]
]
Center 2.412 000 GHz Span 16 MHz Center 2.437 000 GHz Span 16 MHz
#Res BH 100 kHz #UBH 300 kHz  Sweep 1.533 ms (1001 prs) #Res BH 108 kHz #UBH 300 kHz  Sweep 1.533 ms (1001 pts)
|
LOW CHANNEL MID CHANNEL
# Agilent 15:18:16 Jun 21, 2016 L Measure
APv4.7(842816),37699, Conducted A a Mkrl 18.830 MHz
Ref 26 dBm Atten 28 dB 8636 dB Meas Off
#Peak
Log |
14 ] 1
ey L8 5 Channel Power|
Offst
185
dB Occupied BH
ol
1.5
dBm
ACP
#PAvy
196
v s2 Multi Carrier
53 FS] Power
AR
ﬁ?n Power Stat
CCDF]
Swp
Center 2.452 000 Gz Snan 16 iz 1"‘0’{3
#Res BH 100 kHz +VBH 308 kHz  Sweep 1.533 ms (1001 pts)
|
HIGH CHANNEL
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

4.2.2.802.11g Mode

Channel Frequency | 6 dB Bandwidth | Minimum Limit
(MHz) (MHz) (MHz)
Low 2412 16.4000 0.5
2 2417 16.3750 0.5
Mid 2437 16.4000 0.5
10 2457 16.3750 0.5
High 2462 16.3750 0.5
% Agilent 15:26:30 Jun 21, 2016 L Measure 3 Agilent 15:56:44  Jun 21, 2816 L Measure
APv4.7(842816),37699, Conducted A a Merl 16.490 MHz APv4.7(042816),37699, Conducted A a Mirl 16.375 MHz
Ref 28 dBm Atten 20 dB -0.262 dB Meas Off Ref 28 dBn Rtten 28 dB 5387 dB Meas Off
#Peak | #Peak
Log | Log
gig/ . . Channel Power ég/ iR 1 Channel Power
Offst & ™ Offst i
18.5 18.5
dB Occupied BH dB Occupied BW
i} Dl
Y 4
dBn acp| | [ ACP
#PAvg #PAvg
106 a 164
vl S2 Multi Carrier VL 52 Multi Carrier,
S3 T[S Power| S3F Power
AR AA
£ £fx
Power Stat Power Stat
FTun FTun
Sop CCOF| | |sum CCDF
Center 2,412 008 GHz Span 25 Mz 1"‘;{3 Contor 2.417 068 GHz Soan 25 Wz 1”‘0’{3
#Res BH 100 kHz #WBH 308 kHz Sweep 2.4 ms (1801 pts) #Res BH 100 kHz #YBH 308 kHz Sweep 2.4 ms (1001 pts)
| |
LOW CHANNEL CHANNEL 2
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: A4ARNC2-6A5-D IC: 10395A-NC26A5D
H Agilent 15:33:25 Jun 21, 2016 L Measure 4 Agilent 15:56:28  Jun 21, 208186 L Measure
APv4.7(842816),37693, Conducted A a Mkrl 16.400 MHz APv4.7(842816),37699, Conducted A a Mkrl 16.375 MHz]
Ref 28 dBm Atten 28 dB -6.464 dB Meas Off Ref 26 dBm Atten 20 dB 6.695 dB Meas Off
#Peak ] #Peak
Log | Log
[ |
ég/ e 3 Channel Power ig/ 1R ) : Channel Power
Offst Offst
1.5 18.5
d8 Occupied BH dB Occupied BH
ul} ul}
1.2 -0.9
dBm dBm
- ] ACP

#PAug ACP #PRug
106 lga L,
YL 52 Multi Carrier uLos2 Multi Carrier
93 FS Power, S3 FS Power

AR AA
Eib: Power Stat ﬁf)' Power Stat
FTun CCDF]| un CCDF
Swp Srp
Center 2437 800 GHz Span 25 WAz Jorel | |cemer 2457 du Giz Span 25 HHz e
#Res BH 100 kHz #BH 300 kHz Sweep 2.4 ms (1601 pts) #Res BH 166 kHz #VBH 366 kHz Sweep 2.4 ms (1081 pts)

|

MID CHANNEL CHANNEL 10
x5 Agilent 15:37:13 Jun 21, 2618 L Measure
APwd. 7(042816),37699, Conducted A a Mkrl 16.375 MHz
Ref 28 dBm Atten 28 dB 0.314 dB Heas Off
#Peak |
Log |
18
Y L . Channel Power
Offst P &

18.5
dB Occupied BH
]
-39
dBm
— ACP
#PAvg
100 |,
W52 Multi Carrier|
53 F Power
AR
E%)n Power Stat
CCDF
Swp
Center 2.462 008 GHz Span 25 Mz 1”‘0’{3
#Res BH 106 kHz +BH 308 kHz Sweep 2.4 ms (1001 pts)
|
HIGH CHANNEL
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

4.2.3.802.11n HT20 Mode

Channel Frequency | 6 dB Bandwidth | Minimum Limit
(MHz) (MHz) (MHz)
Low 2412 17.5770 0.5
2 2417 17.5770 0.5
3 2422 17.5770 0.5
Mid 2437 17.5770 0.5
10 2457 17.5500 0.5
High 2462 17.5770 0.5
o Agilent 16:15:22 Jun 21, 2016 L Measure 5 Agilent 16:21:14 Jun 21, 2616 L Measure
APv4.7(842816),37699, Conducted A a Mkrl 17.577 MHz APw4.7(042816),37699, Conducted A a Mkrl 17.577 MHz
Ref 26 dBm Atten 28 dB 8.532 dB Meas Off| Ref 26 dBm Atten 28 dB 6.439 dB Meas Off
#Peak | #Peak
Log | Log
ag/ Channel Power ﬁg/ e . Channel Power
Offst e r Offst R n
185 18.5
dB Occupied BH B Occupied BW
ul} ul}
En i
m m
WFhiv ACP PR ACP
196 LN 1ea A
U152 Multi Carrier VL 52 Multi Carrier,
3 FS Power EE Power
AR AA
£0tn £
Power Stat Power Stat
FTun FTun
Swn CCDF Sup CCDF
Center Z.41Z 008 GHz Span 27 Mz 1"‘0’{‘; Center 2.417 068 GHz Span 27 Wiz 1”‘;{2
#Res BH 100 kHz +VBH 306 kHz Sweep 2.6 ms (LBB1 pts) #Res BH 108 kHz #\JBH 308 kHz Sweep 2.6 ms (1001 pts)
| |
LOW CHANNEL CHANNEL 2
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

H# Agilent 16:25:16 Jun 21, 2616 L Measure 3% Agilent 16:29:07 Jun 21, 2016 L Measure
APw4.7(B42816),37639, Conducted A a Mkrl 17.577 MHZ| APv4.7(042816),37699, Conducted A a Mkrl 17.577 MHz]
Ref 28 dBm Atten 20 dB 0.184 dB Meas Off| Ref 28 dBm Atten 20 dB 0.231 dB Meas Off
#Peak #Peak
Lag | Lag
La 1R 1 Channel Power Lo ik 1 Channel Power
dB/ o & dB/ & £
Offst Offst
185 18.5
dB Occupied BH dB Occupied BH
ol ul}
8.2 ég
dBm i
ul ACP
#PAvg ACP #PAvg
106 168
vl os2 Multi Carrier, vl 52 Multi Carrier
83 F Power B Power
AR AA
ECB: Power Stat £(fx Power Stat
FTun ceor| | [FTn CCDF
Swp Swp
Center 2.422 004 GHz Span 27 Wz 1"3{‘; Center 2.437 000 GHz Spen 27 Wz l"“n’f”;‘
#Res BH 1008 kHz #UBH 300 kHz Sweep 2.6 ms (1001 pts) #Res BH 108 kHz #UBH 308 kHz Sweep 2.6 ms (1081 pts)
| |
CHANNEL 3 MID CHANNEL
o Agilent 16:33:26 Jun 21, 2016 L Measure 5 Agilent 16:38:45 Jun 21, 2616 L Measure
APw4.7(842816),37699, Conducted A a Mkrl 17.556 MHz APw4.7(042816),37693, Conducted A a Mkrl 17.577 MHz
Ref 28 dBm Atten 28 dB 0.433 dB Meas Off Ref 2@ dBm Atten 26 4B -0.377 dB Meas Off
#Peak #Peak
Log | Log
Lo Channel Power 1o Channel Power
4B/ L LR A elds dB/ iR .
Offst Offst Led &
18.5 18.5
48 Dccupied BH dB Occupied BH
ol o}
-0.3 -38
dBm dBm
ACP
#PAvg AP #PAvg
196 [ 180 |
YL 52 Multi Carrier U sz Multi Carrier
3 F Power| 83 F Pover,
AR AA
Eciax Power Stat £ Power Stat
FTun ceor| | [FTun CCDF
Swp Swp
Center 2.457 000 GHz Span 27 Wz 1";’{2 Conter 2,462 0D GHz Span 27 Mz 1"‘;{2
#Res BH 100 kHz +UBH 360 kHz Sweep 2.6 ms (1001 pts) #Res BH 1060 kHz #UBH 300 kHz Sweep 2.6 ms (1001 pts)
| |
CHANNEL 10 HIGH CHANNEL

Page 22 of 148

UL VERIFICATION SERVICES INC.
47173 BENICIA STREET, FREMONT, CA

94538, USA  TEL: (510) 771-1000

FAX: (510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.




REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

4.2.4.802.11n HT40 Mode

Channel Frequency | 6 dB Bandwidth | Minimum Limit
(MHz) (MHz) (MHz)
Low 2422 35.5860 0.5
4 2427 35.6940 0.5
5 2432 35.7480 0.5
Mid 2437 35.6400 0.5
7 2442 35.6940 0.5
8 2447 35.7480 0.5
High 2462 35.8560 0.5
# Agilent 17:05:24  Jun 21, 2016 L Measure % Agilent 17:10:13 Jun 21, 2016 L Measure
APv4.7(842816),37699, Conducted A a Mkrl 35.586 MHz APw4.7(842816),37699, Conducted A a Mkrl 35.694 MHz
Ref 28 dBm Atten 28 dB -8.531 dB Meas Off| Ref 26 dBm Atten 28 dB 8.195 dB Meas Off
#Peak | #Peak
Log | Log
L Channel Power 10 Channel Power
dB/ dB/
Offst Offst
18.5 i L 105 iR 3
dB B LA i Occupied BH dB T T T Occupied BH
ul} ul}
5%@.3 Qé@ 2
m I
v ACP PR ACP
196 108
vl 52 Multi Carrier VL s2 Multi Carrier,
53 Fspil L Power 53 RSk : Power
AR AR
£0fn £
Power Stat Power Stat
FTun FTun
Sup CCDF] Sup CCDF]
Center 2.42Z 008 GHz Sman 54 Mz 1"‘0’{2 Center 2.427 068 GHz Span 54 Mz 1”‘;{2
#hes BH 106 kHz #BH 308 kHz Sweep 5.2 ms (1861 pts) #Res BH 108 kHz #/BH 308 kHz Sweep 5.2 ms (1801 prs)
| |
LOW CHANNEL CHANNEL 4
3% Agilent 17:17:26 Jun 21, 2018 L Measure
APwd. 7(842816),37699, Conducted A a Merl 35.748 MHz
Ref 28 dBm Atten 28 dB 9.23% dB Meas Off
#Peak
Log |
18
B/ Channel Power
Offst 18 4
18.5 & '3
dB Occupied BH
ol
B
m
Wiivg ACP
o8 |
1 52 Multi Carrier|
S3 F Power
AR
£
Power Stat
FTun
Sup CCDF|
Center 2.432 006 GHz Span 54 Tz 1”‘;{‘3
#Res BH 186 kHz #UBH 300 kHz Sweep 5.2 ms (1061 prs)
|
CHANNEL 5
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

i Agilent 17:22:67 Jun 21, 2616 L Measure S ot AP ST 7, TR -
APv4.7(842516),37639, Conducted A a Mirl 35.648 MHz cmar Fraq!MZDﬂODUO GHz _[Erenen BAvg Type! RMS Froquency
Ref 28 dBm Atten 28 dB -6.968 dB Meas Off RO thani 3048
#Peak ] Sh i Mkri 35.894 MH Auto Tune
Log | ) il Ref 20.00 dBm .01 4B
ég/ Channel Power Center Freq|
Offst FLALL Ll TN WE 2.442000000 GHz
18.5 T i T ! il |
48 J \ Occupied BH whl ! L StartFreq
ol sl T 2415000000 GHz|
-6.4 j ’[‘L
dBm ACP Stop Freq
#PAvg ”f ‘1\ 2458000000 GHz
169 | .
vLos2 % Multi Carrier CF Step
83 FS Power [T ) 5.400000 MHz|
AR (Buia Man|
[
Fun Power Stat| FreqOfiset
Swn CCDF DHz|
Center 2.437 G088 GHz Span 54 MHz 1"‘0’{2 == =l
#Res BN 109 kHz #WBH 308 kHz Sweep 5.2 ms (1001 pts) gt P iy gt {1001 Pi:)
Copyright 2000-2010 Agilent Technologies ] wsc [
MID CHANNEL CHANNEL 7
et i o AP B6771613310 TEAT i - Agllent 17:38:47 Jun 21, 2616 L Heasure
K umar Freq z-u?uncmno [ vy Type: ik Tabid APv4.7(842616),37699, Conducted A a Mkrl 35.856 MHz
™ sher: 30 4B Ref 20 dBm Atten 26 dB -8.154 dB Meas Off
Auto Tune| #Peak
Ref Offset 11.1 dB
Ref 20.00 dBm 15 &%g
Center Freq) dB/ Channel Power
2.447000000 GHz| Offst .
105 At LALL, L LA JLLAALE
) | . StartFreq dB Occupied BH
e : x 2420000000 GHz| Dl
1 | ]/ |
| Stop Freq) dEm ACP
2474000000 GHz| #PAvg K“
168
| CFStep i Szw Multi Carrier,
| W Bomad i 53 F§ Power
T lan HF‘
£(f):
FreqOfiset ETun ” Power Stat
0 Hz] Snp
| —
—
e e Center 2.457 000 GHz Span 54 Mz 1"‘;{2
enter 2. I an 34.| 1z
#Res BW 100 kHz #VBW 300 kHz Sweep 5.20ms (1001 pts) #Res BH 100 kiiz MBH 380 kHz Sweep 5.2 ms (1001 pts)
s T=rns Copyright 2000-2010 Agilent Technologi |
CHANNEL 8 HIGH CHANNEL
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

4.3. 99% BANDWIDTH

LIMITS

None; for reporting purposes only.

RESULTS

4.3.1.802.11b Mode

Channel Frequency 99% Bandwidth
(MHz) (MHz)
Low 2412 13.4736
Middle 2437 13.4249
High 2462 13.4662
% Agilent 16:01:20 Jun 21, 2016 L Measure % Agilent 16:02:02 Jun 21, 2616 L Measure
| ] |
Ch Freq 2.412 GHz Trig Free Meas Off Ch Freq 2437 GHz Trig Free Meas Off
Occupied Bandwidth Averages: 100 I Occupied Bandwidth Averages: 100 I
| Channel Power Channel Power
APv4.7(842816),37699, Conducted A APw4.7(842816),37693, Conducted A
Ref 28 dBm #Atten 38 dB Ref 28 dBm #Atten 30 dB
#Peak Occupied BH #Peak Dccupied BH
Lng 'd '3 IiD@g h'd L3
18
dB/ = € dB/ > <
Offst ACP Offst ACP
185 |- 18.5
dB ! —— dB ——
I Multi Carrier| Multi Carrier
Center 2.412 00 GHz Span 48 MHz Power Center 2.437 00 GHz Span 40 MHz Power
#Res BH 228 kHz #VBH 686 kHz Sweep 1 ms (1001 prs) #Res BH 220 kHz #YBW 680 kHz Sweep 1 ms (1001 pts)
Power Stat Power Stat
Occupied Bandwidth Occ BN % Pur  99.00 % CCDF Occupied Bandwidth Occ BH 7 Pr  95.00 7 CCDF
13.4736 MHz ® dB  -26.60 dB 13.4249 MH=z ® dB -26.00 dB
Transmit Freq Error  -684.495 Hz 1Mo;’g Transmit Freq Error  5.108 kHz 1”0{3
® dB Bandwidth 16.476 MHz o % dB Bandwidth 16.476 MHz i
| |
LOW CHANNEL MID CHANNEL
% Agilent 16:02:57 Jun 21, 2016 L Measure
| ]
Ch Freq 2.462 GHz Trig Free Meas Off
Occupied Bandwidth Averages: 160 I
| Channel Power
APv4.7(842816),37693, Conducted A
Ref 20 dBm #Atten 30 dB
Cpeak Occupied BH
0g
18 - & < -
dB/
Offst ACP
185 et
dB 0 0
Multi Carrier,
Center 2.462 0@ GHz Span 4@ MHz Power
#Res BH 240 kHz #YBH 756 kHz Sweep 1 ms (1001 prs)
Power Stat
Occupied Bandwidth Occ BH % Pur  99.00 % CCDF
13.4662 MHz ® dB -26.00 dB
Transmit Freq Error —5.473 kHz IMO{g
% dB Banduidth 16.524 MHz E
|
HIGH CHANNEL
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

4.3.2. 802.11g Mode

Channel Frequency 99% Bandwidth
(MHz) (MHz)
Low 2412 16.6992
2 2417 16.7326
Middle 2437 16.7357
10 2457 16.7409
High 2462 16.7490
% Agilent 16:09:00 Jun 21, 2016 L Measure 3 Agilent 16:16:69 Jun 21, 2616 L Measure
| ] |
Ch Freq 2.412 GHz Trig Free Meas Off Ch Freq 2.417 GHz Trig Free Meas Off
Occupied Bandwidth Averages: 100 I Occupied Bandwidth Averages: 188 I
| Channel Power Channel Power
APv4.7(842816),37639, Conducted A APw4.7(842816),37699, Conducted A
Ref 26 dBm #Atten 30 dB Ref 26 dBm #fAtten 38 dB
#Peak ] Occupied BH #Peak Occupied BN
Log ! Log &
18 18 = =
dB/ d < dB/
Offst ACP| | losts: [l ACP
185 18.5
dB 1 0 0 dB . .
Il Murticarrier Multi Carrier
Center 2.412 08 GHz Span 48 MHz Power Center 2.417 B8 Gz Span 40 MHz Power
#Res BH 330 kHz #UBH 1 MHz Sweep 1 ms (1001 prs) #Res BH 330 kHz #UBH 1 MHz Sweep 1 oms (1881 ps)
= = = = Power Stat = = Power Stat
Occupied Bandwidth Occ B % Pur  99.00 % CCDF Oceupied Bandwidth Occ BH % Pur  99.080 % CCDF
16.6992 MHz ® dB -26.00 dB 16.7326 MHz ® dB -26.00 dB
Transmit Freq Error  —27.567 kHz 1M0{g Transmit Freq Error  -20.882 kHz 1I"Iofrg
% dB Banduidth 19.694 MHz ° % dB Bandwidth 19.681 MHz ?
| |
LOW CHANNEL CHANNEL 2
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

H Agilent 16:11:38  Jun 21, 2016 L Measure 3 Agilent 16:12:31 Jun 21, 2016 L Measure
| ] |
Ch Freq 2.437 GHz Trig Free Meas Off Ch Freq 2.457 GHz Trig Free Meas Off
Occupied Bandwidth Averages: 100 | Occupied Bandwidth Averages: 100 I
| Channel Power Channel Power
APv4.7(842816),37699, Conducted A APw4.7(842816),37699, Conducted A
Rsf i@ dBm #Atten 30 dB Ref 26 dBm #Atten 30 dB
#Pedl Occupied BH #Peak Occupied BH
Log L © P Log 03 P
18 18
3 < > ra
dB/ dB/
T i ACP( | fofrs: ACP
18.5 18.5
dB _ _ dB . .
Multi Carrier, Multi Carrier
Center 2.437 09 GHz Span 48 MHz Power Center 2.457 B8 Gz Span 48 MHz Power
#Res BH 330 kHz #UBH 1 MHz Sweep 1 ms (1001 prs) #Res BH 330 kHz #UBH 1 MHz Sweep 1 ms (1801 pts)
= = = = Power Stat = = = = Power Stat
Occupied Bandwidth Occ BH % Pur  99.00 % CCDF Occupied Bandwidth Occ B % Pur  99.00 % CCDF
16.7357 MHz x dB -26.00 dB 16.7409 MHz « B 26.00 <&
Transmit Freq Error 6,577 kHz 1'10{2 Transmit Freq Error  5.380 kHz 1I‘10{2
% dB Banduidth 19.771 MHz 0 % dB Bandwidth 19.688 MHz "
| |
MID CHANNEL CHANNEL 10
Agilent 16:13:56 Jun 21, 2016 L Measure
|
Ch Freq 2462 GHz Trig Free Meas Off
Occupied Bandwidth Averages: 100 I
Channel Power|
APw4.7(B42816),37699, Conducted A
Ref 28 dBm +Atten 39 dB
#Peak I Occupied BH
Log |
18
dB/
Offst - ACP
18.5
dB
Multi Carrier|
Center 2.462 08 GHz Span 40 Mz Power
#Res BH 330 kHz #YBH 1 MHz Sweep 1 ms (1891 pts)
- - - - Power Stat
Occupied Bandwidth Occ BH 7 Pur 9900 ¥ CCDF
16.7490 MHz ®x dB  -26.00 dB
Transmit Freq Error  -7.863 kHz lﬂofrg
% dB Bandwidth 19.646 MHz v
|
HIGH CHANNEL
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

4.3.3.802.11n HT20 Mode

Channel Frequency 99% Bandwidth
(MHz) (MHz)
Low 2412 17.7787
2 2417 17.7467
3 2422 17.7438
Middle 2437 17.7980
10 2457 17.7639
High 2462 17.7456
# Agilent 16:15:48 Jun 21, 2016 L Measure 3% Agilent 16:21:48  Jun 21, 2016 L Measure
| ] |
Ch Freq 2.412 GHz Trig Free Heas Off Ch Freq 2.417 GHz Trig Free Meas Off]
Occupied Bandwidth Averages: 100 I Occupied Bandwidth Averages: 100 I
| Channel Power Channel Power
APv4.7(842816),37699, Conducted A APv4.7(042816),37699, Conducted A
Ref 26 dBm #Atten 30 dB Ref 28 dBm #fAtten 38 dB
#Peak | Occupied BH #Peak I Occupied BH
Log Log & <
14 18
dB/ K4 < 4B/
Offst [y Tallll ACP( | foffse [ ACP
18.5 18.5
dB _ _ dB
Multi Carrier Multi Carrier
Center 2.412 09 Gllz Span 49 Mz Power Center 2.417 06 Ghz Span 40 Mz Power
#Res BH 360 kHz #YBH 1.1 MHz Sweep 1 ms (1881 pts) ’ Stat #Res BH 368 kHz #YBW 1.1 MHz Sweep 1 ms (1801 pts) b S
ower Sta ower Stat
Occupied Bandwidth Occ BH % Pur  99.60 % CCDF Occupied Bandwidth Occ BH % Pur  99.09 1 CCDF
17.7787 Mz X 4B -26.00 dB 17.7467 MHz % 4B -26.00 &
Transmit Freq Error  —6.488 kHz 1M0{3 Transmit Freq Error  -4.959 kHz More
% dB Bandwidth 20.167 HHz . % dB Bandwidth 26.282 Mz Lof2
| |
LOW CHANNEL CHANNEL 2
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

Occupied Bandwidth

Averages: 100 I

% Agilent 16:25:42 Jun 21, 2616 L Measure 3% Agilent 16:29:34 Jun 21, 2016 L Measure
| ] |
Ch Freq 2422 GHz Trig Fres Meas Off Ch Freq 2.437 GHz Trig Free Meas Off
Occupied Bandwidth Averages: 100 I Occupied Bandwidth Averages: 100 I
| Channel Power Channel Power
APw4.7(842816),37699, Conducted A APv4.7(042816),37699, Conducted A
Ref 28 dBm #Atten 30 dB RFe)\C Zk@ dBm #Atten 30 dB
#Peak ] Occupied BH #Peal ] Occupied BH
Log & ! < P Log &> < P
14 16
=3 + it £
dB/ dB/ &
Offst [T ACP 0ffst ACP
18.5 18.5
d8 K . dB . .
Multi Carrier Multi Carrier
Center 2.422 @@ GHz Span 40 MHz Power Center 2.437 80 GHz Span 40 MHz Power
#Res BH 360 kHz #JBH 1.1 MHz Sweep 1 ms (1001 pts) #Res BH 360 kHz #BH 1.1 MHz Sweep 1 ms (1001 pts) o S
Power Stat = = ower Stat
Occupied Bandwidth Occ B 7 Pwr  99.00 7 CCDF Occupied Bandwidth Occ BH 7 Pur  93.00 7 CCDF
17.7438 MH=z x dB -26.00 dB 17.7987 MH=z ® dB -26.00 dB
Transmit Freq Error  11.302 khz 1Ho;’g Transmit Freq Error  -6.611 kHz 1I'10frt-é\
% dB Bandwidth 20.415 MHz o % dB Bandwidth 20.879 MHz o
| |
CHANNEL 3 MID CHANNEL
# Agilent 16:33:53 Jun 21, 2016 L Measure % Agilent 16:39:11 Jun 21, 2016 L Measure
| ] |
Ch Freq 2457 GHz Trig Free Meas Off Ch Freq 2.462 GHz Trig Free Meas Off|

Occupied Bandwidth

Averages: 100 I

Channel Power

APv4.7(842816),37699, Conducted A

Channel Power

APv4.7(842616),37699, Conducted A

Ref 28 dBm #Atten 38 dB Ref 28 dBm #Atten 39 dB
#Peak I Occupied BH #Peak I Occupied BH
Log < ] © p Log - | P
18 S - 18
dB/ dB/ ~ <
Offst Al RCP | loffat [ ACP
185 18.5
dB " " dB n n
Multi Carrier| Multi Carrier
Center 2,457 0@ GHz Span 49 MHz Power Center 2,462 80 GHz Span 40 Mz Power
#Res BH 360 kHz #JBH 1.1 MHz Sweep 1 ms (1001 pts) #Res BH 360 kHz #BH 1.1 MHz Sweep 1 ms (1881 pts)
Power Stat = = Power Stat
Occupied Bandwidth Occ BH % Pwr  99.00 1 CCDF Occupied Bandwidth Occ BH % Pwr  99.00 7 CCDF
17.7639 MH= x dB -26.00 dB 17.7456 MH=z ® dB -26.90 dB
Transmit Freq Error  5.398 kHz 1?‘10{2 Transmit Freq Error  6.437 kHz 1H°fr2
¥ B Bandwidth 20.221 MHz v % dB Bandwidth 20.159 MHz v
| |
CHANNEL 9 HIGH CHANNEL
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

4.3.4.802.11n HT40 Mode

Channel Frequency 99% Bandwidth
(MHz) (MHz)
Low 2422 36.2935
4 2427 36.2961
5 2432 36.3153
Middle 2437 36.2780
7 2442 36.4070
8 2447 36.3320
High 2452 36.2564
% Agilent 17:65:51 Jun 21, 2016 L Measure % Agilent 17:10:40  Jun 21, 2016 L Measure
| ] |
Ch Freq 2.422 GHz Trig Free Meas Off Ch Freq 2.427 GHz Trig Free Meas Off
Occupied Bandwidth Averages: 100 I Occupied Bandwidth Averages: 100 I
| Channel Power Channel Power
APv4.7(B42816),37639, Conducted A APw4.7(042816),37699, Conducted A
Ref 28 dBm #Atten 38 dB RSF Zk@ dBm #Atten 30 dB
#Peak Occupied BH #Pea \ Occupied BH
Log P e N P Log | et 4‘7 — P
18 18
dB/ %3 2 dB/ &3 <
Offst ; ACP( | fofrs: ACP
185 18.5
dB A N dB
Multi Carrier, Multi Carrier
Center 2.422 09 GHz Span 88 MHz Power Center 2.427 B8 Gz Span 8@ MHz Power
#Res BH 750 kHz #UEH 2.2 MHz Sweep 1 ms (1001 prs) #Res BH 750 kHz #UBKW 2.2 MHz Sweep 1 ms (1801 pts)
= = = = Power Stat = = Power Stat
Occupied Bandwidth Occ BH % PWr 9908 % CCDF Occupied Bandwidth Occ BH % PWr 9900 7 CCDF
36.2935 MHz x dB -26.00 dB 36.7961 MHz « B 26.00 <&
Transmit Freq Error  -18.105 khz 1"°{§ Transmit Freq Error  -21.226 khz 1”0{3
x dB Bandwidth 40.638 MHz ° x dB Bandmidth 41.142 MHz !
| |
LOW CHANNEL CHANNEL 4
w5 Agilent 17:17:53 Jun 21, 2016 L Measure
| ]
Ch Freq 2.432 GHz Trig Free Meas Off
Occupied Bandwidth Averages: 100 I
| Channel Power
APwd. 7(842816),37699, Conducted A
Ref 20 dBm #Atten 30 dB
#Peak Occupied BH
Log
18
dB/ X2 &
0ifst | 7 ACP)
18.5
dB N n
Multi Carrier,
Center 2.432 08 Gz Span 80 MHz Power
#Res BH 750 kHz #WBH 2.2 MHz Sweep 1 ms (1881 pts)
- - = = Power Stat
Occupied Bandwidth Occ BH % Pur  99.00 % CCDF
36.3153 MHz x dB -26.00 dB
Transmit Freq Error  2.354 kHz PO{S
% dB Bandwidth 41.038 MHz 0
|
CHANNEL 5
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

% Agllent 17:2235 Jun 21, 2016 L Measure Al S b O T
| o PG S
Ch Freq  2.437 Bhz Trig Free Meas Off AbGaimioe  Bhram: 30 a3 = Radio Davice:BTS
Occupied Bandwidth Averages: 100 I Ref Offset 111 dBs
‘--_:\ v Ref 20,00 dBm
|Channe| Power s i Center Freq|
APw4.7(B42816),37699, Conducted A 2442000000 GHz|
Ref 28 dBm #Htten 30 dB |
*Peak I Occupied BH |
Log & | &
10 ‘ '
dB/ I
T v o I N S —— 1211 T Y ACP |
18.5 |
d& - - |
Multi Carrier| | CF Step
Center 2.437 80 GHz Span 88 MH Power Center 2442 GHz TR 8000000 Wiz
g pan z 8 pan 2 [aute Man
#Res BH 750 kHz #UBH 2.2 MHz Sweep 1 ms (1001 pts) . S i iz R e Sveap 1%
ower Stat i Total P 18.1 dBi |
Occupied Bandwidth Occ BH % Pur  99.08 ¥ CCDF] Decupled Bandwidth atal Powsr m Fragioe
96.2780 MHz x dB -26.08 B 36.407 MHz
} ' More Transmit Freq Error 68.029 kHz OBW Power 99.00 %
Transmit Freq Error  ~9.59% kHz lofo x dB Bandwidth 4250MHz  xdB 26.00d8
% B Bandwidth 41.189 MHz
G Fo
MID CHANNEL CHANNEL 7
__ I i Agilent 17:31:15 Jun 21, 2016 L Measure
q 2447000000 GHz S P LTRSS R i ons Frequency T
AWainton | Wien:30 43 RadioDevias:TS Ch Freq 2.452 GHz Trig Free Meas Off
:oerfo;;e‘;l;wdwsua Occupied Bandwidth Averages: 106 I
.| im
CenterFreq| Channel Pover
| 2447000000 Gtz APv4.7(042816),37699, Conducted A
| Ref 28 dBm #Atten 39 dB
‘ Epeak i Occupied BH
0g .Y
| 18
| dB/ id k3
Offst | : ACP
| 18.5
‘ dB —
CF Step, Multi Carrier
Center 2447 GHz Span 80 MHz fa Han Center 2452 08 GHz Span 89 MHz Power
bl s A aa e e #Res B 790 kiz #UBH 2.2 Miiz Sweep 1 ms (1001 pts)
Occupied Bandwidth Total Power 16.6 dBm Freq Offset - p y = Power Stat
36.332 MHz oHz Occupied Bandwidth Occ BH % Pur  99.00 / CCDF
2 ®dB -26.00 dB
Transmit Freq Error 105.46 kHz OBW Power 99.00 % i 36'2564 MHZ More
* dB Bandwidth 4099 MHz  xdB -26.00 dB Transmit Freq Error  15.544 khz 1of 5
% dB Bandwidth 41.976 MHz
- [ ]
CHANNEL 8 HIGH CHANNEL
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016

FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D
4.4. OUTPUT POWER
LIMITS

FCC §15.247 (b)

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850
MHz bands: 1 Watt. As an alternative to a peak power measurement, compliance with the one
Watt limit can be based on a measurement of the maximum conducted output power. The total
conducted output power shall be reduced by 1 dB below the specified limits for each 3 dB that
the directional gain of the antenna/antenna array exceeds 6 dBi.

IC RSS-247 5.4.4

For DTSs employing digital modulation techniques operating in the bands 902-928 MHz and
2400-2483.5 MHz, the maximum peak conducted output power shall not exceed 1W.
Except as provided in Section 5.4(5), the e.i.r.p. shall not exceed 4 W.

DIRECTIONAL ANTENNA GAIN

There is only one transmitter output therefore the directional gain is equal to the antenna gain.

RESULTS
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

4.4.1.802.11b Mode

Limits
Channel |Frequency | Directional| FCC IC IC Max
Gain Power | Power EIRP |Power
Limit Limit Limit
(MHz) (dBi) (dBm) | (dBm) | (dBm) | (dBm)
Low 2412 3.70 30.00 30 36 30.00
Mid 2437 3.70 30.00 30 36 30.00
High 2462 3.70 30.00 30 36 30.00
Results
Channel |Frequency | Chain 0 Total Power | Margin
Meas Corr'd Limit
Power Power
(MHz) (dBm) (dBm) [ (dBm) (dB)
Low 2412 18.26 18.26 30.00 -11.74
Mid 2437 18.21 18.21 30.00 -11.79
High 2462 17.20 17.20 30.00 -12.80

TEST INFORMATION

Date: 6/21/16 — 6/27/16
Tester: Clifford Susa
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

4.4.2.802.11g Mode

Limits
Channel |Frequency | Directional| FCC IC IC Max
Gain Power | Power EIRP |Power
Limit Limit Limit
(MHz) (dBi) (dBm) | (dBm) | (dBm) | (dBm)
Low 2412 3.70 30.00 30 36 30.00
2 2417 3.70 30.00 30 36 30.00
Mid 2437 3.70 30.00 30 36 30.00
10 2457 3.70 30.00 30 36 30.00
High 2462 3.70 30.00 30 36 30.00
Results

Channel |Frequency| Chain 0 Total Power | Margin
Meas Corr'd Limit

Power Power
(MHz) (dBm) (dBm) | (dBm) (dB)
Low 2412 13.15 13.15 30.00 -16.85
2 2417 16.06 16.06 30.00 -13.94
Mid 2437 18.23 18.23 30.00 -11.77
10 2457 16.11 16.11 30.00 -13.89
High 2462 13.22 13.22 30.00 -16.78

TEST INFORMATION

Date: 6/21/16 — 6/27/16
Tester: Clifford Susa
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

4.4.3.802.11n HT20 Mode

Limits
Channel |Frequency | Directional| FCC IC IC Max
Gain Power | Power EIRP |Power
Limit Limit Limit
(MHz) (dBi) (dBm) [ (dBm) | (dBm) | (dBm)
Low 2412 3.70 30.00 30 36 30.00
2 2417 3.70 30.00 30 36 30.00
3 2422 3.70 30.00 30 36 30.00
Mid 2437 3.70 30.00 30 36 30.00
10 2457 3.70 30.00 30 36 30.00
High 2462 3.70 30.00 30 36 30.00
Results

Channel |Frequency| Chain 0 Total Power | Margin
Meas Corr'd Limit

Power Power

(MHz) (dBm) (dBm) | (dBm) (dB)

Low 2412 12.35 12.35 30.00 -17.65
2 2417 15.29 15.29 30.00 -14.71
3 2422 17.27 17.27 30.00 -12.73
Mid 2437 18.37 18.37 30.00 -11.63
10 2457 16.26 16.26 30.00 -13.74
High 2462 13.41 13.41 30.00 -16.59

TEST INFORMATION

Date: 6/21/16 — 6/27/16
Tester: Clifford Susa
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

4.4.4.802.11n HT40 Mode

Limits
Channel |Frequency | Directional| FCC IC IC Max
Gain Power | Power EIRP |Power
Limit Limit Limit
(MHz) (dBi) (dBm) | (dBm) | (dBm) | (dBm)
Low 2422 3.70 30.00 30 36 30.00
4 2427 3.70 30.00 30 36 30.00
5 2432 3.70 30.00 30 36 30.00
Mid 2437 3.70 30.00 30 36 30.00
7 2442 3.70 30.00 30 36 30.00
8 2447 3.70 30.00 30 36 30.00
High 2452 3.70 30.00 30 36 30.00
Results
Channel |Frequency| Chain 0 Total Power | Margin
Meas Corr'd Limit
Power Power
(MHz) (dBm) (dBm) | (dBm) (dB)
Low 2422 9.15 9.15 30.00 -20.85
4 2427 9.39 9.39 30.00 -20.61
5 2432 11.26 11.26 30.00 -18.74
Mid 2437 13.33 13.33 30.00 -16.67
7 2442 14.32 14.32 30.00 -15.68
8 2447 13.21 13.21 30.00 -16.79
High 2452 11.42 11.42 30.00 -18.58

TEST INFORMATION

Date: 6/21/16 — 6/27/16
Tester: Clifford Susa
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

4.5. POWER SPECTRAL DENSITY

LIMITS

FCC §15.247 (e)
IC RSS-247 5.2.2

The power spectral density conducted from the transmitter to the antenna shall not be greater
than 8 dBm in any 3 kHz band during any time interval of continuous transmission.

RESULTS
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

4.5.1. 802.11b Mode

Channel | Frequency PSD Limit Margin
(MHz) (dBm) (dBm) (dB)
Low 2412 -5.16 8 -13.16
Middle 2437 -5.05 8 -13.05
High 2462 -6.01 8 -14.01
% Aglent 15:6@:48 Jun 21, 2016 L Measure 4% Agilent 15:14:26 Jun 21, 2016 L Measure
APv4.7(842816),37639, Conducted A Mkrl 2.411 227 GHz APv4.7(042816),37699, Conducted A Mkrl 2.437 657 GHz
Ref 10 dBm Atten 18 dB -5.155 dBm Meas Off| Ref 10 dBm Atten 18 dB -5.047 dBm Meas Off
#fvg ] #Hvg
Log | Log
ég/ 2 Channel Power ég/ 2 Channel Power
Offst Offst
18.5 18.5
dB Occupied BH dB Occupied BH
ul} ul}
: @
m m
WPhivg ACP PR ACP
109 160
vl sz Multi Carrier, vl s2 Multi Carrier
93 FS Power, $3F Power,
AA AA
ﬁfu)n Power Stat Egu)ﬂ Power Stat
CCDF]| CCDF]
Swp Swp
Center 2.412 008 GHz Soan 21 Mz 1"‘0’{3 Center 2.437 068 CHz Spen 21 MHz 1”‘0’{‘3
#Res BH 38 kHz #UBH 91 kHz  Sweep 78.48 ms (1346 pts) #Res BH 30 kHz #UBH 91 kHz Sweep 70.5 ms (1343 pts)
| |
LOW CHANNEL MID CHANNEL
W% Agilent 15:18:23 Jun 21, 2016 L Measure
APv4.7(842816),37699, Conducted A Mkrl 2.461 188 GHz
Ref 16 dBm Atten 18 dB -6.883 dBm Heas Off
#Avg I
Log |
1o s Channel Power
dB/
Offst
18.5
dB Occupied BH
ol
2
m
WPhive ACP
106
vl 82 Multi Carrier|
$3 FS] Power
AR
ﬁ?n Power Stat
CCDF
Swp
Center 2.062 000 GHz Span 21 Mz 1"‘;{‘;
#Res BH 30 kHz #YBH 91 kHz Sweep 70.52 ms (1345 pts)
|
HIGH CHANNEL
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

4.5.2. 802.11g Mode

Channel | Frequency PSD Limit Margin
(MHz) (dBm) (dBm) (dB)
Low 2412 -11.22 8 -19.22
2 2417 -8.62 8 -16.62
Middle 2437 -6.61 8 -14.61
10 2457 -8.68 8 -16.68
High 2462 -11.52 8 -19.52
% Agilent 15:27:44  Jun 21, 2016 L Measure 3 Agilent 15:51:57 Jun 21, 2016 L Measure
APv4.7(842516),37639, Conducted A Mkrl 2.414 482 GHz APw4.7(B42816),37639, Conducted A Mkrl 2.419 473 GHz)
Ref 18 dBm Atten 18 dB -11.223 dBm Meas Off| Ref 18 dBm Atten 18 dB -8.613 dBm Meas Off
#Avg ] #Avg
Lag | Log
ég/ Channel Power ig/ Channel Power
Offst Offst [ [ (O voyraRT v iR v Oy Uy v T
1.5 18.5
dB Occupied BH dB Occupied BH
ul} Dl
: s
m 1
WPhv ACP g ACP
169 198
vl s2 Multi Carrier VL 52 Multi Carrier,
83 FS Power 53 F Power
AR AA
£0fn £
Power Stat Power Stat
FTun FTun
Swp CCDF Sup CCDF
Center 2.412 08 GHz Snan 25 Wz horel | |center 2417 505 ohz Span 25 Wiz hore
#Res BH 30 kHz #BH 91 kHz  Sweep 83.83 ms (1643 pts) #Res BH 30 kHz #YBH 91 kHz  Sweep 83.94 ms (1649 pts)
| |
LOW CHANNEL CHANNEL 2
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

H Agilent 15:34:38  Jun 21, 2016 L Measure 3 Agilent 15:57:42  Jun 21, 2016 L Measure
APv4.7(842516),37639, Conducted A Mkrl 2.439 168 GHz APw4.7(B42816),37639, Conducted A Mkrl 2.454 481 GHz)
Ref 18 dBn Atten 18 dB -6.513 dBn Meas Off Ref 18 dBm Atten 18 dB -8.583 dBn Meas OFf
#Avg ] #Avg T
Log | Log
10 5 Channel Power 19 1 Channel Power
dB/ dB/ L
Offst Offst
1.5 18.5
dB Occupied BH dB Occupied BH
ul} Dl
iB@ 4.8
In dBm
ACP
#PAvg #PAvg ACP
169 bl 198
vl sz Multi Carrier| uL 52 Multi Carrier
83 FS Power 53 F Power
AR AA
Ect Power Stat £Cb: Power Stat
fTun ceor| | [EI CCOF
Sup Swp
Center 2.437 08 GHz Snan 25 Wz horel | |center 2457 565 ohz Span 26 Wiz hore
#Res BH 30 kHz #BH 91 kHz  Sweep 83.96 ms (1656 pts) #Res BH 30 kHz #YBH 91 kHz  Sweep 87.28 ms (1673 pts)
| |
MID CHANNEL CHANNEL 10
Agilent 15:38:26 Jun 21, 2016 L Measure
APw4. 7(B42816),37699, Conducted A Mkrl 2.463 473 GHz
Ref 18 dBm Atten 19 dB -11.516 dBm Meas Off
#Aug
Log
L Channel Power|
4B/ 1
Offst o
18.5
dB Occupied BW
ol
8.6
dBm ACP
#PAvg
108
V1 2 Multi Carrier|
53 FSA Power
AR
E%)n Power Stat
CCDF
Swp
Center 2462 000 GHz Span 25 MHz 1”‘0’{3
#Res BH 30 kHz #UBH 91 kHz  Sweep 83.98 ms (1652 pts)
|
HIGH CHANNEL
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

4.5.3. 802.11n HT20 Mode

Channel | Frequency PSD Limit Margin
(MHz) (dBm) (dBm) (dB)
Low 2412 -12.67 8 -20.67
2 2417 -9.60 8 -17.60
3 2422 -7.46 8 -15.46
Middle 2437 -6.44 8 -14.44
10 2457 -8.50 8 -16.50
High 2462 -11.30 8 -19.30
% Agilent 16:16:36 Jun 21, 2016 L Measure %% Agilent 16:22:28 Jun 21, 2016 L Measure
APv4.7(842816),37639, Conducted A Mkrl 2.484 456 GHz APv4.7(042816),37699, Conducted A Mkrl 2.424 458 GHz)
Ref 16 dBm Atten 18 dB -12.674 dBm Meas Off| Ref 18 dBm Atten 18 dB -9.602 dBm Meas Off
#Avg ] #Avg
Log | Log
ég/ . Channel Power ig/ L Channel Power
Offst Offst
185 18.5
dB Occupied BH dB Occupied BH
ul} o}
i i
m m
WPhv ACP “Plvg ACP
109 198
vl s2 Multi Carrier VL 52 Multi Carrier,
3 Rl Ve Power, $3 F Power,
AA AA
£ £
Power Stat Power Stat
FTun FTi
S CCOF| | fop CCOF
Center 2,412 008 G112 Span 27 Wiz horel | |center 2417 565 oz Sgn 27 iz hore
#Res BH 30 kHz #BH 91 kHz  Sweep 9863 ms (1778 pts) #Res BH 30 kHz #YBH 91 kHz  Sweep 98.59 ms (1775 pts)
| |
LOW CHANNEL CHANNEL 2
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

H# Agilent 16:26:38 Jun 21, 2016 L Measure 3% Agilent 16:36:23 Jun 21, 2016 L Measure
APw4.7(B42816),37639, Conducted A Mkrl 2.423 470 GHz APv4.7(042816),37699, Conducted A Mkrl 2.444 430 GHz
Ref 18 dBm Atten 18 dB -7.456 dBm Meas Off| Ref 1@ dBm Atten 18 4B —6.436 dBm Meas Off
#Aug ] #Avg
Lag | Lag
ag/ é I Channel Power ég/ H Channel Power
Offst Offst
185 18.5
dB Occupied BH dB Occupied BH
ol ul}
8.0 gBﬁ
dBm i
ACP
#PAvg ACP #PAvg
106 168
vl 52 Multi Carrier, vl 52 Multi Carrier
83 F Power B Power
AR AA
ﬁf): Power Stat fg)' Power Stat
un CCDF un CCDF
Swp Swp
Center 2.422 004 GHz Span 27 Wz 1"3{‘; Center 2.437 000 GHz Spen 27 Wz l"“n’f”;‘
#Res BH 30 kHz #UBH 91 kHz  Sweep 90.66 ms (1774 pts) #Res BH 30 kHz #UBH 91 kHz  Sweep 90.61 ms (1780 pts)
| |
CHANNEL 3 MID CHANNEL
i Agilent 16:34:40 Jun 21, 2016 L Measure % Agilent 16:39:59 Jun 21, 2016 L Measure
APw4.7(842816),37699, Conducted A Mkrl 2.464 476 GHz APw4.7(842816),37693, Conducted A Mkrl 2.469 488 GHz
Ref 18 dBm Atten 19 dB -5.504 dBm Meas Off| Ref 1@ dBm Atten 18 dB -11.299 dBm Meas Off
#Avg ] #Avg
Lag | Lag
3%, - Channel Power ég/ . Channel Power
Offst Offst
18.5 18.5
dB Occupied BW dB Occupied BH
ul} ul}
8.0 5.8
dBm dBm
ACP
#PAvg ACP #PAvg
108 168
vl s2 Multi Carrier, vl 52 Multi Carrier
33 F Power| 53 F Povier
AR AA
g%c)n Power Stat f%)n Power Stat
CCDF] CCDF]
Swp Swp
Center 2.457 608 GHz Span 27 iz 1";’{2 Center 2,462 000 CHiz Span 27 Miiz 1"‘;{‘;
#Res BH 30 kHz #UBH 91 kHz  Sweep 90.64 ms (1776 pts) #Res BH 30 kHz #UBH 91 kHz  Sweep 90.59 ms (1775 pts)
| |
CHANNEL 10 HIGH CHANNEL
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REPORT NO: 16U23555-E2V2

FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

4.5.4.802.11n HT40 Mode

Channel | Frequency PSD Limit Margin
(MHz) (dBm) (dBm) (dB)
Low 2422 -18.43 8 -26.43
4 2427 -18.31 8 -26.31
5 2432 -16.28 8 -24.28
Middle 2437 -14.59 8 -22.59
7 2442 -13.58 8 -21.58
8 2447 -15.58 9 -24.58
High 2452 -16.44 8 -24.44
% Agilent 17:06:58  Jun 21, 2016 L Measure % Agilent 17:11:46  Jun 21, 2016 L Measure
APv4.7(842816),37699, Conducted A Mkrl 2.485 733 GHz APw4.7(842816),37699, Conducted A Mkrl 2.441 951 GHz
Ref 18 dBm Atten 18 dB -18.433 dBm Meas Off| Ref 18 dBm Atten 18 dB -18.368 dBm Meas Off
#Avg ] #Avg
Lag | Log
ég/ Channel Power ig/ Channel Power
Offst A 0ffst N
18.5 [ 18.5 &
dB Occupied BH dB ! Occupied BW
ul} Dl
: i
m 1
#PRug ACP #PAvag ACP
168 198
vl s2 Multi Carrier vl 52 Multi Carrier,
93 FS Power B Power
AR AA
£0fn £
Power Stat Power Stat
FTun FTun
Swp CCDF Sup CCDF
Conter 2.422 008 GHz Snan 55 Mz horel | |center 2.427 505 ohz Span 55 Mz fore
#Res BH 30 kHz #BH 91 kHz  Sweep 184.5 ms (3629 pts) #Res BH 30 kHz #WBH 91 kHz  Sweep 184.6 ms (3630 pts)
| |
LOW CHANNEL CHANNEL 4
s Agilent 17:18:59 Jun 21, 2818 L Measure
APwd. 7(842816),37699, Conducted A Mkrl 2.416 981 GHz
Ref 18 dBm Atten 19 dB -16.283 dBm Meas Off
#fug I
Log |
ig, Channel Power
0ff 1
i N
dB Occupied BH
ol
8.0
dBin ACP
#Pfvg
108
¥l s2 Multi Carrier,
S3 F Power|
AR
£(f)
Power Stat
FTun
Sup CCDF]|
Center 2.432 006 GHz Span 55 iz 1”‘0’{3
#Res BH 30 kHz #UBH 91 kHz  Sweep 184.7 ms (3632 pt3)
|
CHANNEL 5
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

F Agilent 17:23:42 Jun 21, 2616 L Measure S et 53 ST 17 TR

APv4.7(842516),37699, Conducted A Mirl 2.421 995 GHZ emanrnsz_ﬁ'ﬁﬁoo_ﬁlﬂ—l v Tyoe: VS Frequency
Ref 18 dBn Atten 16 dB -14.587 dBn Meas Off DT b sn

v [ Ref Offset 11.1 d& Mikri 2.4 HugaTune
Log I pafidly Ref 20,00 dBm

ég/ Channel Power Center Freq|

Offst

1.5

dB Occupied BH
ul}

S ! | \

2442000000 GHz|

Start Freq)
2 414500000 GHz|

ACP Stop Freq|
#PRug j" \ \ 2469500000 GHz|
169 I
g% Eg Multi Carrier CFStep)
£.500000 MH:
Py w Power, u wian
£
F%u)n || Power Stat Jful Whttwsas, FreqOffset
SWD 0 Hzl
—
More
Center 2.437 @88 GHz Span 55 MHz 10f 2 P T R ITTT
#Res BH 30 kHz #BH 91 kHz  Sweep 184.7 ms (3628 pts) #Res BW 30 kHz FVBW 91 kHz Sweep 75.5ms 13.541:315)
Copyright 2000-20108 Agilent Technologies | [ i
MID CHANNEL CHANNEL 7
v APV OWBIT10), 15316, TEAP A - Agllent 17:32:21 Jun 21, 2616 L Heasure
S —— Frequency APw4.7(042816),37693, Conducted A Mkrl 2.466 938 GHz
Vaiim " Ahdar: 30 48 Ref 18 cBm Atten 10 dB ~16.442 dBm Meas Off
MKr1 Auto Tune| #Avg
Ref Offset 11.1 dB
 Ref 20.00 dBm Log
CenterFreq| ig/ Channel Power
2447000000 GHz| U\C\C‘St 1
18.5
StartFreq dB WWW Occupied BH
. 2419500000 GHz Dl
4 ¥ 8.0 J ’h
il i il i LR Stop Freq dBm acp
2 474500000 GHz| #PAvg f’
T 168
| CF Step) gé gg Multi Carrier
6.5 .
e | ot Power
= £ T
| " FreqOffset ETun ” Power Stat
o O Hz| Sup
| —
—
Center 2.452 00 GHz Span 55 Mz 1"‘;{2
res B 0 Kie — Sweap 755 me (3533 pi) #Res BH 30 kHz WEH S kHz  Sween 1845 ns (3626 prs)
husc Kgemanus Copyright 2000-2010 Agilent Technol |
CHANNEL 8 HIGH CHANNEL
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

4.6. CONDUCTED SPURIOUS EMISSIONS

LIMITS

FCC §15.247 (d)
IC RSS-247 5.5

Output power was measured based on the use of Avg measurement, therefore the required
attenuation is 30 dB.
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

RESULTS

4.6.1. 802.11b Mode

% Agilent 15:61:57 Jun 21, 2016 L Measure 5 Agilent 15:02:49  Jun 21, 2916 L Measure
APy4.7(842818,37639, Conducted A Mkrl 2.412 48 GHz APw4.7¢842816),37639, Conducted A Mird 804 MHz
Ref 18 dBm Atten 18 dB 8.51 dBm Meas Off| Ref 26 dBm #fAtten 30 dB -41.446 dBm Meas Off|
Peak ‘ } | | #Peak 1
Log [ Log
ég/ Channel Power ég/ Channel Power
Offst . Dffst
185 o 18.5
dB Occupied BH dB 4 Occupied BH
ol ul} 2 3
~a1s —215 b e il o
dBm dBm
ACP ACP
#PAvg #PAvyg
Center 2.466 00 GHz Span 60 MHz . . Start 30 MHz Stop 26.600 GHz . .
#Res BH 108 kHz WBH 390 Kz Sweep 58 ms (1001 pis) || MU c:;:}:ﬁ #Res BH 100 kHz WEH 300 K4z Swesp 2482 5 8192 proy || IO c;;::::
Marker  Trace Type ¥ Aris Anplituds Marker  Trace Type X Ais fnplitude
1 <8} Freq 2.412 48 GHz 8.51 dBn 1 1 Freg 2.012 BHz 7.36 din
2 [&5] Fi 2.468 BA GH: -48.75 dB 2 1y F 4.824 GH: -53.88 db
3 1) Freq 2396 52 6 3523 den Powercsctna; 3 I28) Freq 7.235 Bie 222142 o PowercSctDaFt
4 (&5} Freg 884 MHz —-41.45 dBm
More More
10f2 1of 2
| |
LOW CHANNEL BANDEDGE OUT OF BAND LOW CHANNEL
% Agilent 15:14:48 Jun 21, 2015 L Measure ¥ Agilent 15:15:35 Jun 21, 2816 L Measure
APw4.7(842816),37699, Conducted A Mikrl 2.437 48 GHz| APv4.7(042816),37699, Conducted A Mikrd 813 MHz
Ref 18 dBm Atten 16 dB 8.59 dBm Meas Off Ref 28 dBm #Atten 39 dB —-42.081 dBm Meas Off|
Peak " | #Peak T
L Lty | | Lo
16 | 18
ey Channel Power| ey Channel Power
Offst Difst
18.5 18.5
dB Occupied BW dB 4 Occupied BH
Dl ] 2 Fl
214 214 AN R S
dBm dBm
WPhivs ACP Pl ACP
ML 82 . : Start 30 MHz Stop 26.000 GHz . :
3 EC Hulti cg{,ug; #Res BW 100 kHz WEN 300 Kz Swesp 2487 5 (3197 prop || TN CF";'ECJZF
an Marker  Trace Type W s Anplitude
- 1 13 F 2.437 GH. 8.55 dB
ﬁfu}n Power Stat 2 & Freq 1874 e 5333 db Power Stat|
3 1y F 7.311 GH: -51.42 dB
Swp CCDF 4 1) F:; 813 MH; —42.88 uaz CCDF
Center 2.437 08 Gz Span 66 Tz frore frore
#Res BH 100 kHz #UBH 306 kHz Sweep 5.8 ms (1001 prs)
| |
IN-BAND REFERENCE LEVEL OUT OF BAND MID CHANNEL

Page 46 of 148

UL VERIFICATION SERVICES INC.

47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.




REPORT NO: 16U23555-E2V2 DATE: July 28, 2016

FCC ID: A4RNC2-6A5-D IC: 10395A-NC26A5D
H# Agilent 15:19:43  Jun 21, 2016 L Measure 3 Agilent 15:26:29 Jun 21, 2916 L Measure
APv4.7(842516),37639, Conducted A Mkrl 2.462 58 GHz APv4.7(042816),37699, Conducted A Mkrd 823 MHz
Ref 18 dBm Atten 18 dB 7.48 dBm Meas Off| Ref 26 dBm #fAtten 30 dB -44.215 dBm Meas Off|
Peak ol Bl | #Peak 7
Log [ Log
ég/ I Channel Power ég/ Channel Power
Offst Offst
1.5 18.5
dB a Occupied BH dB R Occupied BH
ol o (e 1 2
C—‘SZ 5 352.5 e S =
m I
ACP ACP
#PAvg #PAvg
Center 2.483 50 GHz Span 60 MHz . . Start 30 MHz Stop 26.600 GHz . .
#Res BH 100 kHz WUBH 300 Kz Sweep 5.8 ms (1601 prs) || MU c;;:}:ﬁ #Res BH 100 kHz WEH 300 KHz  Swesp 2.482 5 (8152 prsy || IO c;;::::
Markar  Trace Typa ¥ Axiz Anplitude Markar  Trace Type W iz Anplitude
1 [&5] Freq 2.462 58 GHz 7.46 dBm 1 1y Freq 2.462 GHz 6.87 dBm
2 [¢8] Fi 2.488 B8 GH. -48.75 dB 2 [&¥] F 4.924 GH: -52.36 dB
3 o Freq 2483 €0 GHs T5et3 den Powercsctna; 3 125 Freq 7.388 EHs 35774 o Power Stat
4 (&5} Freg 823 MHz =-44.22 dBm
More More
1 0of 2 1 of 2
| |
HIGH CHANNEL BANDEDGE OUT OF BAND HIGH CHANNEL
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

4.6.2. 802.11g Mode

i Agillent 15:25:08 Jun 21, 2016 L Measure 4 Agilent 15:25:47 Jun 21, 2916 L Measure
APv4.7(842816),37699, Conducted A Merl 2.404 58 GHzZ| APv4.7(042816),37699, Conducted A Mikrd  2.398 GHz
Ref 16 dBm Atten 18 dB 2.25 dBm Meas Off Ref 26 dBm #Atten 30 dB —41.286 dBm Meas Off
Peak S #Peak [
Log 4 Log 1
14 18
ey Channel Power Y Channel Power
Offst 5 Offst
1.5 3 N 0.5
dB Occupied BH dB 1 Occupied BH
ol i] 2 =
-27.8 -27.% \ Rt
dBm dBm
WPhive ACP “Plivs ACP
Center 2,406 00 GHz Span 6@ MHz " " Start 30 MHz Stop 26.800 GHz " "
#Res BN 10 KHz WBM 300 Kz Sweep 5.8 ns (1001 pts) || MUt CSETJS? #Res BM 100 kHz WEL 300 Kz Sweep 2482 5 (8152 prsy || I c;;:::;
Marker  Trace Type ¥ Axis Anplitude Marker  Trace Type W Ais Anplitude
1 [¢8] Freg 2.404 58 GHz 2.25 dBn 1 [&¥] Freg 2.412 GHz -1.E7 dBm
2 T F 2,400 08 GH. -39.21 dB 2 2 F 4.824 6H -54.04 dB
3 [&5] F:zg 2.397 54 EH; -36.69 dE’rx Powercilba; 3 1y F;z; 7.236 EH; -58.67 dE'I: PowercsctnaFt
4 1y Freq 2.398 GHz =-41.29 dBm
More More
1of 2 1of2
| |
LOW CHANNEL BANDEDGE OUT OF BAND LOW CHANNEL
# Agilent 15:52:40 Jun 21, 2016 L Measure 3% Agilent 15:53:27 Jun 21, 2616 L Measure
APw4.7(842816),37699, Conducted A Mkrl 2.489 48 GHz| APw4.7(842816),37699, Conducted A Mkrd  25.987 GHz|
Ref 18 dBm Atten 19 dB 5.22 dBm Meas Off| Ref 26 dBm #ftten 38 dB -45.911 dBm Meas Off
Peak ST #Peak ‘
Lag S A Log 1
Lo Channel Power 10 Channel Pover
dB/ dB/
OFfst st
165 P 105
dB Occupied BH dB Occupied BW
Dl u]] 2 3
248 248 e .
dBm dBm
ACP ACP
#PAvg #PAvg
Center 2.466 00 GHz Span 68 MHz . . Start 30 MHz Stop 26.066 GHz . .
#Res BH 100 kHz WBK 300 KHz  Sweep 5.8 ms 1001 pray || TN Cg;;::: #Res BH 100 kHz WBH 300 kHz  Sweep 2,482 5 (5192 proy || TNE c;;:::i
Marker Trace Typa X Rxie Anplitude Marker Trace Type # Axis Amplitude
1 [&5] Freq 2.489 48 GHz 5.22 dBm 1 1y Freq 2,417 BHz A.58 dBm
2 [&5] Fi 2.480 B8 GH: -48.76 dB 2 1y F 4.834 GH: -53.18 dB
3 1) Freq 21393 52 o 3861 o PowercsctDaFt 3 I28) Freq 71251 ks Ze1's2 e Powerc%t;Ft
] 25 Freq 25.937 GHz -45.81 dBn
More| More|
1lof2 1 of 2
| |

CHANNEL 2 BANDEDGE

OUT OF BAND CHANNEL 2
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

Agilent 15:34:55 Jun 21, 2616 L Measure % Agilent 15:35:42 Jun 21, 2016 L Measure
APw4.7(842816),37639, Conducted A Mkrl 2.444 50 GHz APv4.7(042816),37699, Conducted A Mkrd 816 MHz
Ref 18 dBm Atten 16 dB 7.16 dBm Meas Off| Ref 26 dBm #fAtten 30 dB —-42.209 dBm Meas Off|
Peak | [ ] #Peak T
Log | i | Log :
ég/ I Channel Power| ég/ Channel Power
Offst Offst
18.5 18.5
dB Occupied BH dB 4 Occupied BH
] u]] z 2
C-‘éz.g Eéz.s e B
il I
— ACP ACP
#PAvg #PAvg
ML 52 : : Start 30 MHz Stop 26.608 GHz : :
3 Fe Hulti c;g:}:ﬁ #Res BH 100 kHz WEH 300 KHz  Swesp 2.482 5 (8152 prsy || IO c;;::::
Jate] Markar  Trace Type W iz Anplitude
£ rovmrvon B I IR NS4 K e
FTun ower sta 3 125 Freq 7341 Es 2451 o ower >ta
Swp CCDF| 4 1y r:& 816 MH; —42.21 dE:: CCDF
Center 2.437 @8 GHz Span 60 MHz 1”‘0’{3 1"‘0’{‘;
#Res BH 100 kHz #BH 300 kHz Sweep 5.8 ms (1001 prs)
| |
IN-BAND REFERENCE LEVEL OUT OF BAND MID CHANNEL
i Agilent 15:58:25 Jun 21, 2016 L Measure Agilent 15:59:11 Jun 21, 2016 L Measure
APv4.7(842816),37699, Conducted A Mkrl 2.464 48 GHz| APv4.7(042816),37699, Conducted A Mkrd 25914 GHz|
Ref 18 dBm Atten 19 dB 5.16 dBm Meas Off Ref 26 dBm #Atten 30 dB -44.919 dBm Meas Off]
Peak T E7 #Peak |
log [T Log 1
10 Channel Power 19 | Channel Power
dB/ dB/
Offst Offst
165 H 105
dB Occupied BH dB Occupied BH
ol ul} 2 (3)
~248 —248 > IR . i .
dBm dBm |
ACP ACP
#PAvgy »Pval
Center 2.483 50 GHz Span 68 MHz . . Start 30 MHz Stop 26.000 GHz . .
wRes BH 100 kHz WBK 300 KMz Sweep 5.8 me (1001 prsy || MM c:g‘r.;:: #Res B 160 kHz WBH 300 kHz  Sweep 2.482 5 (8192 proy || TN c;;::::
Marker  Trace Type ¥ fxis Fnplitude Marker  Trace Type ¥ Aris Fnplituds
1 ) Freq 2.464 48 GHz 5.16 dBu 1 35 Freq 2.457 GHz 0.52 dBn
2 [&5] Fi 2.485 78 GH; -41.18 dB 2 1y F 4.914 GH: -52.39 dB
3 [&5] F:zg 2.483 58 BH; -45.74 dEz PowercsctDaFt 3 1y F:z; 7.371 EH: -49.97 HE: Powerc%tDaFt
4 [&¥] Freg 25.914 GHz -44.92 dBn
More More
1of 2 1 of 2

CHANNEL 10 BANDEDGE

OUT OF BAND CHANNEL 10
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016

FCC ID: A4ARNC2-6A5-D IC: 10395A-NC26A5D
H Agilent 15:33:25 Jun 21, 2016 L Measure 3 Agilent 15:46:12  Jun 21, 2916 L Measure
APv4.7(842516),37639, Conducted A Mkrl 2.454 52 GHz APv4.7(042816),37699, Conducted A Mkrd 9.339 GHz
Ref 18 dBm Atten 18 dB 2.24 dBm Meas Off| Ref 26 dBm #fAtten 30 dB —-44.609 dBm Meas Off|
Peak [o T | #Peak [
log | [ Log Py
ég/ Channel Power ég/ Channel Power
Offst Offst
185 . 105
dB Occupied BH dB R Occupied BH
ol ol T
C—‘é? ] aé?.S Aot -
m I
ACP ACP
#PAvg #PAvg
Center 2.483 50 GHz Span 60 MHz . . Start 30 MHz Stop 26.600 GHz . .
#Res BH 100 kHz WUBH 300 Kz Sweep 5.8 ms (1601 prs) || MU c;;:}:ﬁ #Res BH 100 kHz WEH 300 KHz  Swesp 2.482 5 (8152 prsy || IO c;;::::
Markar  Trace Typa ¥ Axiz Anplitude Markar  Trace Type W iz Anplitude
1 [&5] Freq 2.454 52 GHz 2.24 dBm 1 1y Freq 2.462 GHz -2.34 dBm
2 [¢8] Fi 2.483 56 GH. -46.62 dB 2 [&¥] F 4.924 GH: =-54.37 dB
3 o Freq 2483 €0 6Hs Z45ie% den Powercsctna; 3 125 Freq 7.385 BHs 222132 o Power Stat
4 (&5} Freg 9.339 GHz -44.61 dBm
More More
1 0of 2 1 of 2
| |
HIGH CHANNEL BANDEDGE OUT OF BAND HIGH CHANNEL
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REPORT NO: 16U23555-E2V2

FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

4.6.3. 802.11n HT20 Mode

i Agilent 16:17:19 Jun 21, 2616 L Measure 4 Agilent 16:18:96 Jun 21, 2916 L Measure
APv4.7(842816),37699, Conducted A Merl 2.404 58 GHzZ| APv4.7(042816),37699, Conducted A Mikrd  2.398 GHz
Ref 16 dBm Atten 18 dB 1.32 dBm Heas Off Ref 26 dBm #Atten 30 dB —38.733 dBm Meas Off
Peak S #Peak ‘
Log i Log i
3g/ Channel Power ﬁg/ N Channel Power
Offst 2 Offst
165 2 165
dB Occupied BH dB & Occupied BH
ol i] [ | =
2.7 2.7 e s
dBm dBm
WPhive ACP “Plivs ACP
Center 2,406 00 GHz Span 6@ MHz " " Start 30 MHz Stop 26.800 GHz " "
#Res BN 10 KHz WBM 300 Kz Sweep 5.8 ns (1001 pts) || MUt CSETJS? #Res BM 100 kHz WEL 300 Kz Sweep 2482 5 (8152 prsy || I c;;:::;
Marker  Trace Type ¥ Axis Anplitude Marker  Trace Type W Ais Anplitude
1 [¢8] Freg 2.404 58 GHz 1.32 dBn 1 [&¥] Freg 2.412 GHz -3.38 dBm
2 T F 2,400 00 GH. -38.18 dB 2 2 F 4.824 6H -53.28 dB
3 [&5] F:zg 2.397 36 EH; -34.84 dE’rx Powerc%lha; 3 1y F:g 7.236 EH; -51.66 dE'r: Powercsctnal_s
4 1y Freq 2.398 GHz -38.73 dBm
More More
1of 2 1of2
| |
LOW CHANNEL BANDEDGE OUT OF BAND LOW CHANNEL
# o Agilent 16:23:11 Jun 21, 2016 L Measure 3% Agilent 16:23:58 Jun 21, 2616 L Measure
APw4.7(842816),37699, Conducted A Mkrl 2.489 48 GHz| APw4.7(842816),37699, Conducted A Mkrd  2.398 GHz
Ref 18 dBm Atten 19 dB 4.27 dBm Meas Off| Ref 26 dBm #ftten 38 dB -41.161 dBm Meas Off
Peak S ] | #Peak ‘
Log Gl L T [ Log i
14 18
4B/ I Channel Power ey Channel Pover
OFfst | st
165 2 I 105
dB Occupied BH dB 1 Occupied BW
ol 1] ‘ 2 E
5.7 57 i
dBm dBm
ACP ACP
#PAvg #PAvg
Center 2.466 00 GHz Span 68 MHz . . Start 30 MHz Stop 26.066 GHz . .
#Res BH 100 kHz WBK 300 KHz  Sweep 5.8 ms 1001 pray || TN Cg;;::: #Res BH 100 kHz WBH 300 kHz  Sweep 2,482 5 (5192 proy || TNE c;;:::i
Marker Trace Typa X Rxie Anplitude Marker Trace Type # Axis Amplitude
1 [&5] Freq 2.489 48 GHz 4.27 dBm 1 1y Freq 2,417 BHz -A.15 dBm
2 [&5] Fi 2.480 B8 GH: -48.78 db 2 1y F 4.834 GH: -52.98 dB
3 1) Freq 21393 52 o 3981 b PowercsctDaFt 3 I28) Freq 72251 ko ZE1726 den Powerc%t;;
] 25 Freq 2.393 GHz 41116 dBn
More| More|
1lof2 1 of 2

CHANNEL 2 BANDEDGE

OUT OF BAND CHANNEL 2
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

A Agilent 16:27:13 Jun 21, 2016 L Measure 3 Agilent 16:28:90 Jun 21, 2016 L Measure
APy4.7(842816,37699, Conducted A Mkrl 2.429 46 GHZ] APw4.7¢842816,37639, Conducted A Mkrd 2398 GHz
Ref 18 dBm Atten 18 dB 6.14 dBm Meas Off| Ref 28 dBm #ftten 38 dB -37.936 dBm Meas Off
Peak b #Peak T
Lag Log z
La Channel Power Lo Channel Power
dB/ dB/
Offst E) Offst
185 2 185 ]
dB Occupied BW dB 4 Occupied BW
ol ] T
239 -23.9 =
dBm dBm
WPhivs ACP g ACP
Center 2,486 00 GHz Span 66 MHz " " Start 30 MHz Stop 26.000 GHz " "
#Res BH 108 kHz WEH 300 Kz Sweep 5.6 ms (1001 pro) || W c:;;::: #Res BH 100 kHz WBH 300 Kz Sweep 2.482 5 (6102 pro) || TV c;;::::
Marker  Trace Type W Ais Anplitude Marker  Trace Type W iz Anplitude
[&5] Freq 2.429 46 GHz B.14 dBm 1 1y Freq 2,422 BHz 1.93 dBm
2 [& 5] Fi 2.480 08 GH. -37.74 dB 2 (e8] F 4.844 GH. -52.92 dB
3 oLy Freq 31393 46 o 3423 do Powercsct[z]aFt 3 o Freq 7.266 ks 2452 PowerC%tSFt
4 1y Freq 2.398 GHz -368.68 dBn
More More
1 0f 2 1af2
| |
CHANNEL 3 BANDEDGE OUT OF BAND CHANNEL 3
# Agilent 16:31:06 Jun 21, 2016 L Measure % Agilent 16:31:52 Jun 21, 2816 L Measure
APw4.7(B42816),37699, Conducted A Mkrl 2.429 58 GHz| APw4.7(842816),37693, Conducted A Mkrd  9.326 GHz
Ref 18 dBm Atten 16 dB 7.13 dBm Meas Off| Ref 28 dBm #Atten 30 dB —-44.325 dBm Meas Off
Peak ‘ | #Peak T
Log | | Log L
L I Channel Power| Lo Channel Power
a8/ dB/
Offst Offst
18.5 18.5
dB Occupied BH dB . Occupied BH
] ul} z 3| ¢
~229 —22.9 e e
dBm dBm |
ACP ACP
#PAvg »Pﬂvgl
ML 52 : : Start 30 MHz Stop 26.688 GHz : :
3 Fe Hulti cg;:}:ﬁ #Res BH 108 kHz WBH 300 K4z Sweep 2482 5 (8192 proy || IO CF?;::ZF
s Marker  Trace Type W i Fuplitude
£cr! r— R EE O e—
FTun ower Stat 3 @) Freq 7311 o 170 dom ower Stat
Snp CCDF 4 & Freq 5325 s 3433 b CCOF
Center 2437 08 Gz Span 60 Mz 1”‘0’{3 1"‘;{‘;
#Res BH 106 kHz #BH 300 kHz Sweep 5.8 ms (1001 prs)
| |
IN-BAND REFERENCE LEVEL OUT OF BAND MID CHANNEL
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016

FCC ID: A4ARNC2-6A5-D IC: 10395A-NC26A5D
% Agilent 16:35:23 Jun 21, 2016 L Measure 4 Agilent 16:36:99 Jun 21, 2916 L Measure
APv4.7(842816),37699, Conducted A Mkrl 2.464 48 GHz| APv4.7(042816),37699, Conducted A Mkrd 2.497 GHz
Ref 18 dBm Atten 18 dB 5.28 dBm Meas Off Ref 20 dBm #frten 38 dB ~44.581 dBm Meas Off
Peak T & | #Peak |
Log  [=7 | Log s
ég/ Channel Power ég/ Channel Power
Offst Offst
185 o 18.5
dB Occupied BH dB i Occupied BH
ul} T i} ‘y 2 2
~a5 —24.8 H & R .
dBm dBm |
ACP ACP
#PRug »PvaI
Center 2.483 50 GHz Span 68 MHz . . Start 30 MHz Stop 26.000 GHz . .
#Res BH 100 kHz WBK 300 KMz Sweep 5.8 me (1001 prsy || MM c:;‘r.;g #Res BH 108 kHz WEH 300 kHz  Sweep 2.482 5 (8192 pro) || I c;;u::
Marker  Trace Type W Ais Anplitude Marker  Trace Type W iz Anplitude
1 [&H) Freq 2.464 48 GHz 5.28 dBm 1 (&5 Frag 2.457 GHz 0.32 dBm
2 [&H) Fi 2.484 76 GH. -39.14 dBi 2 (&5 Fi 4.914 GH. -52.0E dEi
3 [&5] Frtzg 2.483 58 BH; -45.12 dE'r: PowercSclBaFt 3 1y F:zg 7.371 EH; -51.61 dE’rx Power Stat
4 1y Freq 2,497 GHz -44.58 dBm
More More
1of 2 1 of 2
| |
CHANNEL 10 BANDEDGE OUT OF BAND CHANNEL 10
Agilent 16:48:42  Jun 21, 2016 L Measure 3% Agilent 16:41:29 Jun 21, 2016 L Measure
APv4.7(842816),37699, Conducted A Merl 2.469 52 GHz| APv4.7(042816),37699, Conducted A Mkrd  25.388 GHz|
Ref 18 dBm Atten 18 dB 2.23 dBm Meas Off Ref 28 dBm #Atten 30 dB ~44.538 dBm Meas Off
Peak ° | #Peak [
Log 4 [ Log A
18 19
dB/ Channel Power dB/ Channel Power
Offst Offst
185 L2 18.5
dB % Occupied BH dB Ml Occupied BH
ol . 1] = °
278 —27.8 L e e peisrpeg T
dBm dBm
ACP ACP
#PAvg #PAvg
Center 2.483 50 GHz Span 60 MHz . . Start 30 MHz Stop 26.660 GHz . .
#Res BH 108 kHz WUBH 390 Kz Sweep 5.8 ms (1661 prs) || TNU c;;:;:i #Res BH 100 kHz WBH 300 iz Sweep 2482 5 (8192 pry || VIO CF?;::Z;
Marker  Trace Type W Axis Anplitude Marker  Trace Type W s Anplitude
1 [&5] Freq 2.469 52 GHz 2.23 dBm 1 1) Freq 2.462 GHz -2.41 dBm
2 (&5 Fi 2.484 46 GH. -44.18 dE; 2 (&5 F 4,924 GH. -54.84 dBi
3 (&5 F:ES 2.483 5@ GH; -46.61 dB: Powercsctna; 3 (&5 F;EE 7.386 EH; -52.61 dEx POWeI’cSctDaFt
4 1y Freq 25.388 GHz -44.53 dBm
More More
1of 2 1 of 2
| |
HIGH CHANNEL BANDEDGE OUT OF BAND HIGH CHANNEL
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

4.6.4. 802.11n HT40 Mode

i Agilent 17:67:41 Jun 21, 2616 L Measure 3% Agilent 17:08:28 Jun 21, 2016 L Measure
APv4.7(842816),37699, Conducted A Mirl 2.485 76 GHz| APv4.7(042816),37699, Conducted A Mkrd  25.949 GHz|
Ref 16 dBm Atten 18 dB -4.33 dBm Meas Off Ref 2@ dBm #Atten 39 dB —-44.112 dBm Meas Off
Peak i | #Peak |
¢ S =
7 1
ey Channel Power ey F Channel Power
Offst Offst
18.5 5 18.5
dB ; Occupied BH dB Occupied BH
Dl i] Z
-343 -343 e .
dBm dBm
WPhive ACP Pl ACP
Center 2,406 00 GHz Span 6@ MHz " " Start 30 MHz Stop 26.800 GHz " "
#Res BN 10 KHz WBM 300 Kz Sweep 5.8 ns (1001 pts) || MUt CSETJS? #Res BM 100 kHz WEN 300 Kz Sweep 2487 5 (8197 prop || T c;;:::;
Marker  Trace Type W fxis Anplitude Marker  Trace Type W Fis Amplitude
1 [¢8] Freg 2.465 76 GHz -4.33 dBn 1 (&%) Freg 2.422 GHz -9.45 dBm
2 (&5 Fi 2.488 9A GH. -46.61 dEi 2 (&5 F 4.844 GH. -532.34 dBi
3 L Freq 27399 88 6Hs Z42115 dbn Powerc%'ha; El <] Freq 71288 G 305 o Powercsct[?Ft
4 1) Freq 25.949 GHz -44.11 dBm
More More
1of 2 1 of 2
| |
LOW CHANNEL BANDEDGE OUT OF BAND LOW CHANNEL
# Agilent 17:12:29 Jun 21, 2016 L Measure 5 Agilent 17:13:16 Jun 21, 2016 L Measure
APvd.7 (8428165, 37595, Conducted A Wl 2418 74 GH] APvd.7{042516,37659, Conducted A Mhrd 9,399 GHZ
Ref 18 dBm Atten 19 dB -4.35 dBm Meas Off Ref 28 dBm #Atten 30 dB —44.936 dBm Meas Off
Peak i | #Peak ‘
Log el Log ‘
Lo T 11 { Channel Power 10 : Channel Power
dB/ — dB/ €
Offst Offst
18.5 s 18.5
dB i3 Occupied BH dB . Occupied BH
ol ol A
-343 -343 Ratiel a4
dBm dBm |
ACP ACP
#PAvg *Pval
Center 2,408 00 GHz Span 6@ MHz . . Start 30 MHz Stop 26.008 GHz . .
wRes BH 100 kHz WBK 300 KMz Sweep 5.8 me (1001 prsy || MM c:;‘r.::: #Res B 160 kHz WBH 300 kHz  Sweep 2.482 5 (8192 pro || TN c;;::::
Marker Trace Type X Rxie Anplitude Marker Trace Type # Axis Amplitude
1 [&H) Freq 2.418 74 GHz -4.35 dBm 1 (&5 Frag 2.427 GHz -18.82 dEm
2 [&5] Fi 2.486 88 GH: -48.74 dB 2 1y F 4.854 GH: -54.18 dB
3 1 F:zg 2,395 74 BH; -44.67 dEz Powercsctnal_s 3 (5] F::zg 7.281 EH: -51.88 HE: Powerc%tnart
4 (&5 Frag 9.399 GHz -44.34 dEBm
More More
1of 2 1 of 2
| |

CHANNEL 4 BANDEDGE

OUT OF BAND CHANNEL 4
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

A Agilent 17:19:42 Jun 21, 2016 L Measure 3 Agilent 17:20:29 Jun 21, 2016 L Measure
APy4.7(842816,37699, Conducted A Mkrl 2.415 72 GHz APw4.7¢842816,37639, Conducted A Mkrd 25.946 GHz
Ref 18 dBm Atten 18 dB -2.38 dBm Meas Off| Ref 28 dBm #ftten 38 dB -44.956 dBm Meas Off
Peak 1 #Peak ‘
Lag Log I
La Channel Power Lo Channel Power
dB/ dB/
Offst Offst
185 B 18.5
dB R Occupied BH dB Occupied BH
ol - ] S
-32.4 -32.4 — -
dBm dBm
WPhivs ACP g ACP
Center 2,486 00 GHz Span 66 MHz " " Start 30 MHz Stop 26.000 GHz " "
#Res BH 108 kHz WEH 300 Kz Sweep 5.6 ms (1001 pro) || W c:;;::: #Res BH 100 kHz WBH 300 Kz Sweep 2.482 5 (6102 pro) || TV c;;::::
Marker  Trace Type W Ais Anplitude Marker  Trace Type W iz Anplitude
[&5] Freq 2.415 72 GHz -2.38 dBm 1 1y Freq 2,432 BHz -6.69 dBn
2 [& 5] Fi 2.480 08 GH. -47.64 dB 2 (e8] F 4.864 GH. -54.19 dB
3 oLy Freq 3139 €2 o 4581 o Powercsct[z]aFt 3 125 Freq 72296 ks 2414 PowercsctSFt
4 1y Freq 25.946 GHz -44.66 dBn
More More
10f 2 1 of 2
| |
CHANNEL 5 BANDEDGE OUT OF BAND CHANNEL 5
# Agilent 17:24:23 Jun 21, 2016 L Measure % Agilent 17:25:18 Jun 21, 2016 L Measure
APw4.7(B42816),37699, Conducted A Mkrl 2.452 @@ GHz| APw4.7(042816),37693, Conducted A Mkrd  2.398 GHz
Ref 18 dBm Atten 16 dB —0.41 dBm Meas Off| Ref 2@ dBm #Htten 39 dB —42.631 dBm Meas Off
Peak #Peak |
Log | b | Log |
L l Channel Power| 1o : Channel Power
dB/ dB/
Offst Offst
18.5 18.5
dB Occupied BW dB Iy Occupied BH
o] ol T o 3
304 304 R a5 .
dBm dBm
ACP ACP
#PAvg #PAvg
ML §2) . . Start 30 MHz Stop 26.008 GHz . .
53 o Multi c;;u:'f #Res BM 100 kHz WEN 300 Kz Sweep 2482 5 (3192 prd || T c;;:::;
an Marker  Trace Type ¥ s Anplitude
ofn 1 <1> Freg 2,437 GHz -6.43 dBn
- Power Stat 2 1y Freq 4.874 GHz -53.54 dbm Power Stat|
FTun 3 €5 F 7.311 GH ~51.72 dB
Snp CCDF] 4 b Freq 2398 ohe Z423 o CCOF
Center 2.437 G0 GHz Span 60 MHz 1”‘0’{3 1"‘;{2
#Res BH 100 kHz #UBH 306 kHz Sweep 5.8 ms (1001 prs)
| |

IN-BAND REFERENCE LEVEL

OUT OF BAND MID CHANNEL
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

Spevirian Anaiyzer - AP 0(089710), 13315, TEAP A&
T T ; T B AT
§ ~Bhug Type: RMS Frequency [ #hvaTpeRMS Frequency
S ETS0 ZABBOOUOT G ] rssmn Sl e s P
WGainLow  #Atten: 30 4B Whaimtow  #Attan: 20 9B
MKl 2.45 Auto Tune| Auto Tune|
Ref Offset 11.1 4B # Ref Offset 11.1 dB
0 cediv Ref 20,00 dBm dBIdi Ref 10,00 dBm
Log
0 Center Freq| Center Freq|
t 2.483500000 Gz 13015000000 Griz|
StartFrex| StartFreq)
3 ) | 0 2453500000 Gz | 30.000000 MHz|
! | i & ‘ 8} ——— !
. | I Stop Freq Stop Freq|
| | 25613500000 GHz 26.000000000 GHz,
T
ICenter 2.48350 GHz Span 60.00 MHz CF Step |Start 30 MHz Stop 26.00 GHz CF Step
#Res BW 100 kHz #VBW 300 kHz Sweep 5.80 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 2.48'5 (30000 pts) | sa7000000 Crid
3 RS N L T TS IOV |1 Np | o s i —— [_Fncron T FeeTonaikl  RoeronvaeJIETCS Man
N [ 4 245698 GHz 0024 dBm. - = 1 N 1 r 2.442 0 GHz -7 .32 dBm — =
zZ N T 250198 GHz 43212 dBm o 585V (A 6109 MHz 46,95 dBm
3N f 248360GHz 46730 dBm FreqOffset| 3N 4.e 12212 GHz 4950 dBm Freq Offset
3 N 1 F 25024 GHz 00 dBm
H OH| 5 0 Ha|
H = et ] e 3
T 7
8 8
9 L]
10 10
" 1
iz iz
o [N ans
o7 A3 O(061716), 39316, TEMP A
U no = ] o L ; — T Mg DBEDIPM o
#Avg Type: RMS TRALE
EotiontIon5 “”5‘-‘99"—""5,15,«,.;1‘5 Trig: Fraa Run AvglHold>100/100 NG Fast -] Trig: Fras Run T
IFGainLaw  #Atten: 30 dB WGaintaw  #Atten: 20 4B g
Mk 2 Auto Tuneg| Vikra Auto Tune|
Ref Offset 11.1 dB ., Ref Offset 11.1 dB
10 gErdly  Ref 20,00 dBm 10 dBid! Ref 10.00 dBm
Log T Log
T . Center Freq| 0 Center Freq|
s 2483500000 GHz| 4. 13.015000000 GHz|
Start Freg| StartFreq)
I 2453500000 GHiz 30.000000 MHz|
i)
| Stop Freq| | Stop Freq|
| 2513500000 GHz| | 26.000000000 Gz}
ICenter 2.48350 GHz Span 60.00 MHz CF Step Start 30 MHz Stop 26.00 GHz CF Stey
#Res BW 100 kHz #VEW 300 kHz Sweep 5.80 ms (1001 pts)| #Res BW 100 kHz #VEW 300 kHz Sweep 248 5 (30000 pis)| 5 xa7000000 6o
{ouel il Lo L Reiioweno il moenonvaoe ISR M e o s S A Y S T ST | 441 o
N [ 246196 GHz 1263 dBm = = 1.8 1 F 24470 GHz 1466 dBm = =;
2z N f 248698 GHz  -44.48d dBm c Rt T 799.6 MHz 5572 dBm
3N f 248360GHz 47010 dBm FreqOffset| H N4 12238 GHz 49,99 dBm FreqOffset]
4 N { f B11.7 MHz 48 99 dBm
H OH| 5 0 Ha|
H = et g = 3
T 7
8 8
] 2
10 10
" 1
iz 12
s Goans s Gg=in

CHANNEL 8 BANDEDGE

OUT OF BAND CHANNEL 8
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016

FCC ID: A4ARNC2-6A5-D IC: 10395A-NC26A5D
H Agilent 17:33:84  Jun 21, 2016 L Measure % Agilent 17:33:51 Jun 21, 2916 L Measure
APv4.7(842816),37639, Conducted A Mirl 2467 @@ GHz APw4.7¢042816,37639, Conducted A Mkrd 20879 GHz
Ref 18 dBm Atten 18 dB -2.32 dBm Meas Off| Ref 26 dBm #fAtten 30 dB —-44.287 dBm Meas Off|
Peak ‘ ‘ T | #Peak ‘
Lag T | Log |
10 Channel Power 10 F Channel Power
dB/ dB/ £
Offst Offst
1.5 z 18.5
dB Occupied BH dB Occupied BH
ol e i] I
QSZ 3 352.3 R o
m I
ACP ACP
#PAvg #PAvg
Center 2.483 50 GHz Span 60 MHz . . Start 30 MHz Stop 26.600 GHz . .
#Res BH 100 kHz WUBH 300 Kz Sweep 5.8 ms (1601 prs) || MU c;;:}:ﬁ #Res BH 100 kHz WEH 300 KHz  Swesp 2.482 5 (8152 prsy || IO c;;::::
Marker  Trace Type W Axis Anplitude Marker  Trace Type ¥ Bxis Anplitude
1 [&5] Freq 2.467 BA GHz -2.32 dBm 1 1y Freq 2.452 GHz -8.55 dBm
2 [¢8] Fi 2.488 24 GH. -42.87 dB 2 [&¥] F 4.984 GH: -52.32 dB
3 oLy Freq 2483 50 6Hs 47135 den Powercsctna; 3 o Freq 7.355 BHs T332 o Power Stat
4 (&5} Freg 25.878 GHz =-44.29 dBm
More More
1 0f 2] 1 af 2)
| |
HIGH CHANNEL BANEDGE OUT OF BAND HIGH CHANNEL
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

5. RADIATED TEST RESULTS

5.1. LIMITS AND PROCEDURE

LIMITS

FCC §15.205 and §15.209
IC RSS-GEN Clause 8.9 (Transmitter)

IC RSS-GEN Clause 7 (Receiver)

Frequency Range Field Strength Limit Field Strength Limit
(MHz) (uV/m) at 3 m (dBuV/m) at 3 m
30 - 88 100 40
88 - 216 150 43.5
216 - 960 200 46
Above 960 500 54

TEST PROCEDURE

The EUT is placed on a non-conducting table 80 cm above the ground plane for below 1GHz
and 150cm for above 1GHz. The antenna to EUT distance is 3 meters. The EUT is configured in
accordance with ANSI C63.10. The EUT is set to transmit in a continuous mode.

For measurements below 1 GHz the resolution bandwidth is set to 100 kHz for peak detection
measurements or 120 kHz for quasi-peak detection measurements. Peak detection is used
unless otherwise noted as quasi-peak.

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz, then the video
bandwidth is set to 1 MHz for peak measurements and add duty cycle factor for average
measurements.

The spectrum from 30 MHz to 26 GHz is investigated with the transmitter set to the lowest,
middle, and highest channels in the 2.4 GHz band.

The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The

EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned

from 1 to 4 meters above the ground plane to further maximize the emission. Measurements are
made with the antenna polarized in both the vertical and the horizontal positions.
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

5.2. TRANSMITTER ABOVE 1 GHz

5.2.1. TX ABOVE 1 GHz 802.11b MODE

RESTRICTED BANDEDGE (LOW CHANNEL)

./..
£
i
-
_,.r';:\\\. 7
M N
AL A A i M L\, il P
RS iy S e o A Ay o e
[
T Y VW,
- M
- v
H=
Tz [ E— Foup Mo - T - =
Lee [
Marker Frequency Meter Det AF T345 (dB/m) Amp/Cbl/Fitr/P Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading ad (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuV/m (dB)
1 *2.39 43.38 Pk 32.1 -22.3 53.18 - - 74 -20.82 244 135 H
2 *2.387 46.14 Pk 321 -22.4 55.84 - - 74 -18.16 244 135 H
3 *2.39 36 RMS 321 -22.3 45.8 54 -8.2 - - 244 135 H
4 *2.386 39.3 RMS 321 -22.4 49 54 -5 244 135 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band

Pk - Peak detector
RMS - RMS detection
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D

IC: 10395A-NC26A5D
VERTICAL RESULTS

a
H=
= Dot E— Fis  Hieputods Position - E i Geeep [
| che
Marker Frequency Meter Det AF T345 Amp/Cbl/Fitr/P Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading (dB/m) ad (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuv) (dBuV/m) (dB)
1 *2.39 39.33 Pk 321 -22.3 49.13 - - 74 -24.87 132 139 \
2 *2.388 41.76 Pk 32.1 -22.4 51.46 - - 74 -22.54 132 139 \
3 *2.39 30.59 RMS 32.1 -22.3 40.39 54 -13.61 - - 132 139 \
4 *2.386 33.19 RMS 32.1 -22.4 42.89 54 -11.11 132 139 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D
AUTHORIZED BANDEDGE (HIGH CHANNEL)

DATE: July 28, 2016
IC: 10395A-NC26A5D

B
L
Sl et
0
i i|
= A
| \ " 3
I W"\-“'W\V\HMNW s an” N\
, i A kB W TN \ P g
i = f Vil Y T FAL T4
) N ety g s ¥ L L W e " |
H=
T - Fupho - L — 1
High
Marker Frequency Meter Det AF T345 Amp/Cbl/Fitr/P Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading (dB/m) ad (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuVim) (dB)

1 *2.484 42.44 Pk 32.3 -22.3 52.44 74 -21.56 234 134 H
2 *25 45.24 Pk 32.3 -22.3 55.24 - - 74 -18.76 234 134 H
3 *2.484 31.93 RMS 32.3 -22.3 41.93 54 -12.07 - - 234 134 H
4 *2.499 37.53 RMS 32.3 -22.3 47.53 54 -6.47 - - 234 134 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16U23555-E2V2

FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

VERTICAL RESULTS

- Fis Haputods Position

High
Marker Frequency Meter Det AF T345 Amp/Cbl/Fitr/P Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading (dB/m) ad (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuV/m) (dB)
1 * 2484 36.78 Pk 323 -22.3 46.78 74 -27.22 84 311 \
2 *2.499 40.07 Pk 32.3 -22.3 50.07 - - 74 -23.93 84 311 \
3 *2484 27.36 RMS 32.3 -22.3 37.36 54 -16.64 - - 84 311 \
4 *2.499 31.17 RMS 32.3 -22.3 41.17 54 -12.83 84 311 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band

Pk - Peak detector
RMS - RMS detection
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

HARMONICS AND SPURIOUS EMI

SSIONS

LOW CHANNEL RESULTS

UL Fremont,5m Chamber B

17 Jun 2016

19:16: 11

1

Rodioted Emissions 3-Meters
195 Pm.jJEL:t Number: 16023555
Client:Google
Config:EUT w/ AC ADAPTER
Mode: 11b, 2412MHz
g5 Tested by:39316 CX
a5
Peak Limit (dBulU/m)
75
e
3 5
3 6
@
<
~ Avg Limit (dBul/m)
55
45
6
=)
35} ’
25
1 18 18
Frequency (GHz)
Range (62 ROUABN  Ref/Aitn Dst/Avg Tupe Sueep Pis ¥owpe/fods FPosition Range (6Hz) REWUBL  Ref/Attn Dot/Avg Tupe Sueop Pts ¥5upo/Mlode Position
FCC Port{5C 2.46Hz RSE.TST 38915 26 Jun 2815 Rev 9.5 26 Apr 2816
H:UL Fremont,5m Chomber B 17 Jun 20816 19:16: 11
Rodioted Emissions 3-Meters
195 Pr‘\ljJEL:L Number: 16023555
Client:Google
Config:EUT w/ AC ADAPTER
Mode: 11b, 2412MHz
g5 Tested by:39316 CX
85
Peak Limit (dBul/m)
75
‘e
~
S 5
@
<
~ Avg Limit (dBuU/m>
55
45 J; _
! P q 5 L
) J 9 i
m ”
35 TM ’ T % | PP I o it
W G o e AN L N W
25
1 18 18
Frequency (GHz)
Range (62) REWAB  Ref/fitn Det/Avg Type Succp Pis fowps/Mode Fosition Range (6Hz) ROWUB  Rof/Attn Det/Avg Tupe Secep Pis  A5ups/Mlode  Fosition
1:1-3 1H-6dB)/38k  1B7/18  PEAK/Pur Avg(RHS)  77nsec(huto) 6981 HAXH B-36Bdegs H | 3:3-18 NC6cBY/30k  B1/8  PEAK/Fur Avg(RMS)  STdnsec(huto) ISk HAXH 0-360degs

FCC PartiS5C 2.4GHz RSE.TST 38915 26 Jun 2815

Rev 9.5 26 Apr 26816

VERTICAL
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016

FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D
LOW CHANNEL DATA
Marker Frequency Meter Det AF T345 Amp/Cbl/Fltr/ Corrected Avg Limit Margin Peak Limit PK Azimuth Height Polarity
(GH2) Reading (dB/m) Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuVim) (dB)
1 *1.608 40.41 PK2 28.2 -22.4 46.21 - - 74 -27.79 219 101 H
*1.608 35.2 MAv1 28.2 -22.4 41 54 -13 - - 219 101 H
2 *3.618 44.86 PK2 33.1 -33.2 44.76 - - 74 -29.24 150 340 H
*3.618 38.18 MAv1 33.1 -33.2 38.08 54 -15.92 - - 150 340 H
4 *4.019 45.55 PK2 33.4 -33 45.95 - - 74 -28.05 151 101 H
*4.018 39.71 MAvV1 33.4 -33 40.11 54 -13.89 - - 151 101 H
5 *4.824 44.56 PK2 33.8 -31.8 46.56 - - 74 -27.44 217 113 H
*4.824 37.93 MAv1 33.8 -31.8 39.93 54 -14.07 - - 217 113 H
6 *4.824 42.12 PK2 33.8 -31.8 44.12 - - 74 -29.88 50 108 Vv
*4.824 36.18 MAv1 33.8 -31.8 38.18 54 -15.82 - - 50 108 Vv
2 3.216 39.76 Pk 32.9 -32.5 40.16 - - 0-360 101 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

MID CHANNEL RESULTS

| 1:UL Fremont,5m Chomber B 17 Jun 20816 18:39:34
Rodioted Emissions 3-Meters
= Project Number:16U23555
1 Client:Google
Config:EUT w/ AC ADAPTER
Mode: 11b, 2437MHz
g5 Tested by:39316 CX
8|:
Peak mit C(dBulU/m)
75
‘e
~
S 5
[an}
o
- Avg Limit (dBuU/m>
5|:
6
45 Q
o5
1 18 18
Frequency (GHz)
Range (6 RBU/UB  Ref/Attn Det/fivg Tuyps ) Pls fowps/fode Fosition Range (GHi2) RBUUBH  Re/fttn Dot/Avg Tupe Sueep Pts foups/fiods FPosition
FCC Port1SC 2.46Hz RSE.TST 38915 26 Jun 2015 Rev 9.5 26 Apr 2816
| 1:UL Fremont,5m Chomber B 17 Jun 20816 18:39:34
Rodioted Emissions 3-Meters
= Project Number:16U23555
1 Client:Google
Config:EUT w/ AC ADAPTER
Mode: 11b, 2437MHz
g5 Tested by:39316 CX
8|:
Peak Limit (dBul/m)
75
IC
~
S 5
[an}
o \
~ Avg Limit (dBuU/m>
5|:
5
a
45 m
pal da
s "
. IR LRI
Ly
o5
1 18 18
Frequency (GHz)
Ronge (6H) RBU/UBW  Ref/Attn Det/fivg Tuyps Seecp Plo  fowps/fode Fosition Range (GHi2) REUUBU  Rel/fttn Det/Avg Tupe Sueep Pts foups/fiods Position
1:1-3 MC-6d8)/38k  187/18  PEAK/Pur Avg(RHS)  Tlmsec(Puto) 6081 MAXH B-360degs H | 3:3-18 MG-60B)/30k  BI/B  PERK/Pur AvgRMS)  STdnsec(huto) 18k  HAXH 8-360degs
FCC Port1SC 2.46Hz RSE.TST 38915 26 Jun 2015 Rev 9.5 26 Apr 2816

VERTICAL
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016

FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D
MID CHANNEL DATA
Marker Frequency Meter Det AF T345 Amp/Cbl/Fltr/ Corrected Avg Limit Margin Peak Limit PK Azimuth Height Polarity
(GH2) Reading (dB/m) Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuVim) (dB)
1 *1.625 41.43 PK2 28.4 -22.5 47.33 - - 74 -26.67 231 191 H
*1.625 36.79 MAv1 28.4 -22.5 42.69 54 -11.31 - - 231 191 H
2 *2.39 45.42 PK2 32.1 -22.3 55.22 - - 74 -18.78 243 194 H
*2.389 37.56 MAv1 32.1 -22.3 47.36 54 -6.64 - - 243 194 H
4 *4.061 43.26 PK2 33.6 -33 43.86 - - 74 -30.14 147 338 H
*4.06 36.56 MAvV1 33.6 -33 37.16 54 -16.84 - - 147 338 H
5 *4.874 51.79 PK2 33.8 -32.7 52.89 - - 74 -21.11 215 101 H
*4.874 47.84 MAv1 33.8 -32.7 48.94 54 -5.06 - - 215 101 H
6 *4.874 46.31 PK2 33.8 -32.7 47.41 - - 74 -26.59 81 103 Vv
*4.874 42.14 MAv1 33.8 -32.7 43.24 54 -10.76 - - 81 103 Vv
3 3.249 41.45 Pk 32.8 -32.9 41.35 - - 0-360 101 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

HIGH CHANNEL RESULTS

I ~UL Fremont,5m Chamber B 17 Jun 2816 20:48:35
Radioted Emissions 3-Meters
= Project Number:16U23555
18 Client:Google
Config:EUT w/ AC ADAPTER
Mode: T1b, 2462MHz
g5 Tested by:39316 CX
35
Peak Limit (dBuU/m)
75
e
3 5
3 6
@
l
z Avg Limit (dBuU/m)
55 - 5
=)
6
o
45
BB e e
o5
1 18 18
Frequency (GHz)
Ronge (6 RBU/UBU  Ref/Attn Det/fvg Tuype Suacp Plo foupo/lode Position Range (Gfi2) REWUBL  FRef/fttn  Det/Avg Tupe Sueep Pts ¥upo/fiods  Position
FCC Port15C 2.46Hz RSE.TST 38915 26 Jun 2015 Rev 9.5 26 Apr 2816
. ~UL Fremont,5m Chamber B 17 Jun 20816 20:48:35
Rodioted Emissions 3-Meters
= Project Number:16U23555
1 Client:Google
Config:EUT w/ AC ADAPTER
Mode: 11b, 2462MHz
g5 Tested by:39316 CX
35
Peak Limit (dBul/m)
75
‘e
~
S 65
@
o .
~ Avg Limit (dBuU/m>
55 =
4
45 Q
K g
o Wt
s
35
o5
1 18 18
Frequency (GHz)
Ronge (6H) RBU/UBW  Ref/Attn Det/fivg Tuyps Seecp Plo  fowps/fode Fosition Range (GHi2) REUUBU  Rel/fttn Det/Avg Tupe Sueep Pis  A5ups/Mlode  Fosition
1:1-3 MC-6d8)/38k  187/18  PEAK/Pur Avg(RHS)  Tlmsec(Puto) 6081 MAXH B-360degs H | 3:3-18 MG-60B)/30k  BI/B  PERK/Pur AvgRMS)  STdnsec(huto) 18k  HAXH 8-360degs
FCC Port1SC 2.46Hz RSE.TST 38915 26 Jun 2015 Rev 9.5 26 Apr 2816

VERTICAL
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016

FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D
HIGH CHANNEL DATA
Marker Frequency Meter Det AF T345 Amp/Cbl/Fltr/ Corrected Avg Limit Margin Peak Limit PK Azimuth Height Polarity
(GH2) Reading (dB/m) Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuVim) (dB)
3 *4.924 55.14 PK2 33.9 -32.9 56.14 - - 74 -17.86 316 115 H
*4.924 49.55 MAv1 33.9 -32.9 50.55 54 -3.45 - - 316 115 H
4 *7.385 41.59 PK2 35.6 -29.6 47.59 - - 74 -26.41 211 119 H
*7.385 34.99 MAv1 35.6 -29.6 40.99 54 -13.01 - - 211 119 H
1 *3.693 43.95 PK2 33.4 -32.8 44.55 - - 74 -29.45 147 358 H
*3.693 36.1 MAvV1 33.4 -32.8 36.7 54 -17.3 - - 147 358 H
2 4.1 41.5 PK2 33.7 -32.8 424 - - 74 -31.6 157 354 H
*4.101 34.18 MAv1 33.7 -32.8 35.08 54 -18.92 - - 157 354 H
5 *4.924 53.44 PK2 33.9 -32.9 54.44 - - 74 -19.56 42 101 Vv
*4.924 49.74 MAv1 33.9 -32.9 50.74 54 -3.26 - - 42 101 Vv
6 *7.385 39.29 PK2 35.6 -29.6 45.29 - - 74 -28.71 263 303 \
*7.387 32.24 MAv1 35.6 -29.5 38.34 54 -15.66 - - 263 303 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

5.2.2. TX ABOVE 1 GHz 802.11g MODE

RESTRICTED BANDEDGE (LOW CHANNEL)

HORIZONTAL RESULTS

N o
TP TP URU Nr——— Y| 3 2 ’
et b Cpo
2 M R L
e A
1H=
GHz
Fangs (=1 [T - ts  tiputods  Fositios Forg (0321 G — 1
PR lmssciinitnl  BEN UM 3 degs. i
Lo 09
Marker Frequency Meter Det AF T345 (dB/m) Amp/Cbl/Fitr/P Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading ad (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuVim) (dB)
1 *2.39 54.91 Pk 321 -22.3 64.71 - - 74 -9.29 8 122 H
2 *2.389 55.52 Pk 32.1 -22.3 65.32 - - 74 -8.68 8 122 H
3 *2.39 37.47 RMS 321 -22.3 47.27 54 -6.73 - - 8 122 H
4 *2.388 41.03 RMS 321 224 50.73 54 -3.27 - - 8 122 H
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band

Pk - Peak detector
RMS - RMS detection
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REPORT NO: 16U23555-E2V2

FCC ID: AARNC2-6A5-D

DATE: July 28, 2016

IC: 10395A-NC26A5D

VERTICAL RESULTS

P
& il
-
GHz
(5] Ey— P o — 5 ot = (==
Lo
Marker Frequency Meter Det AF T345 Amp/Cbl/Fitr/P Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading (dB/m) ad (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuVim) (dB)
1 *2.39 45.69 Pk 321 -22.3 55.49 74 -18.51 13 102 \
2 *2.39 46.09 Pk 32.1 -22.3 55.89 - - 74 -18.11 13 102 \
3 *2.39 29.82 RMS 321 -22.3 39.62 54 -14.38 - - 13 102 \
4 *2.389 30.03 RMS 32.1 -22.3 39.83 54 -14.17 13 102 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band

Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

RESTRICTED BANDEDGE (CHANNEL 2)

HORIZONTAL RESULTS

B Baf/litn  Dekifhg Tyom Gasap Fis  fgaifode  Position

Marker Frequency Meter Det AF T345 (dB/m) Amp/Cbl/Fitr/P Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading ad (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuVim) (dB)
1 *2.39 54.93 Pk 321 -22.3 64.73 - - 74 -9.27 1 181 H
2 *2.389 55.49 Pk 321 -22.3 65.29 - - 74 -8.71 1 181 H
3 *2.39 37.37 RMS 321 -22.3 47.17 54 -6.83 - - 1 181 H
4 *2.39 4045 RMS 321 223 50.25 54 -3.75 - - 1 181 H

- indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 16U23555-E2V2

DATE: July 28, 2016
FCC ID: AARNC2-6A5-D

IC: 10395A-NC26A5D
VERTICAL RESULTS

% )
=
Lew
Marker Frequency Meter Det AF T345 Amp/Cbl/Fitr/P Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading (dB/m) ad (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuV/m) (dB)
1 *2.39 41.67 Pk 32.1 -22.3 5147 - - 74 -22.53 17 317 \
2 *2.39 42.68 Pk 321 -22.3 52.48 - - 74 -21.52 17 317 \
3 *2.39 28.09 RMS 32.1 -22.3 37.89 54 -16.11 - - 17 317 \
4 *2.39 29.18 RMS 32.1 -22.3 38.98 54 -15.02 - - 17 317 \
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

AUTHORIZED BANDEDGE (CHANNEL 10)

HORIZONTAL RESULTS

1ZKUL Fremont,5m Chamber B 21 Jun 2B16 @2:09:20
Restricted Bondedge
- Project Number:16U23555
N Client:Google
Config:EUT w/ AC Adaopter
Mode:11g, 2457MHz
| Gty Tested by 39316 CX
g5 WN\\
a5 \\
N Vm{k\ Peck Limit (dBul/ind
> 75
Bj i
g b\
65 WM
\\M'»A Qver‘agmﬁwﬂm
55 - - "
ol L TN
bR LU T (L TR T R A I T Y WO PPN TR T OO
45 “'MW“'
N gttty o LA OSSPSR IR SR
35
2.46 8. 3MHz/ 2.563
Frequency (GHzJ
Range (6Hz) RBU/BU  Ref/Attn Det/fvg Type Suzep Pls  #owps/Mode Fosition Renge (GHz REBU/UBN  Ref/Attn Det/Avg Type Sucep Pto  #Sups/Mode FPosition
1:2.46-2.563 1HC-68) /M 189/12 PEAK/Pur Aug(RNS)  Insec(hutc) 8001  HAKH 355 degs H | 2:2.46-2.563 1HC-6cB3/3M 183/12 AUER/Pur ug(RMS)  lnsec(futo) 8081 1GETAUG 355 dege H
High CH Bendedge — H.TST 36915 28 Dec 2015 Rev 8.5 26 Apr 2016
Marker Frequency Meter Det AF T345 (dB/m) Amp/Cbl/Fitr/Pad Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuV/m) (dB)
1 *2484 56.93 Pk 32.3 -22.3 66.93 - - 74 -7.07 355 278 H
2 *2.484 57.47 Pk 32.3 -22.3 67.47 - - 74 -6.53 355 278 H
3 * 2484 38.77 RMS 32.3 -22.3 48.77 54 -5.23 - - 355 278 H
4 * 2484 40.42 RMS 32.3 -22.3 50.42 54 -3.58 - 355 278 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 16U23555-

E2V2

FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

VERTICAL RESULTS

1ZKUL Fremont,5m Chamber B 21 Jun 2B16 @2:15:086
Restricted Bondedge
- Project Number:16U23555
N Client:Google
Config:EUT w/ AC Adapter
Mode:11g, 2457MHz
195 Tested by:39316 CX
O 5 tagsizs
B85
£ Peak Limit CdBuU/ind
3 75
@
o
65
&
Aver ooty L, (dBiulJ/m)l
55
4
o
45 X
35
2.46 18. 3MH=z/ 2.563
Frequency (GHzJ
Range (62} REWAUBN  Ref/Attn Det/Avg Type Sweep Pis  ¥owps/tode Position Range (6Hz) REWVBI  Ref/Attn Det/Avg Type Swcep Fie #5ups/ode  Position
High CH Bendedge — U.TST 38915 28 Dec 2@15 Rev 8.5 26 Apr 2616

Marker Frequency Meter Det

AF T345 (dB/m) Amp/Cbl/Fltr/Pad Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuV/m) (dB)
1 *2484 52.03 Pk 32.3 -22.3 62.03 74 -11.97 249 301 \
2 *2.484 52.51 Pk 323 -22.3 62.51 - - 74 -11.49 249 301 \
3 *2484 33.71 RMS 32.3 -22.3 43.71 54 -10.29 - - 249 301 \
4 *2484 35.68 RMS 32.3 -22.3 45.68 54 -8.32 - 249 301 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band

Pk - Peak detector
RMS - RMS detection
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REPORT NO: 16U23555-E2V2

DATE: July 28, 2016
FCC ID: AARNC2-6A5-D

IC: 10395A-NC26A5D

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HORIZONTAL RESULTS
_'1r_N.|~j\-"V‘_y\._j~-‘
e, £ 0 \I
L1
\
1
ke 1
_ %WM‘ .
™ "“-;i‘"' Nl k MMWWMW
High
Marker Frequency Meter Det AF T345 (dB/m) Amp/Cbl/Fitr/P Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading ad (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuV/m) (dB)
1 * 2484 58.44 Pk 32.3 -22.3 68.44 - - 74 -5.56 360 276 H
2 * 2484 58.15 Pk 323 223 68.15 - - 74 -5.85 360 276 H
3 *2.484 38.31 RMS 323 -22.3 48.31 54 -5.69 - - 360 276 H
4 *2.485 40.3 RMS 323 -22.2 50.4 54 -3.6 - - 360 276 H
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

VERTICAL RESULTS

g,
Ry * yyr
Hz
[ — Foup Mo - i e - 1
High
Marker Frequency Meter Det AF T345 (dB/m) Amp/Cbl/Fitr/P Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading ad (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuV/m) (dB)

1 * 2484 51.32 Pk 32.3 -22.3 61.32 - - 74 -12.68 56 391 \4

2 *2.484 52.85 Pk 32.3 -22.3 62.85 - - 74 -11.15 56 391 \4

3 *2484 35.06 RMS 323 -22.3 45.06 54 -8.94 - - 56 391 \4

4 *2.485 35.22 RMS 32.3 -22.2 45.32 54 -8.68 56 391 \4

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16U23555-E2V2

FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL RESULTS

| 1:LJL Fremont,5m Chomber B 18 Jun 2816 08:18:52
Rodiated Emissions 3-Meters
= Project Number:16U23555
18 Client:Google
Config:EUT w/ AC ADAPTER
Mode:Tlg, 2412MHz
g5 Tested by:39316 CX
Sl:
Peck Limit CdBuU/m)
75
e
3 5
5 b6
[as}
o
~ Avg Limit (dBulU/m)
55 =
45
z
o 6
35 2
25
1 18 18
Frequency (GHz)
Range (6Hz) REWABN  Ref/Aitn Dst/Avg Type Suep Pis fowps/fods FPosition Range (6Hz) REWUBN  Ref/Attn Det/Avg Tupe Sueep Pts ¥5ups/Mlode Fosition
FCC Port{5C 2.46Hz RSE.TST 38915 26 Jun 2815 Rev 9.5 26 fpr 2816
| 1:UL Fremont,5m Chomber B 18 Jun 2816 08:18:52
Rodioted Emissions 3-Meters
Project Number:16U23555
185 | Client:Google
Config:EUT w/ AC ADAPTER
Mode:11g, 2412MHz
g5 Tested by:39316 CX
Sl:
Peak Limit (dBul/m)
75 :
‘e
5 l\
S 5
[an}
o \
~ Avg Limit (dBuU/m> H
5|:
4: } h‘
1 ,.ij T 4
. | i
35 e T D o e g A .
AR W Aot W "
25
1 18 18
Frequency (GHz)
Range (62) REWAB  Ref/fitn Det/Avg Type Succp Pis fowps/Mode Fosition Range (6Hz) ROWUB  Rof/Attn Det/Avg Tupe Secep Pis  A5ups/Mlode  Fosition
1:1-3 1H-6dB)/38k  1B7/18  PEAK/Pur Avg(RHS)  77nsec(huto) 6981 HAXH B-368de 3:3-{8 NC6cBY/30k  B1/8  PEAK/Fur Avg(RMS)  STdnsec(huto) ISk HAXH 0-360degs
FCC Part{5C 2.46Hz RSE.TST 38915 26 Jun 2815 Rev 9.5 26 Apr 2816

VERTICAL
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REPORT NO: 16U23555-E2V2

FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

LOW CHANNEL DATA
Marker Frequency Meter Det AF T345 Amp/Cbl/Fltr/ Corrected Avg Limit Margin Peak Limit PK Azimuth Height Polarity
(GH2) Reading (dB/m) Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuVim) (dB)

1 *1.608 41.64 PK2 28.2 -22.4 47.44 - - 74 -26.56 232 239 H
*1.608 29.43 MAv1 28.2 -22.4 35.23 54 -18.77 - - 232 239 H
4 3.615 44.83 PK2 33.1 -33.2 44.73 - - 74 -29.27 148 342 H
3.611 36.13 MAv1 33.1 -33.2 36.03 54 -17.97 - - 148 342 H
5 4.018 43.79 PK2 33.4 -33 44.19 - - 74 -29.81 154 321 H
4.017 33.93 MAvV1 33.4 -33 34.33 54 -19.67 - - 154 321 H
2 1.989 29.81 Pk 31.4 -22.2 39.01 - - 0-360 101 Vv
3 3.216 40.78 Pk 32.9 -32.5 41.18 0-360 101 H
6 6.268 32.33 Pk 35.5 -31 36.83 0-360 199 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

CHANNEL 2 RESULTS

<UL Fremont,5m Chomber B

20 Jun 2816

16:58:23

[

Rodioted Emissions 3-Meters
Project Number: 16U23555

185 Client:Google
Config:EUT w/ AC Adapter
Mode:T1g 2417MHz
a5 Tested by:39316 CX
8;
Peak Limit C(dBuU/m)
75
2 l
35 65 |
i ° *
el
- Avg Limit C(dBul/m) |
5C I

- J\

q
2 q " "
L e e T e
35 . i . T et
W Lt |
o
o5
1 18 18
Frequency (GHz)
Range (6 REU/BU  Ref/fitn Det/fvg Tupe ) Plo fowps/fode Fosition Range (GHiz) REWUBH  Ref/Attn Dot/Avg Tupe Sueop Pts fups/fiods FPosition
1:1-3 IN-6d6)/3k  187/18  PEAK/Pur Avg(RHS)  7Tmsec(huto) 6881 MAXH B-360deg: 3318 NGB/ B1/B  PERK/Pur vg(RHS)  STdnsec(Auto) I8k WA 8-368degs H
FCC Port1SC 2.46Hz RSE.TST 38915 26 Jun 2015 Rev 9.5 26 fpr 2816
| 1:UL Fremont,5m Chomber B 28 Jun 2816 16:58:23
Rodioted Emissions 3-Meters
= Project Number: 16U23555
18 Client:Google
Config:EUT w/ AC Adapter
Mode:11g 2417MHz
g5 Tested by:38316 CX
8:
Peok Limit (dBul/m)
75
‘e
3 s
3 6
[an}
° /
- Avg Limit (dBulU/m)
5|:
45
o)
o T T T " P
o5
1 18 18
Frequency (GHz)
Ronge (6 REU/BU  Ref/fttn Dot/fvg Tups Sueep Pls  fowps/fode Fosition Range (Gliz) RBWUBH  Ref/Attn Det/Avg Type ) Pts Houps/fode FPosition
FCC Part1SC 2.46Hz RSE.TST 38915 26 Jun 2015 Rev 9.5 26 Apr 2816

VERTICAL
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016

FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D
CHANNEL 2 DATA
Marker Frequency Meter Det AF T345 Amp/Cbl/Fltr/ Corrected Avg Limit Margin Peak Limit PK Azimuth Height Polarity
(GH2) Reading (dB/m) Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuVim) (dB)
1 *1.615 42.83 PK2 28.3 -22.4 48.73 - - 74 -25.27 9 108 H
*1.615 30.12 MAv1 28.3 -22.4 36.02 54 -17.98 - - 9 108 H
4 *3.631 46.17 PK2 33.1 -32.9 46.37 - - 74 -27.63 258 206 H
*3.625 36.81 MAv1 33.1 -33.1 36.81 54 -17.19 - - 258 206 H
5 *4.03 44.8 PK2 33.4 -33.1 451 - - 74 -28.9 258 141 H
*4.037 34.34 MAvV1 33.5 -33.1 34.74 54 -19.26 - - 258 141 H
6 *4.693 41.62 PK2 34.1 -32 43.72 - - 74 -30.28 269 367 Vv
*4.687 30.33 MAv1 34.1 -32.1 32.33 54 -21.67 - - 269 367 \
2 2.122 40.38 PK2 31.3 -22.5 49.18 - - - - 13 102 H
3 3.229 51.06 PK2 32.9 -32.8 51.16 - - - - 255 101 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

MID CHANNEL RESULTS

x ~UL Fremont,5m Chomber B 18 Jun 2816 08:45: 64
Radiated Emissions 3-Meters
185 PF?JEE’. Number: 16023555
Client:Google
Config:EUT w/ AC ADAPTER
Mode:11g, 2437MHz
g5 Tested by:39316 CX
8|:
Peak Limit (dBulU/m)
75
e
3 5
3 6
@
el
~ Avg Limit (dBul/m)
5:
4|:
7
[a)
SB[ R 2"
o5
1 14 18
Frequency (GHz)
Range (6 RBU/UBU  Ref/Attn Det/fvg Tuyps ) Pls foupe/fiode FPosition Range (GHi) REUABI  FRef/fttn  Det/Avg Tupe Suep Pts Houps/fiods Position
FCC Port15C 2.46Hz RSE.TST 38915 26 Jun 2015 Rev 9.5 26 Apr 2816
. UL Fremont,5m Chamber B 18 Jun 2016 00 :45: 04
Rodioted Emissions 3-Meters
195 Pr‘\.jJEL:t Number: 16023555
Client:Google
Config:EUT w/ AC ADAPTER
Mode:11g, 2437MHz
g5 Tested by:39316 CX
85
Peak Limit (dBulU/m)
75
T \
3 5 |
3 6 |
[an}
T |
~ Avg Limit (dBul/m) |
5|: !
4|: ? #kkm A‘ &
1 M ! T 2 E
5 P [ MMT TP
3 yer Tl Wt A e
o5
1 18 18
Frequency (GHz)
Ronge (6Hz) RBU/UBW  Ref/Aitn Dot/fvg Tuyps Suacp Pla  foups/fode FPosition Ronge (GHiz) REU/UBU  Ref/fttn  Det/Avg Tupe Suesp Pts Houps/flods FPosition
1:1-3 IHC-6d8)/38k 187718 PEAK/Pur Avg(RHS)  Tlmsec(Puto) B3I MAXKH B-368degs H | 3:3-18 HG-6B)/3%  BI/B  PERK/Par MvgRMS)  STdnsec(huto) 18k HAXH 8-368degs H

FCC Parti5C 2.46H= RSE.TST 38915 26 Jun 2815

Rev 9.5 26 Apr 26816

VERTICAL
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016

FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D
MID CHANNEL DATA
Marker Frequency Meter Det AF T345 Amp/Cbl/Fltr/ Corrected Avg Limit Margin Peak Limit PK Azimuth Height Polarity
(GH2) Reading (dB/m) Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuVim) (dB)
2 *2.387 54.7 PK2 32.1 -22.4 64.4 - - 74 -9.6 248 173 H
*2.39 37.32 MAv1 32.1 -22.3 47.12 54 -6.88 - - 248 173 H
3 *2.485 54.87 PK2 32.3 -22.2 64.97 - - 74 -9.03 261 111 H
*2.484 37.16 MAv1 32.3 -22.3 47.16 54 -6.84 - - 261 111 H
1 *1.624 43.85 PK2 28.4 -22.5 49.75 - - 74 -24.25 236 189 H
*1.625 31.7 MAvV1 28.4 -22.5 37.6 54 -16.4 - - 236 189 H
5 *4.877 46.07 PK2 33.8 -32.7 47.17 - - 74 -26.83 214 102 H
*4.874 34.53 MAv1 33.8 -32.7 35.63 54 -18.37 - - 214 102 H
6 *7.313 44.77 PK2 35.6 -30.5 49.87 - - 74 -24.13 226 144 H
*7.314 31.46 MAv1 35.6 -30.5 36.56 54 -17.44 - - 226 144 H
4 3.249 43.34 Pk 32.8 -32.9 43.24 - - 0-360 199 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

CHANNEL 10 RESULTS

_UL Fremont,5n Chamber B

20 Jun 2816

17:49:35

"

Project Number:16U23555

Rodioted Emissions 3-Meters

165 Client: Goog e
Config EUT w/ AC Adapter
Mode:T1g 2457MHz
95 Tested by:39316 CX
8|:
5 Peok Limit (dBulU/m)
‘e
S s J‘
@
o
z Avg Limit C(dBuU/m) /L
55 J

b A 2 .JMJ..WWwM

35

.
W g

b it L W e ! e
Sl

25

18
Frequency (GHz)

Ronge (6H) REU/BU  Ref/fitn Dot/fvg Tupe Succp Pls foups/lode Fosition Range (Gfi2) RBWABH  Ref/Attn  Det/Avg Tupe Sueop Pts  Hups/flods  Position
13 (-6d8) /3 167/18  PEAK/Pur Avg(RMS)  7Tnsec(Puto) 6801 HAXH B-36Adegs H | 3:3-18 MG-68)/30%  BI/B  PERK/Par AvgRMS)  STdnsec(Auto) I8k HAXH 8-368degs H
FCC Port1SC 2.46Hz RSE.TST 38915 26 Jun 2015 Rev 9.5 26 fpr 2816
! 1:UL Fremont,5m Chomber B 28 Jun 2816 17:49:35
Rodioted Emissions 3-Meters
= Project Number: 16U23555
18 Clent:Google
Config:EUT w/ AC Adapter
Mode:11g 2457MHz
este :
5 Tested by:38316 CX
8;
Peok Limit (dBulU/m)
75
A
£
3 5
3 6
a5}
el
~ Avg Limit (dBulU/m)
55 =
2
451
6
&)
[ TS N .
o5
1 18 18
Freguency (GHz)
Range (62 REU/BU  Ref/fitn Det/fvg Tps ) Pls fowps/fode Fosition Range (Gii2) REWABH  Ref/Attn  Dot/Avg Type Suesp Pts fups/fiods FPosition
FCC Port1SC 2.46Hz RSE.TST 38915 26 Jun 2015 Rev 9.5 26 fpr 2816

VERTICAL
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

CHANNEL 10 DATA

Marker Frequency Meter Det AF T345 Amp/Cbl/Fitr/ Corrected Avg Limit Margin Peak Limit PK Azimuth Height Polarity
(GH2) Reading (dB/m) Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuVim) (dB)
2 *1.114 35.39 PK2 28 -23.9 39.49 - - 74 -34.51 314 316 \
*1.114 24.23 MAv1 28 -23.9 28.33 54 -25.67 - - 314 316 \
4 *3.679 44.49 PK2 33.3 -32.9 44.89 - - 74 -29.11 260 242 H
*3.678 36.18 MAv1 33.3 -32.9 36.58 54 -17.42 - - 260 242 H
5 *4.91 47.9 PK2 33.9 -32.9 48.9 - - 74 -25.1 14 115 H
*4.914 36.25 MAv1 33.9 -32.9 37.25 54 -16.75 - - 14 115 H
6 *4.916 45.98 PK2 33.9 -32.9 46.98 - - 74 -27.02 219 102 \
*4.915 35.15 MAv1 33.9 -32.8 36.25 54 -17.75 - - 219 102 \
1 2.157 40.46 PK2 31.5 -22.3 49.66 - - - - 5 112 H
3 3.276 38.43 Pk 32.6 -33 38.03 - - - - 0-360 101 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

HIGH CHANNEL RESULTS

~UL Fremont,5m Chomber B

18 Jun 2B16 a1:22:25

B

Radioted Emissions 3-Meters

Project Number:16U23555

185 Client:Google
Config:EUT w/ AC ADAPTER
Mode:11g, 2462MHz
g5 Tested by:39316 CX
a5
Peck Limit CdBulU/m)

75
e
3 5
3 6
@
T )
~ Avg Limit (dBul/m)

55

6
o

45

35

25

1 18 18
Frequency (GHz)
Rarge (62) REWABN  Ref/Aitn Det/Avg Type Range (6 R/ Ref/Attn  Dot/Avg Type Pis Houpo/Mode Position

FCC Parti15C 2.46GHz RSE.TST 38915 26 Jun 2015

Rev 9.5 26 Apr 2816

HORIZTONAL

| 1:UL Fremont,5m Chomber B 18 Jun 2816 a1:22:25
Rodioted Emissions 3-Meters
195 Pr‘\.:J‘EL:L Number: 16023555
Client:Google
Config:EUT w/ AC ADAPTER
Mode:11g, 2462MHz
g5 Tested by:39316 CX
85
Peak Limit (dBul/m)
75
‘e
~
e
@
o .
~ Avg Limit (dBuU/m>
55
3 4
45 ‘ 3 7
) W e
35 ! [ETTO N (T Lt
| i i WA i v w
25
1
Frequency (GHz)
Range (62) REWAB  Ref/fitn Det/Avg Type wps/Mode  Position Range (6Hz) REW/UB Pis  A5ups/Mlode  Fosition
1:1-3 1H-6dB)/38k  1B7/18  PEAK/Pur Avg(RHS) HAKH B-36Bdegs H | 3:3-18 1HC-6dB)/30k 16k A 0-360degs
FCC Part{5C 2.46Hz RSE.TST 38915 26 Jun 2815

Rev 9.5 26 Apr 26816

VERTICAL
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016

FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D
HIGH CHANNEL DATA
Marker Frequency Meter Det AF T345 Amp/Cbl/Fltr/ Corrected Avg Limit Margin Peak Limit PK Azimuth Height Polarity
(GH2) Reading (dB/m) Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuVim) (dB)
3 *4.924 55.92 PK2 33.9 -32.9 56.92 - - 74 -17.08 116 107 H
*4.924 43.66 MAv1 33.9 -32.9 44.66 54 -9.34 - - 116 107 H
4 *7.388 50.82 PK2 35.6 -29.5 56.92 - - 74 -17.08 228 255 H
*7.389 38.55 MAv1 35.6 -29.5 44.65 54 -9.35 - - 228 255 H
5 *4.927 52.98 PK2 33.9 -32.9 53.98 - - 74 -20.02 33 101 \
*4.924 40.76 MAvV1 33.9 -32.9 41.76 54 -12.24 - - 33 101 \
6 *7.395 51.37 PK2 35.6 -29.5 57.47 - - 74 -16.53 123 204 Vv
*7.389 38.67 MAv1 35.6 -29.5 44.77 54 -9.23 - - 123 204 \
1 1.883 29.45 Pk 30.7 -21.9 38.25 - - - - 0-360 101 H
2 2.006 29.3 Pk 31.5 -22.1 38.7 - - - - 0-360 101 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 16U23555-E2V2

DATE: July 28, 2016
FCC ID: AARNC2-6A5-D

IC: 10395A-NC26A5D

5.2.3. TX ABOVE 1 GHz 802.11n HT20 MODE

RESTRICTED BANDEDGE (LOW CHANNEL)

HORIZONTAL RESULTS

P T T
II.'I T e

/

ar |

|

. | ¥/

i )

Ll
L M i g ¥
R YL
il e it e VS A e o L
4 L
M=
§ LGHz
s - Fapatode Forg (68621 G — =
|
Marker Frequency Meter Det AF T345 (dB/m) Amp/Cbl/Fltr/Pad Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuVim) (dB)

1 *2.39 53.78 Pk 321 -22.3 63.58 74 -10.42 15 109 H
2 *2.39 57.3 Pk 32.1 -22.3 67.1 - - 74 -6.9 15 109 H
3 *2.39 39 RMS 321 -22.3 48.8 54 5.2 - - 15 109 H
4 *2.39 40.04 RMS 32.1 -22.3 49.84 54 -4.16 15 109 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16U23555-E2V2

DATE: July 28, 2016
FCC ID: AARNC2-6A5-D

IC: 10395A-NC26A5D

VERTICAL RESULTS

Be—ory

3
H=
|
Lo
Marker Frequency Meter Det AF T345 (dB/m) Amp/Cbl/Fltr/Pad Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuVim) (dB)
1 *2.39 45.24 Pk 321 -22.3 55.04 - - 74 -18.96 200 331 \
2 *2.39 50.72 Pk 32.1 -22.3 60.52 - - 74 -13.48 200 331 \
3 *2.39 32.7 RMS 32.1 -22.3 425 54 -11.5 - - 200 331 \
4 *2.39 32.72 RMS 32.1 -22.3 42.52 54 -11.48 - - 200 331 \
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

RESTRICTED BANDEDGE (CHANNEL 2)

HORIZONTAL RESULTS

o \ | o b,
15 o s
45/
y il
T
---------- [ - E— G
Lo L
Marker Frequency Meter Det AF T345 (dB/m) Amp/Cbl/Fitr/P Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading ad (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuVim) (dB)

1 *2.39 54.01 Pk 321 -22.3 63.81 - - 74 -10.19 12 110 H

2 *2.39 54.78 Pk 321 -22.3 64.58 - - 74 -9.42 12 110 H

3 *2.39 38.32 RMS 321 -22.3 48.12 54 -5.88 - - 12 110 H

4 *2.389 39.28 RMS 321 223 49.08 54 -4.92 - - 12 110 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

VERTICAL RESULTS

Rev 8.5 26 Apr 2016

1ZKUL Fremont,5m Chamber B 20 Jun 2B16 14:40:06
Restricted Bondedge
= Project Number:16U23555
N Client:Google
Config EUT w/ AC Adapter
Made: 11n HT28 2417MHz
195 Tested by:37689 CS
g5
85
N Peak Limit (dBuU/m)
> 7l:
3
@
Z
6|:
o E
55 Average Limit (dBulUy/m2
o)
A B e b O T AT g
35
2. 31 18 .5MH=z/ 2.415
Frequency (GHzJ
Range (GHz) REU/UBM  Ref/Attn Dst/Avg Type Sueep Pls  Faupsifode FPosition Ronge (6Hz) REWABU  Ref/fttn Det/Avg Type Sueep Pts  #5ups/tode  Fosition
Low CH Bandedge — U.TST 38915 28 Dec 2815

Marker Frequency Meter Det AF T345 (dB/m) Amp/Cbl/Fitr/Pad Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuV/m) (dB)
1 *2.39 42.97 Pk 32.1 -22.3 52.77 74 -21.23 224 273 \
2 *2.39 47.27 Pk 321 -22.3 57.07 - - 74 -16.93 224 273 \
3 *2.39 30.06 RMS 32.1 -22.3 39.86 54 -14.14 - - 224 273 \
4 *2.39 30.65 RMS 321 -22.3 40.45 54 -13.55 224 273 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

RESTRICTED BANDEDGE (CHANNEL 3)

HORIZONTAL RESULTS

UL Fremont,5m Chomber B

28 Jun 2B16

14:59:59

12
Restricted Bandedge
= Project Number:16U23555
1 Client:Google
Config:EUT w/ AC Adaopter
Made: 11n HT28 2422MHz
185 Tested by:37639 CS
g5 /]
5 O O O SO AU SO g v M
£ Peak Limit CdBuU/m) W
> 75
B I
@
Z
65 [ T I
55 Average Limit (dBuUim2 ) MJ\
t
a3
bl “.“".“.v..l M}‘...M.WMWNWWWM W
45 WNM UL
et
s s A
R
35
2. 31 14.5MHz/ 2.415
Frequency (GHzJ
Range (GHz) REL/VBW Ref/Attn Det/fAvg Type Sueep Pis  #5ups/Made Position Range (GHz) REW/UB Ref/Attn Det/Avg Type Sueep Pts 45ups/Mode FPosition
1:2.31-2.415 TM(-6dB) /3 189/12 PEAK/Pur Avg(RMS)  Imeec(futo)  BBAI  MAXH B dege H 2:2.31=2.415 TMC-HdBI/3M 183/12  AUER/Pur Avg(RMS)  Tmeec(hutol  BBAT  1BBTAUG B degs H
Low CH Bandedge — H.TST 3915 28 Dec 2@15 Rev 8.5 26 Apr 2616
Marker Frequency Meter Det AF T345 (dB/m) Amp/Cbl/Fltr/Pad Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuV/m) (dB)
4 *2.389 40.76 RMS 32.1 -22.3 50.56 54 -3.44 - - 0 179 H
1 *2.39 57.23 Pk 32.1 -22.3 67.03 - - 74 -6.97 0 179 H
2 *2.39 58.98 Pk 321 -22.3 68.78 - - 74 -5.22 0 179 H
3 *2.39 39.77 RMS 32.1 -22.3 49.57 54 -4.43 - - 0 179 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band

Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

VERTICAL RESULTS

1ZKUL Fremont,5m Chamber B 20 Jun 2B16 15:06:09
Restricted Bondedge
- Project Number:16U23555
N Client:Google
Config:EUT w/ AC Adapter
Made: 11n HT28 2422MHz
185 Tested by:37639 CS
g5
85
< Peak Limit CoBul/m)
> 75
B
[os)
Z
65
2
Em
55 Average Limit (dBulUy/m2 U S T
45 fos)
s
3 Dbkt A il
2. 31 18 .5MH=z/ 2.415
Frequency (GHzJ
Range (6Hz) N Ref/Attn Det/fAvg Type Sueep Pis  #5ups/Made Position Range (GHz) REW/UB Ref/Attn Det/Avg Type Sueep Pts 45ups/Mode FPosition
Low CH Bondedge — U.TST 36915 28 Dec 2815 Rev 8.5 26 Apr 2016
Marker Frequency Meter Det AF T345 (dB/m) Amp/Cbl/Fitr/Pad Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuV/m) (dB)
2 *2.388 51.04 Pk 32.1 224 60.74 74 -13.26 217 323 \
1 *2.39 47.67 Pk 321 -22.3 57.47 - - 74 -16.53 217 323 \
3 *2.39 32.11 RMS 32.1 -22.3 41.91 54 -12.09 - - 217 323 \
4 *2.39 34.15 RMS 321 -22.3 43.95 54 -10.05 217 323 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band

Pk - Peak detector
RMS - RMS detection
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

AUTHORIZED BANDEDGE (CHANNEL 10)

HORIZONTAL RESULTS

High
Marker Frequency Meter Det AF T345 (dB/m) Amp/Cbl/Fitr/P Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading ad (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuVim) (dB)
1 *2484 54.26 Pk 323 -22.3 64.26 74 -9.74 156 297 H
2 *2.485 54.07 Pk 323 -22.2 64.17 - - 74 -9.83 156 297 H
3 *2484 36.99 RMS 32.3 -22.3 46.99 54 -7.01 - - 156 297 H
4 * 2484 37.97 RMS 323 -22.3 47.97 54 -6.03 156 297 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band

Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

VERTICAL RESULTS

-'3‘1"‘.“ 7

- Fia fhputods Position

- G T — '
Hiat
Marker Frequency Meter Det AF T345 (dB/m) Amp/Cbl/Fitr/P Corrected Average Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading ad (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuVim) (dB)
1 *2.484 52 Pk 32.3 -22.3 62 - - 74 -12 55 338 \4
2 *2484 54.14 Pk 323 -22.3 64.14 - - 74 -9.86 55 338 \4
3 *2.484 35.36 RMS 323 -22.3 45.36 54 -8.64 - - 55 338 \4
4 *2484 35.75 RMS 323 -22.3 45.75 54 -8.25 55 338 \4

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HORIZONTAL RESULTS

1
1
A de e N i sttt b s b il el T
s Nadud i
15
ik
Farge 0T Foupode G =
Hiah
Marker Frequenc Meter Det AF T345 (dB/m) Amp/Cbl/Fitr/Pad Correcte Average Limit Margin Peak Limit PK Azimuth Height Polarity
y Reading (dB) (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(GHz) (dBuVv) Reading (dB)
(dBuV/m)
1 *2484 55.85 Pk 32.3 -22.3 65.85 74 -8.15 11 167 H
2 *2.484 59.28 Pk 323 -22.3 69.28 - - 74 -4.72 11 167 H
3 *2484 38.8 RMS 32.3 -22.3 48.8 54 52 - - 11 167 H
4 *2.485 39.7 RMS 323 -22.2 49.8 54 -4.2 11 167 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector

RMS - RMS detection
High CH Bandedge - H.TST 30915 28 Dec 2015
Rev 9.5 26 Apr 2016
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

VERTICAL RESULTS

ket
= =)
5 =
1 Hz
-
Dot Ey— Fis  Hiputods Positios — 5 P — 15
gt
Marker Frequenc Meter Det AF T345 Amp/Cbl/Fitr/P Correcte Average Limit Margin Peak Limit PK Azimuth Height Polarity
y Reading (dB/m) ad (dB) d (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(GHz) (dBuVv) Reading (dB)
dBuV/m)
1 *2484 50.09 Pk 32.3 -22.3 60.09 - - 74 -13.91 246 373 Vv
2 *2.484 52.45 Pk 323 -22.3 62.45 - - 74 -11.55 246 373 \
3 *2.484 32.93 RMS 32.3 -22.3 42.93 54 -11.07 - - 246 373 \
4 *2.485 34.31 RMS 32.3 -22.2 44.41 54 -9.59 246 373 \4

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector

RMS - RMS detection

High CH Bandedge - V.TST 30915 28 Dec 2015
Rev 9.5 26 Apr 2016
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL RESULTS

I ~UL Fremont,5m Chamber B 28 Jun 2816 08:47:54
Rodiated Emissions 3-Meters
= Project Number:16U23555
18 Client:Google
Config EUT w/ AC Adapter
Mode: T1n HT20 2412MHz
g5 Tested by:376389 CS
8|:
Peak Limit (dBulU/m)
75
‘e
3 5
3 6
[as}
o
~ Avg Limit (dBulU/m)
55 =
45
6
o
3|:
o5
1 18 18
Frequency (GHz)
Ronge (6 RBU/UBU  Ref/Attn Det/fvg Tups ) Pls foupe/liode Position Range (GHi) REUABI  Ref/fttn  Det/Avg Tupe Suep Pts Houps/fiods  Position
FCC Port1SC 2.46Hz RSE.TST 38915 26 Jun 2015 Rev 9.5 26 Apr 2816
. ~UL Fremont,5m Chamber B 28 Jun 2816 08:47:54
Rodioted Emissions 3-Meters
= ] Project Number:16U23555
1 Client:Google
Canfig EUT w/ AC Adapter
Mode: 11n HT20 2412MHz
g5 Tested by:37689 CS
8|:
Peak Limit (dBul/m)
75 L
1
: |
~
S 5
[an}
o \
~ Avg Limit (dBuU/m> J\
5|:
45
A W
- i
W
o5
1

1 [4] 18
Frequency (GHz)
Range (Giz) REU/UBW  Ref/Atin  Det/fvg Type Suacp Pls  Fowpo/lode Fosition Range (6Hz) ROWUBU  Ref/fttn  Det/Avg Tupe Sueep
1:1-3 NG-6dB)/38k  187/18  PEAK/Pur Avg(RMS)  TTnsec(Puto) 6081 NAXH 8-360degs H | 3:3-18 NCEB/3k  81/8  PERK/Fur fvg(RHS)  STdnsec(Auto) Bdegs

Pts  #Sups/Mode Position
18k MAXH 8-36

FCC PartiS5C 2.4GHz RSE.TST 38915 26 Jun 2815

Rev 9.5 26 Apr 26816

VERTICAL
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016

FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D
LOW CHANNEL DATA
Marker Frequency Meter Det AF T345 Amp/Cbl/Fltr/ Corrected Avg Limit Margin Peak Limit PK Azimuth Height Polarity
(GH2) Reading (dB/m) Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuVim) (dB)
3 *1.608 40.79 PK2 28.2 -22.4 46.59 - - 74 -27.41 4 205 H
*1.608 27.61 MAv1 28.2 -22.4 33.41 54 -20.59 - - 4 205 H
2 *3.615 45.09 PK2 33.1 -33.2 44.99 - - 74 -29.01 284 113 H
*3.611 36.64 MAv1 33.1 -33.2 36.54 54 -17.46 - - 284 113 H
1 3.216 40.78 Pk 32.9 -32.5 41.18 - - - - 0-360 101 H
4 6.456 33.23 Pk 35.6 -30.6 38.23 - - - - 0-360 101 H
6 9.738 29.48 Pk 36.9 -26.5 39.88 - - - - 0-360 199 Vv
5 9.805 29.08 Pk 37 -26.5 39.58 - - - - 0-360 199 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

CHANNEL 2 RESULTS

_UL Fremont,5m Chamber B

20 Jun 2816

13:45:50

"

Rodioted Emissions 3-Meters

Project Number:16U23555

165 Client: Goog e
Config EUT w/ AC Adapter
Mode:T1n HT20 2417MHz

95 Tested by:37699 CS

Bl:

Peok Limit (dBulU/m)
75
65 ‘

(dBul/m)

HR—

Avg Limit (dBuU/m) J
51:

- I\

. A

i M Al

3 WM
d e

i

25

18
Frequency (GHz)

BB

Range (62) R
1-3 1H(-6d8) /30

Ref/fittn  Det/fvg Type
167718 PEAK/Par Avg(RHS)

Sueep Pis
TTnsec(futo) 6081 HEXH

RBU/VBY Ref/fttn
H(-6B)/ 30k 87/8

Fawpe/Mode  Fosition

Range (GHz)
B-36fdegs H | 3:3-18

Det/Avg Type
PERK/Pur- Avg(RHS

Suep
STnsec(futo) I8k HAYH

Pts Houps/Mode Fosition
8-36degs H

FCC Parti5C 2.46H=z RSE.TST 36815 26 Jun 2815

Rev 9.5 26 Apr 2816

HORIZTONAL

! 1:UL Fremont,5m Chomber B 28 Jun 2816 13:45:58
Rodioted Emissions 3-Meters
= Project Number: 16U23555
18 Client:Google
Config EUT w/ AC Adapter
Mode:T1n HT28 2417MHz
g5 Tested by:37699 CS
8:
Peok Limit (dBulU/m)
75
‘e
3 5
3 6
[as}
el
— Avg Limit (dBulU/m)
5C
45
25
1 18 18
Frequency (GHz)
Range (@) RBUAB  Ref/Atn  Oet/Avg Tupe Sueop Fis  Faps/ode Position Range (G REWARI  Ref/Attn  Det/Avg Type Suesp Pto  Houps/fods Fosition
FCC PartiSC 2.46Hz RSE.TST 38315 26 Jun 2815 Rev 9.5 26 Apr 2816

VERTICAL
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016

FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D
CHANNEL 2 DATA
Marker Frequency Meter Det AF T345 Amp/Cbl/Fltr/ Corrected Avg Limit Margin Peak Limit PK Azimuth Height Polarity
(GH2) Reading (dB/m) Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuVim) (dB)
1 *1.611 40.14 PK2 28.2 -22.4 45.94 - - 74 -28.06 224 229 H
*1.611 28.52 MAv1 28.2 -22.4 34.32 54 -19.68 - - 224 229 H
6 *2.719 40.63 PK2 32.3 -22 50.93 - - 74 -23.07 5 192 H
*2.717 29.48 MAv1 32.3 -22 39.78 54 -14.22 - - 5 192 H
4 *3.622 46.05 PK2 33.1 -33.1 46.05 - - 74 -27.95 282 103 H
*3.618 37.28 MAvV1 33.1 -33.2 37.18 54 -16.82 - - 282 103 H
5 *4.022 46.11 PK2 33.4 -33.1 46.41 - - 74 -27.59 269 102 H
*4.025 35.19 MAv1 33.4 -33.1 35.49 54 -18.51 - - 269 102 H
2 2.118 33.05 Pk 31.3 -22.5 41.85 - - - - 0-360 101 H
3 3.222 43.63 Pk 32.9 -32.7 43.83 - - - - 0-360 101 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average

Page 100 of 148

UL VERIFICATION SERVICES INC.
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.




REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

CHANNEL 3 RESULTS

_UL Fremont,5n Chamber B

20 Jun 2816

15:11:13

"

Rodioted Emissions 3-Meters
Project Number: 16U23555

165 Client: Goog e
Config:EUT w/ AC Adapter
Mode:T1n HT28 2422MHz
a5 Tested by:37699 CS
8|:
Peok Limit (dBulU/m)
75 it
‘e
3 = H
3 6
@ |
2 - |
z Avg Limit C(dBuU/m) |k
55

35 . St

45 2

"
T bt abitind

i L

3
| )
Cad UL e

25

18
Frequency (GHz)

RBU/VBY
1M(-6d8) /30l

Ref/fittn  Det/fvg Type

Range (62)
1-3 167718 PEAK/Par Avg(RHS)

Sueep Pis
TTnsec(futo) 6081 HEXH

RBW/VBY Ref/fttn

Fawpe/Mode  Fosition
IHC-6cB)/ 3k 81/8

B-368cegs H

Det/Avg Type

Range (GHz)
3:3-18 PERK/Pur: Avg (RIS

Sueop
STnsec(futo) I8k MY

Pts ¥oups/fode Fosition
8-360degs H

FCC Parti5C 2.46H=z RSE.TST 36815 26 Jun 2815

Rev 9.5 26 Apr 2816

HORIZTONAL

11:UL Fremont,5m Chomber B 28 Jun 2816 15:11:13
Rodioted Emissions 3-Meters
185 F’r‘?\ject Number: 16023555
Clent:Google
Config:EUT w/ AC Adapter
Mode:11n HT20 2422MHz
g5 Tested by:37699 CS
8;
Peok Limit (dBulU/m)
75
A
£
3 5
3 6
a5}
el
~ Avg Limit (dBulU/m)
55 =
45
3:
o5
1 18 18
Freguency (GHz)
Range (62 REU/BU  Ref/fitn Det/fvg Tps ) Pls fowps/fode Fosition Range (Gii2) REWABH  Ref/Attn  Dot/Avg Type Suesp Pts fups/fiods FPosition
FCC Port1SC 2.46Hz RSE.TST 38915 26 Jun 2015

Rev 9.5 26 Apr 2816

VERTICAL
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016

FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D
CHANNEL 3 DATA
Marker Frequency Meter Det AF T345 Amp/Cbl/Fltr/ Corrected Avg Limit Margin Peak Limit PK Azimuth Height Polarity
(GH2) Reading (dB/m) Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuVim) (dB)
1 *1.615 42.2 PK2 28.3 -22.4 48.1 - - 74 -25.9 6 123 H
*1.615 31.01 MAv1 28.3 -22.4 36.91 54 -17.09 - - 6 123 H
6 *2.722 41.38 PK2 32.3 -21.9 51.78 - - 74 -22.22 11 155 H
*2.723 30.33 MAv1 32.3 -22 40.63 54 -13.37 - - 11 155 H
3 *3.625 45.76 PK2 33.1 -33.1 45.76 - - 74 -28.24 280 103 H
*3.625 37.24 MAvV1 33.1 -33.1 37.24 54 -16.76 - - 280 103 H
4 *4.027 43.71 PK2 33.4 -33.1 44.01 - - 74 -29.99 244 144 H
*4.035 33.93 MAv1 33.5 -33.1 34.33 54 -19.67 - - 244 144 H
5 2.126 32.72 Pk 31.3 -22.4 41.62 - - - - 0-360 101 H
2 3.229 44.23 Pk 32.9 -32.8 44.33 - - - - 0-360 101 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

MID CHANNEL RESULTS

x ~UL Fremont,5m Chomber B 28 Jun 2B16 18:85:59
Radiated Emissions 3-Meters
= Project Number:16U23555
18 Client:Google
Config:EUT w/ AC Adapter
Mode: 11n HT20 2437MHz
g5 Tested by:37689 CS
8|:
Peak Limit (dBulU/m)
75
‘e
3 5
3 6
@
el
~ Avg Limit (dBul/m)
5:
4|:
3B
o5
1 14 18
Frequency (GHz)
Range (6 RBU/UBU  Ref/Attn Det/fvg Tuyps ) Pls foupe/fiode FPosition Range (GHi) REUABI  FRef/fttn  Det/Avg Tupe Suep Pts Houps/fiods Position
FCC Port15C 2.46Hz RSE.TST 38915 26 Jun 2015 Rev 9.5 26 Apr 2816
I ~UL Fremont,5m Chomber B 28 Jun 2B16 18:85:59
Radiated Emissions 3-Meters
= Project Number:16U23555
18 Client:Google
Config:EUT w/ AC Adapter
Mode: 11n HT20 2437MHz
a5 Tested by:37689 CS
8|:
Peak Limit (dBulU/m)
7:
f
‘e
3 5 \
3 6
a5}
o
~ Avg Limit (dBul/m> 4%
5R
}‘ h :
4|: e} 3
T AR
it A
35 ” . o Eﬁ I Y o Bt
PO Hepscian maneinssar Nl s
o5
1 14 18
Frequency (GHz)
Range (62 RBU/UBU  Ref/Attn Det/fivg Tuype Sucep Pls  foupe/liode FPosition Range (GH) REUABL  FRef/fttn Dot/Avg Tupe Sueep Pts foups/fiods Position
1:1-3 IH-6d8)/38k 187718 PEAK/Pur Avg(RHS)  77msec(Puto) 6031 MAXKH B-368degs H | 3:3-18 HC-60B)/3%  B1/B  PERK/Par AvgRMS)  STdnsec(Auto) 18k HAXH 8-36degs H
FCC Port{5C 2.46Hz RSE.TST 38915 26 Jun 2015 Rev 9.5 26 Apr 2816

VERTICAL
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016

FCC ID: A4RNC2-6A5-D IC: 10395A-NC26A5D
MID CHANNEL DATA
Marker Frequency Meter Det AF T345 Amp/Cbl/Fitr/ Corrected Avg Limit Margin Peak Limit PK Azimuth Height Polarity
(GH2) Reading (dB/m) Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuV/im) (dB)
5 *2.487 58.35 PK2 32.3 -22.3 68.35 - - 74 -5.65 9 116 H
*2.484 39.98 MAv1 32.3 -22.3 49.98 54 -4.02 - - 9 116 H
6 *2.39 55.51 PK2 32.1 -22.3 65.31 - - 74 -8.69 3 230 H
*2.389 38.33 MAv1 32.1 -22.3 48.13 54 -5.87 - - 3 230 H
1 *1.117 35.88 PK2 28 -23.9 39.98 - - 74 -34.02 227 164 H
*1.032 24.4 MAv1 27.8 -24.5 27.7 54 -26.3 - - 227 164 H
2 *2.734 425 PK2 32.3 -22 52.8 - - 74 -21.2 18 134 H
*2.738 32.01 MAv1 32.3 -21.9 42.41 54 -11.59 - - 18 134 H
4 *3.656 43.86 PK2 33.2 -32.7 44.36 - - 74 -29.64 263 163 H
*3.648 35.61 MAv1 33.2 -32.7 36.11 54 -17.89 - - 263 163 H
3 3.249 42.96 Pk 32.8 -32.9 42.86 - - 0-360 101 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 16U23555-E2V2

FCCI

D: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

CHANNEL 10 RESULTS

UL Fremont,5m Chomber B

20 Jun 2816 13:15:37

15
Rodioted Emissions 3-Meters
= Project Number: 16U23555
18 Client: Goog e
Canfig EUT w/ AC Adapter
Mode: T1n HT28 2457MHz
g5 Tested by:37699 CS
8|:
Peak Limit C(dBulU/m)
75 it
‘e
3 5 H
3 6
[as}
o
z fvg Limit (dBuU/m) “
55
4|: 1 j \“ "
" S 4
W = ? o oy
35 el g o3 IR o bt
WW S L Coade i
o5
1 8 18
Frequency (GHz)
Ronge (6H) REU/BU  Ref/fitn Dot/fvg Tupe Succp Pls foups/lode Fosition Range (Gfi2) RBWABH  Ref/Attn  Det/Avg Tupe Sueop Pts  Hups/flods  Position
13 (-6d8) /3 167/18  PEAK/Pur Avg(RMS)  7Tnsec(Puto) 6801 HAXH B-36Adegs H | 3:3-18 MG-68)/30%  BI/B  PERK/Par AvgRMS)  STdnsec(Auto) I8k HAXH 8-368degs H
FCC Port1SC 2.46Hz RSE.TST 38915 26 Jun 2015 Rev 9.5 26 fpr 2816
! 1:UL Fremont,5m Chomber B 28 Jun 2816 13:15:37
Rodioted Emissions 3-Meters
= Project Number: 16U23555
18 Clent:Google
Config EUT w/ AC Adapter
Mode:11n HT20 2457MHz
g5 Tested by:37699 CS
Sl:
Peok Limit (dBulU/m)
75
A
£
3 5
3 6
a5}
el
~ Avg Limit (dBulU/m)
55 =
45
2 e
5
3B oo A
o5
1 18 18
Frequency (GHz)
Range (62 REU/BU  Ref/fitn Det/fvg Tps ) Pls fowps/fode Fosition Range (Gii2) REWABH  Ref/Attn  Dot/Avg Type Suesp Pts fups/fiods FPosition
FCC Port1SC 2.46Hz RSE.TST 38915 26 Jun 2015 Rev 9.5 26 fpr 2816

VERTICAL
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REPORT NO: 16U23555-E2V2

FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

CHANNEL 10 DATA

Marker Frequency Meter Det AF T345 Amp/Cbl/Fitr/ Corrected Avg Limit Margin Peak Limit PK Azimuth Height Polarity
(GH2) Reading (dB/m) Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuVim) (dB)

3 *3.678 45.29 PK2 33.3 -32.9 45.69 - - 74 -28.31 272 122 H
*3.678 36.2 MAv1 33.3 -32.9 36.6 54 -17.4 - - 272 122 H
4 4.918 49.14 PK2 33.9 -32.9 50.14 - - 74 -23.86 110 145 H
4.917 37.18 MAv1 33.9 -32.9 38.18 54 -15.82 - - 110 145 H
5 4.914 45.77 PK2 33.9 -32.9 46.77 - - 74 -27.23 258 130 \
4.919 33.82 MAv1 33.9 -32.9 34.82 54 -19.18 - - 258 130 \
1 2.156 32.69 Pk 31.5 -22.3 41.89 - - 0-360 101 H
2 3.276 37.93 Pk 32.6 -33 37.53 0-360 101 H
6 6.394 33.33 Pk 35.6 -31.6 37.33 0-360 101 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

HIGH CHANNEL RESULTS

! 1:UL Fremont,5m Chomber B 28 Jun 2B16 18:51:29
Radioted Emissions 3-Meters
= Project Number:16U23555
18 Client:Google
Config EUT w/ AC Adapter
Mode: 11n HT20 2462MHz
g5 Tested by:37639 CS
8|:
Peak Limit (dBulU/m)
75
‘e
3 5
3 6
a5}
o ’
z Avg Limit (dBul/m)
5|:
45
4
o
3B
o5
1 8 18
Frequency (GHz)
Range (6 RBU/UBI  Ref/Attn Det/fvg Tupe ) Pls foupe/fiode Fosition Range (Gt REUABI  FRef/fttn  Dot/Avg Tupe Sueep Pts foups/fiods  Position
FCC Port{5C 2.46Hz RSE.TST 38915 26 Jun 2015 Rev 9.5 26 Apr 2816
| 1:UL Fremont,5m Chomber B 28 Jun 2816 18:51:29
Rodioted Emissions 3-Meters
= Project Number:16U23555
1 Client:Google
Config:EUT u/ AC Adapter
Mode: 11n HT20 2462MHz
g5 Tested by:37689 CS
8|:
Peak Limit (dBul/m)
75 1
~
3 65 (
[an}
o \
~ Avg Limit (dBuU/m> ‘\
5|:
45 ‘ J \k\ :
M@‘"’ s 3 ]
35 " M Do e
i g i W
o5
1 18 18
Frequency (GHz)
Ronge (6H) RBU/UBW  Ref/Attn Det/fivg Tuyps Seecp Plo  fowps/fode Fosition Range (GHi2) REUUBU  Rel/fttn Det/Avg Tupe Sueep Pts foups/fiods Position
1:1-3 MC-6d8)/38k  187/18  PEAK/Pur Avg(RHS)  Tlmsec(Puto) 6081 MAXH B-360degs H | 3:3-18 MG-60B)/30k  BI/B  PERK/Pur AvgRMS)  STdnsec(huto) 18k  HAXH 8-360degs
FCC Port1SC 2.46Hz RSE.TST 38915 26 Jun 2015 Rev 9.5 26 Apr 2816

VERTICAL
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016

FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D
HIGH CHANNEL DATA
Marker Frequency Meter Det AF T345 Amp/Cbl/Fltr/ Corrected Avg Limit Margin Peak Limit PK Azimuth Height Polarity
(GH2) Reading (dB/m) Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuV) (dBuVim) (dB)
2 *4.931 49.66 PK2 33.9 -32.9 50.66 - - 74 -23.34 109 137 H
*4.925 38.06 MAv1 33.9 -32.9 39.06 54 -14.94 - - 109 137 H
3 * 3.688 45.12 PK2 33.3 -32.9 45.52 - - 74 -28.48 261 116 H
* 3.686 36.3 MAv1 33.3 -32.9 36.7 54 -17.3 - - 261 116 H
4 *4.925 46.19 PK2 33.9 -32.9 47.19 - - 74 -26.81 101 101 \
*4.923 34.67 MAvV1 33.9 -32.9 35.67 54 -18.33 - - 101 101 \
6 1.914 30.05 Pk 30.9 -22.1 38.85 - - - - 0-360 199 H
1 2.162 32.97 Pk 31.5 -22.3 4217 - - - - 0-360 101 H
5 3.282 37.23 Pk 32.6 -33 36.83 - - - - 0-360 199 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

5.2.4. TX ABOVE 1 GHz 802.11n HT40 MODE

RESTRICTED BANDEDGE (LOW CHANNEL)

HORIZONTAL RESULTS

Mw
f
ar |
; W“’M'
i M
L s an ik IRITTNRRL A P B ot el
PRI TTIP TR T -.--—‘—‘ e st et ST
It e
T
] 1=
GHz
7 [ E— ¥ J — L - 1
Lo B
Marker Frequency Woter Det AF 7345 (dB/m) AmpICbIFitPad DC Corr (@B) co rrecto d Average Limit Margin Peak Limit (dBuvim) PK Azimuth Height Polarity
(GHz) Reading (dB) (dBuV/m) (dB) Margin (Degs) (cm)
(dBuV) (dE Vlm) (dB)
1 *2.39 55.95 Pk 32.1 -22.3 0 65.75 - - 74 -8.25 9 148 H
2 *2.388 57.43 Pk 32.1 -224 0 67.13 - - 74 -6.87 9 148 H
3 239 4048 | RMS 32.1 223 14 50.42 54 3.58 - - 9 148 H
4 *2.39 40.65 RMS 32.1 -22.3 .14 50.59 54 -3.41 9 148 H

- indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

VERTICAL RESULTS

= 1
5 i
H=
| [GHz
o [ — Fap o — Ee o - - 1
Lo L:
Marker Frequency Meter Det "AF T345 (dB/m) AmpICbI/Fitr/Pad DC Corr (dB) Corrected ‘Average Limit Margin Peak Limit (dBuV/m) PK ‘Azimuth Height Polarity
(GHz) Reading (dB) Reading (dBuV/m) (dB) Margin (Degs) (cm)
(dBuv) (dBuV/m) (dB)
1 *2.39 48.36 Pk 32.1 -22.3 0 58.16 - - 74 -15.84 252 315 Vv
2 *2.388 50.44 Pk 32.1 -22.4 0 60.14 - - 74 -13.86 252 315 Vv
3 2.39 32.45 RMS 32.1 -22.3 14 42.39 54 -11.61 - - 252 315 Vv
4 *2.39 33.94 RMS 32.1 -22.3 14 43.88 54 -10.12 - - 252 315 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

RESTRICTED BANDEDGE (CHANNEL 4)

HORIZONTAL RESULTS

l:UL Fremont,5m Chamber B 21 Jun 2816 B9:29:56
Restricted Bandedge

Project Number: 16023555
Client:Google

Config:EUT w/ AC Adapter
Mode:11n HT48 2427MHz
195 Tested by:37693 CS

Peak Limit (dBuU/m) ﬁ//

1 I
55l fverege Linit (dBul/m) L

s it
MWWWWwwwwwwmem“‘““”“H?"' bl A e T
45 O -

(dBul/m)
~J
J1
!

65

3[:wavmmkuwwmwwﬂwM%N4W“WWMWW”““WWW“V“”WVMW”ﬂ
2. 31 8. 5MHz/ 2.415
Frequency (GHzJ
Range (GHz) RBU/UB Ref/Atin  Det/Avg Tpe Sueep Fte #5ups/Mode  Fosition Ronge (6z) RBU/UB Ref/ftin  Det/Avg Tupe Sueap Fte #5upe/fiods  Fosition
1:2,31-2,415 1MC-6dB)/ M 109/12  PEAK/Pur Fvg(RMS)  fmsec(Auta)  BEBI  MAXH B2 degs i 2:2,31-2.415 M(-6dB) /M 18912 AVER/Pur Avg(RMS)  Insec(Auted 8081 1BETAUG 352 degs H
Low CH Bondedge — H.TST 38915 28 Dec 2815 Rev 8.5 26 Apr 2616
Warker Frequency Weter Det AF 1345 (aBim) AmPpICHIFIt7Pad (dB) DC Corr (aB) Corrected Average Limit (dBuvim) Wargin Peak Limit (dBuvim) PK Azimuth Height Polarity
(GHz) Reading Reading (dB) Margin (Degs) (em)
(dBuv) (dBuVim) (dB)
2 *2.388 54.44 Pk 32.1 -224 0 64.14 - - 74 -9.86 352 136 H
1 *2.39 51.25 Pk 32.1 -22.3 0 61.05 - - 74 -12.95 352 136 H
3 *2.39 40.79 RMS 32.1 -22.3 14 50.73 54 -3.27 - - 352 136 H
4 *2.39 40.67 RMS 32.1 -22.3 14 50.61 54 -3.39 - - 352 136 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

VERTICAL RESULTS

L o dan I ]
Warker Frequenc Weter Det AF 7345 (aBim) AmpIChIFitr/Pad BC Corr (aB) Correcte Average Limit Margin Peak Limit (dBuvim) PK Azimuth Height Polarity
y Reading (dB) d (dBuV/m) (dB) Margin (Degs) (cm)
(GHz) (dBuV) Reading (dB)
(dBuV/m)

1 *2.39 37.34 Pk 32.1 -22.3 0 47.14 - - 74 -26.86 9 121 Vv

2 *2.388 40.22 Pk 32.1 -22.4 0 49.92 - - 74 -24.08 9 121 Vv

3 2.39 26.41 RMS 32.1 -22.3 14 36.35 54 -17.65 - - 9 121 Vv

4 *2.388 27.78 RMS 32.1 -224 14 37.62 54 -16.38 9 121 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection

Page 112 of 148

UL VERIFICATION SERVICES INC.

47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.




REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

RESTRICTED BANDEDGE (CHANNEL 5)

HORIZONTAL RESULTS

I Mol
1 ' r
L 2 Aokttt Ty
sy SR
i e it e
nnnnnn M I-J: & T, Det/ rd “wmep REAVE f C ] Foepa Mo on
T PE -
et Border - H.T51 385915 28 Dec « 9.5 26 fpr G
Marker Frequency Meter Det AF 1345 (dB/m) AmpICbI/FItr/Pad DC Corr (dB) Corrected Average Limit Margin Peak Limit (dBuV/m) PK Azimuth Height Polarity
(GHz) Reading (dB) Reading (dBuV/m) (dB) Margin (Degs) (em)
(dBuV) (dBuV/m) (dB)
1 *2.39 50.83 Pk 2.1 -22.3 0 60.63 - - 74 -13.37 350 135 H
2 *2.388 53.58 Pk 2.1 -22.4 0 63.28 - - 74 -10.72 350 135 H
3 *2.39 39.31 RMS 2.1 -22.3 14 49.25 54 -4.75 - - 350 135 H
4 *2.389 40.21 RMS 2.1 -22.3 .14 50.15 54 -3.85 - - 350 135 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

VERTICAL RESULTS

1ZEUL Fremont,5m Chamber B 21 Jun 2816 1@:14:12
Restricted Bandedge
= Pro ject Number:16U23555
N Client:Google
Config:EUT w/ AC Adapter
Mode:11n HT48 2432MHz
185 Tested by:37699 CS
95
85
N Peck Limit CdBul/m)
3 75
>
m
-
] O 0 N SO SOt | S
55 Avercage Limit CdBul/m) = S AT T S
()
B e B T e N A
=]
3 St St rer ol g e
2.31 18.5MHz/ 2.415
Frequency (GHzJ
Range (Gz) REU/UBU  Ref/Attn Det/Avg Tpe Sueep Fte #5ups/Mode  Fosition Ronge (6z) REUABH  Ref/Atin Det/Avg Tupe Sueap Fte #5upe/fiods  Fosition
Low CH Bondedge - V. TST 368915 28 Dec 2015 Rev 9.5 26 Apr 2016
Warker Frequency Weter Det AF 7345 (GBim) AmPpICHIFItr/Pad (dB) DC Corr (aB) Corrected Average Limit (dBuvim) Wargin Poak Limit (dBuV/m) PK Azimuth Height | Polarity
(GHz) Reading Reading (dB) Margin (Degs) (cm)
(dBuV) (dBuVim) (dB)
1 *2.39 41.11 Pk 32.1 -22.3 0 50.91 - - 74 -23.09 2 109 Vv
2 *2.39 44.18 Pk 32.1 -22.3 0 53.98 - 74 -20.02 2 109 \
3 *2.39 29.02 RMS 32.1 -22.3 14 38.96 54 -15.04 - - 2 109 \
4 *2.39 29.56 RMS 32.1 -22.3 14 39.5 54 -14.5 2 109 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

RESTRICTED BANDEDGE (CHANNEL 6)

HORIZONTAL RESULTS

1ZKUL Fremont,5m Chamber B 21 Jun 2816 18:45:51
Restricted Bandedge
= Pro ject Number:16U23555
1 Client:Gongle
Config:EUT w/ AC Adapter
Mode:11n HT48 2437MHz
185 Tested by:37633 CS
95
85
e
~ Peak Limit (dBuU/m)
: " WMWMWM
5
@
e
65 - WM
AN
55l fverege Linit (dBul/m) o ———
YT "
e e b e ) I n‘""“mrlww‘u”"( L WWWWMM
TRRCR YW TN TR ALY i PRI H
4 i
PR A B i
A AR
3 =
2.31 18.5MHz/ 2.415
Frequency (GHzJ
Rangs (6Hz) RBU/UBU  Ref/Attn  Det/Avg Tgps Susep Pte  ¥Sups/Mode Position Range (&) REU/UBN  Ref/Atin Det/Avg Tps Susep Pte ¥Sups/fods  Position
1:2,31-2,415 1MC-6dB)/ M 109/12  PEAK/Pur Fvg(RMS)  fmsec(Auta)  BEBI  MAXH 348 degs i 2:2.31-2.415 M(-6dB) /M 18912 AVER/Pur Avg(RMS)  Insec(Auted 8081 1BETAUG 48 degs H
Low CH Bandedge - H.TST 38915 28 Dec 2815 Rev 9.5 26 Apr 2816
Warker Frequency Weter Dot AF 7345 (dBim) AmpICHUFItriPad (dB) DC Corr (dB) Corrected Average Limit (dBuv/m) Wargin Peak Limit (dBuv/m) K Azimuth | Height | Polarity
(GHz) Reading Reading (dB) Margin (Degs) (cm)
(dBuV) (dBuV/m) (dB)
2 *2.388 53.65 Pk 32.1 -224 0 63.35 - - 74 -10.65 348 133 H
1 *2.39 51.82 Pk 32.1 -22.3 0 61.62 - - 74 -12.38 348 133 H
3 *2.39 39.31 RMS 32.1 -22.3 14 49.25 54 -4.75 - - 348 133 H
4 *2.39 40.64 RMS 32.1 -22.3 14 50.58 54 -3.42 - - 348 133 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

VERTICAL RESULTS

1ZEUL Fremont,5m Chamber B 21 Jun 2816 10:52:38
Restricted Bandedge
= Pro ject Number:16U23555
N Client:Google
Config:EUT w/ AC Adapter
Mode:11n HT48 2437MHz
185 Tested by:37699 CS
95
85
N Peck Limit CdBul/m)
= 75
5
@
-
55
2
A imit CdBul/m) K
55 vercge Limi ul/m L e
45 v
| o
3D Natpedlnlpfl bty
2.31 18.5MHz/ 2.415
Frequency (GHzJ
Rangs (6Hz) RBU/UBU  Ref/Attn  Det/Avg Tgpe Susep Fte ¥Sups/Mode Position Range (&) REU/UBN  Ref/Atin Det/Avg Tpe Susep Pte ¥Sups/fods  Position
Low CH Bondedge - V. TST 368915 28 Dec 2015 Rev 9.5 26 Apr 2016
Warker Frequency Weter Det AF 7345 (aBim) AmpICHUFItriPad (dB) DC Corr (dB) Corrected Average Limit (dBuvim) Margin Peak Limit (dBuvim) PK Azimuth | Height | Polarity
(GHz) Reading Reading (dB) Margin (Degs) (cm)
(dBuv) (dBuVim) (dB)
2 *2.388 49.36 Pk 32.1 -22.4 0 59.06 - - 74 -14.94 199 107 Vv
1 *2.39 46.25 Pk 32.1 -22.3 0 56.05 - 74 -17.95 199 107 \
3 *2.39 28.03 RMS 32.1 -22.3 14 37.97 54 -16.03 - - 199 107 \
4 *2.39 31.66 RMS 32.1 -22.3 14 416 54 -12.4 199 107 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016

IC: 10395A-NC26A5D

AUTHORIZED BANDEDGE (CHANNEL 6)

HORIZONTAL RESULTS

12

UL Fremont,5m Chamber B

21 Jun 2816

11:85:16

115

185

Restricted Bandedge

Pro ject Number:16U23555

Client:Google

Config:EUT w/ AC Adapter

Mode:1in HT48 2437MHz
Tested by:37699 CS

95
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Peak L
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2.46 1a. 3MHz/ 2.563
Frequency (GHzJ
Ronge (GHz) REW/UBU Ref/Attn  Det/Avg Tupe Sueep Pts #Sups/Mode Fosition Ronge (BHz) RBU/UBM Ref/Atin  Det/Avg Type Suesp Pts #Sups/Mode Fosition
1:2.46°2.563 NGB/ 109/12  PEAK/Fur Avg(RIS)  noeo(Ruta)  BEBI  MAXH M5 ckgs f 22462563 IM(RABI/M  1B9/12  AVER/Pur Pvg(RMS) fmseo(Ruto) S8BT  1BTAVS 345 degs H
High CH Bandedge - H.TST 38915 28 Dec 2015 Rev 9.5 26 fipr 2816
Marker Frequency Meter Det AF 1345 (dB/m) AmpICbI/FItr/Pad (dB) DC Corr (dB) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Azimuth Height Polarity
(GHz) Reading Reading (dB) Margin (Degs) (cm)
(dBuV) (dBuV/m) (dB)
1 2484 48.95 Pk 323 223 0 58.95 74 15.05 345 169 H
2 2484 48 Pk 323 223 0 58 - - 74 16 345 169 H
3 2484 3432 RMS 323 223 A4 44.46 54 954 - - 345 169 H
4 2487 35.07 RMS 323 223 A4 45.21 54 8.79 345 169 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

VERTICAL RESULTS

uil
gl
vl
3
= GH
........ o - Woda P o —— f P (=
igh CH mige — U, 37 30915 28 Dec 2915 r 9.5 26 Hpr SBIG
Marker Frequency Meter Det AF 1345 (dB/m) AmpICbI/Fitr/Pad DC Corr (dB) Corrected Average Limit Margin Peak Limit (dBuv/m) PK Azimuth Height Polarity
(GHz) Reading (dB) Reading (dBuV/m) (dB) Margin (Degs) (cm)
(dBuV) (dBuV/m) (dB)
1 *2.484 43.09 Pk 32.3 223 0 53.09 - - 74 2091 40 398 v
2 *2.484 45.99 Pk 32.3 -22.3 0 55.99 - - 74 -18.01 40 398 Vv
3 *2.484 31.66 RMS 32.3 223 14 4138 54 122 - - 40 398 v
4 *2.484 32.1 RMS 32.3 -22.3 14 42.24 54 -11.76 40 398 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 16U23555-E2V2

FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

AUTHORIZED BANDEDGE (CHANNEL 7)

HORIZONTAL RESULTS

UL Fremont,5m Chomber B

24 Jun 2816

18:28:008

Client:Google
Config:EUT w/

Mode: 1 1n HT48,
Tested by: 33831

AC Adapter
2442MHz
6 CX

Restricted Bondedge
Project Number:16U23555

CdBul/m)

imit CdBul/

Averog

MM/"“W

e Limit CdBuU/m2

Mﬂ\**ﬁuwﬂwg&

netsibhsnk f
ik

Frequency (GHz)

34 WWWMWMMWWWWhWWM
MWW&MMVWWWAMMVM ity Aoy WWWMM
b O AR IV A gt gt s
35
2.46 18 . 3MH=/ 2.563

Range (6Hz) RELLAUBI Ref/fttn Det/fAvg Type Sueep Pis  #5ups/Made Position Ronge (GHz) RBL/UBI Ref/Attn  Det/Avg Type Sueep Pts 45ups/Mode  Position
1:2.46-2,563 1H(=6d8) /3H 189/12 PEAK/Pur Avg(RNS)  Insec(futo)  B0EI  MAKH 54 degs 139 | 2:2.462,563 1MC-6cB1/3M 109/12 AUER/Pur AvglRMS)  lnsec(uto) 8801 1BHTAVG 54 degs 139 on
DTS 2.4 BE H_11n_HT4B_2442 Tx16.DAT 38915 28 Dec 2815 Rev 9.5 26 Apr 2816
Marker Frequency Meter Det “AF T345 (dB/m) AmpICbI/Fitr/Pad (dB) DC Corr (B) Corrected Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK “Azimuth Height Polarity
(GHz) Reading Reading (dB) Margin (Degs) (cm)
(dBuv) (dBuV/m) (dB)

1 *2.484 52.97 Pk 32.3 -22.3 0 62.97 74 -11.03 54 139 H

2 *2.484 56.84 Pk 32.3 -22.3 0 66.84 - - 74 -7.16 54 139 H

3 *2.484 39.57 RMS 32.3 -22.3 14 49.71 54 -4.29 - - 54 139 H

4 *2.486 39.86 RMS 32.3 -22.3 .14 50.00 54 -4.00 54 139 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

VERTICAL RESULTS

1ZKUL Fremont,5m Chamber B 24 Jun 2B16 18:52:24
Restricted Bondedge
- Project Number:16U23555
N Client:Google
Config:EUT w/ AC Adapter
Mode: 1 1n HT48, 2442MHz
195 Tested by:39316 CX
95
85
‘e
>~ Peak Limit (dBuU/mI
3 75
@
T
B5peee
é’ Averogeel init (dBulU/m)l
55+ .
45 4
)
e
35
2.46 18. 3MH=z/ 2.563
Frequency (GHzJ
Range (62} REWAUBN  Ref/Attn Det/Avg Type Sweep Pis  ¥owps/Mode Position Range (6Hz) REWVBI  Ref/Attn Det/Avg Type Swcep Fie  #5ups/ode  Position
DTS 2.4 BE U 11n HT48 2442 Tx16.dat 3@915 28 Dec 2615 Rev 8.5 26 Apr 2616
Warker Frequency Woter Det AF 7345 (aBim) AmpICHUFItTPad (dB) OC Corr (dB) Corrected Average Limit (aBuvim) Wargin Peak Limit (aBuvim) PK Azimuth Height Polarity
(GHz) Reading Reading (dB) Margin (Degs) (cm)
(dBuv) (4BuVim) (8)
1 *2.484 46.84 Pk 32.3 -22.3 0 56.84 74 -17.16 27 401 \
2 *2.484 48.79 Pk 32.3 -22.3 0 58.79 - - 74 -15.21 27 401 Vv
3 *2.484 32.21 RMS 32.3 -22.3 14 42.35 54 -11.65 - - 27 401 Vv
4 *2.485 33.41 RMS 32.3 -22.3 14 43.55 54 -10.45 27 401 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

AUTHORIZED BANDEDGE (CHANNEL 8)

HORIZONTAL RESULTS

| ZEUL Fremont,5m Chamber B 24 Jun 2816 28:11:35
Restricted Bondedge
Project Number:16U23555
"s ;
Client:Google
Config:EUT w/ AC Adapter
Mode: 11n HT4@, 2447MHz
195 Tested by:39316 CX
95 MM::\\
85 \\
G -
~ Peaok Limit (dBuU/m2
S 75
S5
@
S \ P
65
55 'LMI ‘ Average :n ) L ) ‘ ‘
M‘WW 7 WMWW%WMWWWM W Y
e i
45 %MMM AN
i L T SV ot
A b A
35
2.46 8. 3MHz/ 2.563
Frequency (GHzJ
Range (GHz) FBU/UBM  Ref/Attn Dst/Avg Type Sueep Pis  Hups/Mode FPosition Ronge (6Hz) RBUABU  Ref/fttn Det/fvg Type Sueep Pts  45ups/Modk Fosition
1:2.46°2.563 1H(-648) /3 189/12  PEAK/Par Avg(RNS)  fnsec(futo) 881 MAKH 51 degs H 2:2.45°2.563  IMCEBI/M 183/12  AUER/Fur Avg(RMS)  fmsec(hutc) BT 1BOTAUG 51 degs H
High CH Bandedge - H.TST 38915 28 Dec 2815 Rev 9.5 26 Apr 2816
Warker Frequenc Weter Det AF 7345 (Bim) AmPpICHIFItr/Pad (dB) DC Corr (aB) Corrects Average Limit (dBuvim) Wargin Peak Limit (dBuvim) PK Azimuth Height | Polarity
y Reading d (dB) Margin (Degs) (em)
(GHz) (dBuV) Reading (dB)
(dBuV/m)
1 *2.484 56.41 Pk 32.3 -22.3 0 66.41 - - 74 -7.59 51 130 H
2 *2.484 56.94 Pk 32.3 -22.3 0 66.94 - - 74 -7.06 51 130 H
3 *2.484 37.64 RMS 32.3 -22.3 14 47.78 54 -6.22 - - 51 130 H
4 *2.484 39.97 RMS 32.3 -22.3 14 50.11 54 -3.89 - - 51 130 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 16U23555-E2V2

FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

VERTICAL RESULTS

1ZKUL Fremont,5m Chamber B 24 Jun 2B16 28:20:13
Restricted Bondedge
- Project Number:16U23555
N Client:Google
Config:EUT w/ AC Adapter
Mode: 1 1n HT48, 2447MHz
195 Tested by:39316 CX
95
85
‘e
>~ Peak Limit (dBuU/mI
3 75
@
T
65
| gver‘c}ge Limit CdBulU/m)
55 A
45 g
35
2.46 18. 3MH=z/ 2.563
Frequency (GHzJ
Range (62} REWAUBN  Ref/Attn Det/Avg Type Sweep Pis  ¥owps/tode Position Range (6Hz) REWVBI  Ref/Attn Det/Avg Type Swcep Fis  #5ups/ode Position
High CH Bendedge — U.TST 38915 28 Dec 2@15 Rev 8.5 26 Apr 2616
Warker Frequency Woter Det AF 7345 (aBim) AmpICHUFItTPad (dB) OC Corr (dB) Corrected Average Limit (aBuvim) Wargin Peak Limit (aBuvim) PK Azimuth Height Polarity
(GHz) Reading Reading (dB) Margin (Degs) (cm)
(dBuv) (4BuVim) [t}
1 *2.484 44.15 Pk 32.3 -22.3 0 54.15 - 74 -19.85 26 387 \
3 *2.484 31.04 RMS 32.3 -22.3 14 41.18 54 -12.82 - - 26 387 Vv
4 *2.484 32.12 RMS 32.3 -22.3 14 42.26 54 -11.74 - - 26 387 Vv
2 *2.486 47.9 Pk 32.3 -22.3 0 57.9 - 74 -16.1 26 387 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HORIZONTAL RESULTS

g,
5 b 15
il b % "
GHz
......... [ E— Foap o Forge 168821 G — 1
Hian
Warker Frequenc Weter Det AF 1345 (aBim) AmpICHIFItrIPad C Corr (aB) Corrected Average Limit Wargin Poak Limit (aBuV/m) PK Azimuth Height Polarity
y Readin (d8) Reading (dBuVim) (dB) Margin (Degs) (cm)
(GH (dBuV) (dBuV/m) (dB)

1 2.484 54.11 Pk 2. -22. 0 64.11 - - 74 -9.89 57 186 H

2 *2484 58.48 Pk 2. -22. 0 68.48 - - 74 -5.52 57 186 H

3 *2484 39.52 RMS 2. 22, 14 49.66 54 -4.34 - - 57 186 H

4 2.484 40.41 RMS 2. -22. 14 50.55 54 -3.45 - - 57 186 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

VERTICAL RESULTS

|
1H=
[ e FoupMode = i P Gy 1
High
Warker Frequency Weter Det “AF 7345 (aB/m) AmpICDIFIt7Pad DC Corr (aB) Corrected Average Limit Wargin Peak Limit (aBuvim) PK Azimuth Height Polarity
(GHz) Reading (dB) Reading (dBuV/m) (dB) Margin (Degs) (em)
(dBuV) (dBuV/m) (dB)
1 *2.484 45.07 Pk 32.3 -22.3 0 55.07 - - 74 -18.93 293 386 Vv
2 *2.485 49.8 Pk 32.3 -22.2 0 59.9 - - 74 -14.1 293 386 Vv
3 *2.484 30.8 RMS 32.3 -22.3 14 40.94 54 -13.06 - - 293 386 Vv
4 *2.486 31.76 RMS 32.3 -22.3 14 41.90 54 -12.10 - - 293 386 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL RESULTS

| 1:LJL Fremont,5m Chomber B 28 Jun 2816 18:44:18
Rodiated Emissions 3-Meters
= Project Number:16U23555
18 Client:Google
Config EUT w/ AC Adapter
Mode: T1n HT40, 2422MHz
g5 Tested by:39316 CX
8|:
Peak Limit (dBulU/m)
75
e
3 5
5 b6
[as}
o
~ Avg Limit (dBulU/m)
55 =
45
6
=}
3|:
25
1 18 18
Frequency (GHz)
Range (6Hz) REWABN  Ref/Aitn Dst/Avg Type Suep Pis fowps/fods FPosition Range (6Hz) REWUBN  Ref/Attn Det/Avg Tupe Sueep Pts ¥5ups/Mlode Fosition
DTS 2.4 HARM_{1n HT4B_2422 Tx19.DAT 38915 26 Jun 2815 Rev 9.5 26 fpr 2816
| 1:UL Fremont,5m Chomber B 28 Jun 2816 18:44:18
Rodioted Emissions 3-Meters
= Project Number:16U23555
1 Client:Google
I Config:EUT w/ AC Adapter
Mode: 11n HT40, 2422MHz
95 Tested by:39316 CX
8|:
Peak Limit (dBul/m) ”
75 4
~
S 5
[an}
o \
~ Avg Limit (dBuU/m> , %
5|:
4: w \A - z
W“M % > v o
" " " P dbbnann
3KMWW b Wi i o
25
1 18 18
Frequency (GHz)
Range (62) REWAB  Ref/fitn Det/Avg Type Sucp Pis fowps/Mode Fosition Range (6Hz) ROWUB  Rof/Attn Det/Avg Tupe Secep Pis  A5ups/Mlode  Fosition
1:1-3 H-6dB)/38k  1B7/18  PEAK/Pur Avg(RHS)  Auto 600l HAXH B-36Bdegs H | 3:3-18 NC-6cBY/30k  B1/8  PERK/Fur Avg(RMS)  Auto 16k A 8-360degs
DTS_2.4_HARM_{1n_HT4B_2422 Tx19.DAT 38915 26 Jun 2815 Rev 9.5 26 Apr 2816

VERTICAL
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

LOW CHANNEL DATA

Marker Frequenc Meter Det AF T345 Amp/Cbl/Fitr/ DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Azimuth Height Polarity
y Reading (dB/m) Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(GHz) (dBuv) (dBuVim) (dB)
1 *2.484 56.45 PK2 32.3 -22.3 0 66.45 - - 74 -7.55 8 235 H
*2.491 39.2 MAv1 323 -22.3 14 49.34 54 -4.66 - - 8 235 H
2 *1.614 39.17 PK2 28.2 -22.4 0 44.97 - - 74 -29.03 9 103 H
*1.615 27.68 MAv1 28.3 -22.4 14 33.72 54 -20.28 - - 9 103 H
4 *3.616 44.66 PK2 33.1 -33.2 0 44.56 - - 74 -29.44 261 227 H
*3.618 36.07 MAv1 33.1 -33.2 14 36.11 54 -17.89 - - 261 227 H
5 *4.023 42.84 PK2 334 -33.1 0 43.14 - - 74 -30.86 266 138 H
*4.029 32.8 MAv1 334 -33.1 14 33.24 54 -20.76 - - 266 138 H
3 3.229 44.13 Pk 329 -32.8 0 44.23 - - - - 0-360 101 H
6 6.455 32.55 Pk 35.6 -30.6 0 37.55 - - - - 0-360 199 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

CHANNEL 4 RESULTS

_UL Fremont,5m Chamber B

21 Jun 2816 88:47:29

"

Project Number:16U23555

Rodioted Emissions 3-Meters

165 Client: Goog e
Config:EUT w/ AC Adapter
»f Mode:T1n HT48 2427MHz
a5 ‘ Tested by:37699 CS
Bl:
Peok Limit (dBulU/m)

75
&
~
3 65
[as}
Kl |
~ Avg Limit (dBuU/m) t

5K

45 ;

4. Ui
e - o b
351 bz Mot Mg‘"\‘ " ‘,‘,,M*
o5
1 14 18

Frequency (GHz)

BB

Range (62) R
1-3 1H(-6d8) /30

Ref/fittn  Det/fvg Type
167718 PEAK/Par Avg(RHS)

Sueep Pis
TTnsec(futo) 6081 HEXH

RBU/VBY Ref/fttn
H(-6B)/ 30k 87/8

Fawpe/Mode  Fosition

Range (GHz)
B-36fdegs H | 3:3-18

Det/Avg Type
PERK/Pur- Avg(RHS

Secep Pts Houps/Mode Fosition
STdnsec(futo) 18k HAXH 8-36degs H

FCC Parti5C 2.46H=z RSE.TST 36815 26 Jun 2815

Rev 9.5 26 Apr 2816

HORIZTONAL

! 1:UL Fremont,5m Chomber B 21 Jun 2816 88:47:29
Rodioted Emissions 3-Meters
= Project Number: 16U23555
18 Client:Google
Config:EUT w/ AC Adapter
Mode:T1n HT48 2427MHz
g5 Tested by:37699 CS
8:
Peok Limit (dBulU/m)
75
‘e
3 5
3 6
[as}
el
— Avg Limit (dBulU/m)
5;
45
5 g
a
5] )
[ L] P S =
25
1 18 18
Frequency (GHz)
Range (@) RBUAB  Ref/Atn  Oet/Avg Tupe Sueop Fis  Faps/ode Position Range (G REWARI  Ref/Attn  Det/Avg Type Suesp Pto  Houps/fods Fosition
FCC PartiSC 2.46Hz RSE.TST 38315 26 Jun 2815 Rev 9.5 26 Apr 2816

VERTICAL
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

CHANNEL 4 DATA

Marker Frequency Meter Det AF T345 (dB/m) Amp/Cbl/Fltr/Pa Corrected Avg Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading d (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuv) (dBuV/m) (dB)
2 1.942 29.09 Pk 31.1 -22 38.19 - - - - 0-360 199 \
1 1.945 29.39 Pk 31.1 -21.9 38.59 - - - - 0-360 101 H
5 6.109 32.91 Pk 354 -32.1 36.21 - - - - 0-360 101 \
3 6.126 32.83 Pk 354 -31.9 36.33 - - - - 0-360 199 H
6 9.922 30.01 Pk 37.3 -26.7 40.61 - - - - 0-360 101 \
4 9.975 28.93 Pk 374 -26.5 39.83 - - - - 0-360 101 H

Pk - Peak detector
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

CHANNEL 5 RESULTS

H:UL Fremont,5m Chamber B 21 Jun 2816 18:21:51
Rodioted Emissions 3-Meters
Project Number:16U23555
185 Client: Google
Config:EUT w/ AC Adapter
m Mode: Tin HT48 2432MHz
g5 ‘ Tested by: 37699 CS
85
Peok Limit (dBulU/m)
75
‘e
~
S 65
@
<
- Avg Limit CdBuU/m) L
=
5 \J‘r\
45 ‘w "
WM 3 4
BEWWWWM i R ot
o5

[Z]
Frequency (GHzD

18

Range (GHz)
1:1-3

REL/ VBl
1MC-6dB)/ 3Bk

Ref/Attn  Det/Aug T

g Tupe Sucep Pts
187/18  PEAK/Pur Fvg(RMS)  77msecCfuto)  6EDT

Hups /Made

RBW/VB
TH(-fdB)/ 3Bk

Ref/Bttn  Det/fvg T

Pasition Ronge (6Hz) g Tups
- 81/ PERK/Pur fivg (RMS)

HAXH B-36degs| 3:3-18

Sueep Pt
574nsec(futo) 18k

= ¥Sups/Mode Fasition
HRXH B-3hfdegs H

FCC Portl15C 2.4GHz RSE.TST 3@915 26 Jun 2@15

Rev 8.5 26 Apr 2616

HORIZTONAL

H:UL Fremont,5m Chamber B 21 Jun 2816 18:21:51
Rodioted Emissions 3-Meters
= Pro ject Number: 16023555
18 Client : Google
Config:EUT w/ AC Adapter
Mode:11n HT48 2432MHz
95 Tested by:37689 CS
85
Peak Limit (dBul/m)
7:
‘e
3 5
= 6
@
o
~ Avg Limit (dBul/m)
55
45
g 6
5 S
35 e
°5
1 2] 18
Frequency (GHz)
Range (6Hz) REU/UBU  Ref/Attn  Det/Avg Tgpe Suep Fto  ¥oups/Mode Position Renge (G12) REU/UBN  Ref/ftin Det/fvg Tope Sucep Pto  ¥Saps/fods Position

FCC Parti5C 2.4GHz RSE.TST 3@5915 26 Jun 2815

Rev 8.5 26 Apr 2016

VERTICAL
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

CHANNEL 5 DATA

Marker Frequency Meter Det 'AF T345 (dB/m) AmpICbIFltr/Pad (dB) DC Corr (dB) Corrected "Avg Limit (dBuV/m) Margin Peak Limit (dBuVim) PK ‘Azimuth Height Polarity
(GHz) Reading Reading (dB) Margin (Degs) (cm)
(dBuv) (dBuV/m) (dB)
1 1.981 29.94 Pk 31.4 -22.3 0 39.04 - - - - 0-360 99 H
2 1.988 30.33 Pk 314 -22.2 0 39.53 - - - - 0-360 101 Vv
5 3.127 33.91 Pk 32.8 -32.7 0 34.01 - - - - 0-360 101 Vv
3 3.242 37.27 Pk 32.8 -32.8 0 37.27 - - - - 0-360 199 H
6 6.411 33.21 Pk 35.6 -31.4 0 37.41 - - - - 0-360 199 Vv
4 6.424 34.25 Pk 35.6 -31.2 0 38.65 - - - - 0-360 199 H

Pk - Peak detector
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

MID CHANNEL RESULTS

x ~UL Fremont,5m Chomber B 28 Jun 2B16 20:28:55
Radiated Emissions 3-Meters
= Project Number:16U23555
18 Client:Google
Config EUT w/ AC Adapter
Mode: T1n HT40, 2437MHz
g5 Tested by:39316 CX
8|:
Peak Limit (dBulU/m)
75
‘e
3 5
3 6
@
el
~ Avg Limit (dBul/m)
5:
4|:
2
2
35} »
o5
1 14 18
Frequency (GHz)
Range (6 RBU/UBU  Ref/Attn Det/fvg Tuyps ) Pls foupe/fiode FPosition Range (GHi) REUABI  FRef/fttn  Det/Avg Tupe Suep Pts Houps/fiods Position
FCC Port15C 2.46Hz RSE.TST 38915 26 Jun 2015 Rev 9.5 26 Apr 2816
. UL Fremont,5m Chamber B 28 Jun 2816 208:28:55
Rodioted Emissions 3-Meters
= Project Number:16U23555
19 i Client:Google
Config EUT w/ AC Adapter
‘ Mode: 11n HT40, 2437MHz
g5 Tested by:39316 CX
8|:
Peak mit CdBul/m) !
75 f-4
T
2 | %
~
Dj 6: ‘J
[an}
o
~ Avg Limit (dBuU/m> T \
5|:
5 \/ \h‘
! e MW
4 ™~ e
35 [ L M M dj Rt et
s o
o5
1 18 18
Frequency (GHz)
Range (6 RBU/UBW  Ref/Attn Det/fivg Tuype ) Plo fowpe/fode Fosition Range (Gfi) RBUUBD  FRef/fttn  Dot/Avg Tupe Sueep Pts foups/fiods FPosition
1:1-3 MC-6d)/38k  187/18  PEAK/Pur Avg(RHS)  Tlmsec(Puto) 6031 MAXH B-360degs H | 3:3-18 MG-6B)/30k  BI/B  PERK/Pur MvgRMS)  STdnsec(huto) 18k  HAXH 8-3Adegs
FCC Part1SC 2.46Hz RSE.TST 38915 26 Jun 2015 Rev 9.5 26 Apr 2816

VERTICAL
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

MID CHANNEL DATA

Marker Frequency Meter Det AF T345 Amp/Cbl/Fitr/ DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading (dB/m) Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuv) (dBuVim) (dB)
1 *2.39 54.08 PK2 321 -22.3 0 63.88 - - 74 -10.12 18 256 H
*2.39 40.11 MAv1 321 -22.3 14 50.05 54 -3.95 - - 18 256 H
2 *2.487 53.53 PK2 32.3 -22.3 0 63.53 - - 74 -10.47 17 133 H
*2.486 37.48 MAv1 32.3 -22.3 14 47.62 54 -6.38 - - 17 133 H
4 *3.647 42.83 PK2 33.2 -32.7 0 43.33 - - 74 -30.67 278 337 H
*3.639 33.31 MAv1 33.2 -32.8 14 33.85 54 -20.15 - - 278 337 H
3 3.249 41.57 Pk 32.8 -32.9 0 4147 - - - - 0-360 101 H
5 5.904 33.36 Pk 35.3 -31.3 0 37.36 - - - - 0-360 101 \
6 6.688 33.02 Pk 35.6 -31.2 0 37.42 - - - - 0-360 199 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

CHANNEL 7 RESULTS

| 1:UL Fremont,5m Chamber B 24 Jun 2B16 19:082:20
Rodioted Emissions 3-Meters
= Project Number:16U23555
10 Client: Goog le
Config:EUT w/ AC Adapter
Ir Mode: 1 1n HT48, 2442MHz
g5 ‘ Tested by:39316 CX
85
Peak Limit CdBulU/m)
75
e
3 5
3 6
@
o
= Avg Limit (dBul/m)
55 1 h
45 j NH
MM 3 2 P
BKMWWWWNMWW . ﬂﬂﬁmﬁﬁ; . k;" N -
25
1 18 18
Frequency (GHz)
Rarge (610 RO Ref/Atin Det/Avg Tupe Sieep Pla  ¥oups/fods  Position Range (G0 RGN Rei/ftin  Det/Avg Tgpe Sweep Pto  ¥5ups/Mode  Position
1:1-3 1M(-6dB) /38K 187/18  PEAK/Pur Avg(RM3)  77nsec(futo) 6BAI  MAXH B-36fdegs H 31318 1M (-6dB) /38K B1/8 PEAK/Pur Avg(RMS)  57dmsec(Auto) |8k MAXH B-36fdegs H
FCC Part!5C 2.4GHz RSE.TST 3685915 26 Jun 20815 Rev 8.5 26 Apr 2016
1 UL Fremont,5m Chomber B 24 Jun 2B16 19:82:20
Rodioted Emissions 3-Meters
= Project Number:16U23555
18 Client :Google
Config EUT w/ AC Adapter
Mode: 1 1n HT48, 2442MHz
g5 Tested by:39316 CX
285
Peak Limit CdBul/m)
75
‘e
3 5
5 6
@
<
= Avg Limit (dBul/m)
55
45
2
& g &
o
35 oA T :
25
1 18 18
Frequency (GHz)
Range (G2 REUAEBN  Ref/fiin  Det/fvg Type Suep Pla  Fowpo/fods Pasition Range (6H) REWUBH  Ref/ftin  Deb/fvg Tgpe Sueep Pto ¥owps/fode  Position
FCC Partt5C 2.4GHz RSE.TST 36915 26 Jun 2815 Rev 9.5 26 Apr 2616

VERTICAL
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REPORT NO: 16U23555-E2V2

FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

CHANNEL 7 DATA

Marker Frequency Meter Det AF T345 Amp/Cbl/Fitr/P DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading (dB/m) ad (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuv) (dBuVim) (dB)
1 *2.388 51.23 PK2 321 -22.4 0 60.93 - - 74 -13.07 64 138 H
*2.39 37.29 MAv1 321 -22.3 14 47.23 54 -6.77 - - 64 138 H
4 *4.883 48.14 PK2 33.8 -32.8 0 49.14 - - 74 -24.86 341 108 H
*4.884 32.26 MAv1 33.8 -32.8 14 33.40 54 -20.60 - - 341 108 H
2 1.957 29.74 Pk 312 -22.1 0 38.84 - - 0-360 301 Vv
3 3.256 36.43 Pk 32.7 -32.9 0 36.23 0-360 101 H
5 6.34 33.2 Pk 35.5 -314 0 37.3 0-360 101 Vv
6 6.98 32.36 Pk 35.5 -30.9 0 36.96 0-360 199 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak

MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 16U23555-E2V2
FCC ID: AARNC2-6A5-D

DATE: July 28, 2016

IC: 10395A-NC26A5D

CHANNEL 8 RESULTS

:UL Fremont,5m Chamber B

23 Jun 2816

11:28:31

I

Rodioted Emissions 3-Meters
Project Number:16U23555

185 Cl ient:Goog le
Config:EUT w/ AC Adapter
V" Mode: 1 1n HT48 2447MHz
g5 | Tested by:37699 CS
a5
Peak Limit CdBul/m)
75
‘e
~
3 s
@
T
= Avg Limit (dBul/m) r
55

. '\

wwmmﬂjl W =
“Wﬂwﬂ"“# 3 Uil Ml %#*

35

4 e nw‘lﬂﬁy&%“ i

L [ T -
25
1 14 18
Frequency (GHz)
Range (G2 REU/UB  Ref/Altn  Det/Avg Tupe Sunep Pla  Fowpo/Miods Position Range (M) REWAEN  Ref/fitn  Det/Avg Tgpe Sueep Pio  ¥oupo/Mode  Fosition
1:1-3 1M(-6dB) /38K 187/18  PEAK/Pur Avg(RM3)  77nsec(futo) 6BAI  MAXH B-36Adegs H 3:3-18 1M (-6dB) /38K B1/8 PEAK/Pur Avg(RMS)  574msec(futo) |8k MAXH B-36Adegs H

FCC Part!5C 2 4GHz RSE.TST 38515 26 Jun 2015

Rev 9.5 26 Apr 2816

HORIZTONAL

! 1:UL Fremont,5m Chomber B 23 Jun 2816 11:28:31
Rodioted Emissions 3-Meters
= Project Number:16U23555
18 Client:Google
Config EUT w/ AC Adapter
Mode: 1 1n HT48 2447MHz
a5 Tested by:37689 CS
35
Peak Limit CdBulU/m)
75
‘e
3 =
3 6
@
<
= Avg Limit (dBul/m)
55
45
2 6
o g -
35
25
1 1a 18
Frequency (GHz)
Range (1) REUABU  Ref/Attn Det/fvg Type ) Plo foups/fiode Fosition Range (6H) RBWVBI  Rei/Attn Dot/Avg Typs Sueep Pts 45ups/liode Position

FCC Part!5C 2 4GHz RSE.TST 38515 26 Jun 2015

Rev 9.5 26 Apr 2816

VERTICAL
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

CHANNEL 7 DATA

Marker Frequency Meter Det 'AF T345 (dB/m) AmpICbIFltr/Pad (dB) DC Corr (dB) Corrected "Avg Limit (dBuV/m) Margin Peak Limit (dBuVim) PK ‘Azimuth Height Polarity
(GHz) Reading Reading (dB) Margin (Degs) (cm)
(dBuv) (dBuV/m) (dB)
2 1.956 29.43 Pk 31.2 -22 0 38.63 - - - - 0-360 101 v
1 1.972 29.39 Pk 31.3 -22.2 0 38.49 - - - - 0-360 293 H
4 6.341 33.52 Pk 35.5 -31.4 0 37.62 - - - - 0-360 101 Vv
3 6.396 33.27 Pk 35.6 -31.5 0 37.37 - - - - 0-360 199 H
5 9.624 30.36 Pk 36.7 -26.9 0 40.16 - - - - 0-360 101 H
6 9.654 29.67 Pk 36.8 -26.8 0 39.67 - - - - 0-360 101 Vv

Pk - Peak detector
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

HIGH CHANNEL RESULTS

I ~UL Fremont,5m Chomber B 28 Jun 2B16 21:11:38
Radioted Emissions 3-Meters
= Project Number:16U23555
18 Client:Google
Config EUT w/ AC Adapter
Mode: 11n HT40, 2452MHz
g5 Tested by:39316 CX
8|:
Peak Limit (dBulU/m)
75
‘e
3 5
3 6
a5}
T ’
z Avg Limit (dBul/m)
5|:
45
8 5
D
35
o5
1 8 18
Frequency (GHz)
Range (6 RBU/UBI  Ref/Attn Det/fvg Tupe ) Pls foupe/fiode Fosition Range (Gt REUABI  FRef/fttn  Dot/Avg Tupe Sueep Pts foups/fiods  Position
FCC Port{SC 2,46Hz RSE.TST 38915 26 Jun 2815 Rev 9.5 26 Apr 2016
I ~UL Fremont,5m Chomber B 28 Jun 2B16 21:11:38
Rodioted Emissions 3-Meters
= Project Number:16U23555
18 Client:Google
T Config:EUT w/ AC Adapter
Mode: 11n HT40, 2452MHz
95 Tested by:38316 CX
8|:
Peak Limit (dBulU/m)
75 |
‘e
3 5 |
3 6
o
3z 1
z Avg Limit (dBul/m) 51 \
5|:
45 J/ \‘h .
5
M 4 1 WMW*WWW
ok
350 c il o B oy, W
o5
1 8 18
Frequency (GHz)
Range (6 RBU/UBU_ Ref/Attn Det/fivg Type ) Pls foupe/fode Fositlion Range (GH) REUBL  FRef/fttn  Dot/Avg Tupe Sueep Pts  Hups/liods P
113 MC-6dB)/38k  187/18  PEAK/Fur Avg(RHS)  Tlmsec(Puto) 6081 MAXH B-360cegs H | 3:3-18 MC6)/30k 81/ PEAK/Pur vg(RMS)  STdnsec(huto) I8k P [}
FCC Part{SC 2.46Hz RSE.TST 38915 26 Jun 2815 Rev 9.5 26 Apr 2016

VERTICAL
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

HIGH CHANNEL DATA

Marker Frequency Meter Det AF T345 Amp/Cbl/Fitr/ DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading (dB/m) Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) Margin (Degs) (cm)
(dBuv) (dBuVim) (dB)
1 *2.386 55.37 PK2 321 -22.3 0 65.17 - - 74 -8.83 6 150 H
*2.389 40.5 MAv1 321 -22.3 14 50.44 54 -3.56 - - 6 150 H
2 *1.108 34.55 PK2 28 -24 0 38.55 - - 74 -35.45 262 329 \
*1.108 243 MAv1 28 -24 14 28.44 54 -25.56 - - 262 329 \
3 *1.123 34.58 PK2 28 -23.8 0 38.78 - - 74 -35.22 275 338 Vv
*1.124 24.04 MAv1 28 -23.8 14 28.38 54 -25.62 - - 275 338 \
4 *3.663 45.2 PK2 332 -32.8 0 45.6 - - 74 -28.4 247 111 H
*3.662 35.54 MAv1 33.2 -32.8 14 36.08 54 -17.92 - - 247 111 H
5 *4.922 42.42 PK2 33.9 -32.9 0 43.42 - - 74 -30.58 252 266 H
*4.921 32.06 MAv1 33.9 -32.9 14 33.20 54 -20.80 - - 252 266 H
6 6.035 34.04 Pk 353 -31.5 0 37.84 - - 0-360 199 \4

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

5.3. WORST-CASE BELOW 1 GHz

SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION)

QKUL Fremont,5m Chamber B 21 Jun 2816 14:83:38
Rodioted Emissions - 3 Meters
= Project Number:16U23555
8 Client:Google
Config:EUT w/ AC Adapter
Mode :lWorst Case
75 Tested by:37689 CS
6:
5’:
/_E\ (
£
> 4l: T
J UrRTm T Cagul7/mJ J
s
35
: : ot
i P C —
2 VM """
b dabil sl "
5 M’”‘"u it b M
LT I R R RTRTY () Il
5
368 100 1008
Frequency (MHz)
Range (MHz) REA/UBU _ Ref/Atin  Dot/fvg Tps Sucep e #oups/Mode  Position Ronge (M2 REU/UBN  Ref/Atin Det/vg Tupe Sucep Pt 5ups/fode Position
1:38-2080 120C-68) /1N 97/18  PERK/LogPur-Uideo fnsec(Puta) 4081 MAXH 8-36Bdegs | 3:266-1000 120(-64B/ 1M 97/18  PERK/LogPur-Uideo Jnsec(futo)  BBBI  HAXH 8-368degs H
FCC Port15C 38-188@MHz . TST 38915 15 Jul 2814 Rev 8.5 26 Apr 2016
QKUL Fremont,5m Chamber B 21 Jun 20816 14:83:38
Rodioted Emissions - 3 Meters
= Project Number:16U23555
8 Client:Google
Config:EUT w/ AC Adapter
Mode (lWorst Case
75 Tested by:37693 CS
Y
6‘:
5':
/_E\ ’7
~
3 45 ) r
Cg UPFRTTEm T Cagul7/md I
Z
35
: M"""j
M i
Wy | il
- iy L g L NLMW,‘M
f i o L y
N b T ’M!]-"“ o
5
30 108 1888
Frequency (MHz)
| Farge GR) W) Ref/iin Del/fvg Tios Sueep Pio “fopeflode Fosition | Fege (D VAR T Refffin Dt/ Tops S Pl Hopellods Fosition
FCC Part15C 38-1800MH=. TST 30915 15 Jul 2814 Rev 9.5 26 Apr 20816

VERTICAL
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016

FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D
Data
Marker Frequency Meter Det AF T130 (dB/m) Amp/Cbl (dB) Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuV) (dBuV/m)
5 * 400 36.15 Pk 19.5 -26.3 29.35 46.02 -16.67 0-360 100 H
2 30.51 31.24 Pk 24.8 -28.9 27.14 40 -12.86 0-360 100 \
1 30.7225 29.28 Pk 24.6 -28.9 24.98 40 -15.02 0-360 100 H
3 200 38.54 Pk 16.5 -27.1 27.94 43.52 -15.58 0-360 100 H
4 240 36.81 Pk 15.5 -26.7 25.61 46.02 -20.41 0-360 100 H
6 904.8 28.61 Pk 26.5 -23.9 31.21 46.02 -14.81 0-360 300 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector

Page 140 of 148

UL VERIFICATION SERVICES INC.
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 16U23555-E2V2

FCC ID: AARNC2-6A5-D

DATE: July 28, 2016
IC: 10395A-NC26A5D

5.4.

WORST-CASE 18 GHz - 26 GHz

SPURIOUS EMISSIONS 18-26 GHz (WORST-CASE CONFIGURATION)

WBEUL EMC 21 Jun 2816 11:54:46
RF Emissions
= Project Number:16U2355%
S Client:Google
Conf Iguration: EUT w/ AC Adepter
Maode :Worst Cose
35 Tested by / SM:37639 CS
75 Feak Limit (dBul/m)
o
-
T
" 65
s
T 55 Avg Limit CdBul/ml
“
s
2 45 4 5 =
g MWWMWWWwWWWMWWM
- - N P T e W Y
2?
=
18 26

Frequeney (GHz)

1H(-3dB2/3 9748

Range (6Hz) REABH  Ref/Attn  Det/Avg Tup
1:18-20 PEAK/ -

Sueep Fte
| neec(futa) | 282

Wups/fade  Lakel Fange (6H2) /U Ref/itn  Det/fvg Tun Sueep
HAH Horizartal

Pts 4Sups/Mode  Lobel

18-266H= Test.TST 36915 6 Jon 2815

Rev 9.5 16 Mar 2815

HORIZONTAL

1BEUL EMC 21 Jun 2816 11:54:46
RF Emissions
= Project Number:16U23555
El ClientiGoagle
Configuration:EUT w/ AC Adepter
Made :llorst Caose
85 Tested by / 5N:37699 CS5
75 Peak Limit (dBull/m)
E
2
- 65
C
0
=
~ S| Avg Limit CdBul/m3d
5 5
ha
3 iz
1
@ 45 @ A o
il
35
25
5
18 26
Frequency (GHz)
Range (Mo REABH  Ref/ftn  Det/ivg Tup Sueep Fls fowps/ade  Lahel Range (6H) RE/UBM  Ref/fiin  Det/ivg Tun Sucep Pts 15upsfods  Lebe
18-266Hz Test. TST 36912 6 Jan 2615 Rev 9.5 16 Mar ZB15

VERTICAL
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016

FCC ID: A4ARNC2-6A5-D IC: 10395A-NC26A5D
Data
Marker Frequency Meter Det AF T449 Amp/Cbl Dist Corr Corrected Avg Limit Margin Peak PK
(GHz) Reading (dB/m) (dB) (dB) Reading (dBuV/m) (dB) Limit Margin
(dBuV) (dBuVolts) (dBuV/m) (dB)
4 23.975 42.87 Pk 34 -24.2 -9.5 43.167 54 -10.833 74 -30.833
5 24.928 43.1 Pk 34.2 -24.3 -9.5 43.5 54 -10.5 74 -30.5
6 25.414 43 Pk 34.3 -24.3 -9.5 43.5 54 -10.5 74 -30.5
1 23.995 43.57 Pk 34 -24.4 -9.5 43.667 54 -10.333 74 -30.333
2 25.367 44.3 Pk 34.3 -24.6 -9.5 44.5 54 -9.5 74 -29.5
3 24.968 43.67 Pk 34.2 -24.2 -9.5 44167 54 -9.8333 74 -29.833

Pk - Peak detector
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

6. AC POWER LINE CONDUCTED EMISSIONS

LIMITS

FCC §15.207 (a)

RSS-Gen 8.8
Frequency of Emission (MHz) Conducted Limit (dBuV)
uasi-peak Average
0.15-0.5 B to 56 56 to 46
0.5-5 56 46
5-30 Gl S0

Decreases with the loganthm of the frequency.

RESULTS
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REPORT NO: 16U23555-E2V2 DATE: July 28, 2016
FCC ID: AARNC2-6A5-D IC: 10395A-NC26A5D

LINE 1 RESULTS

| ogUt_Fremont, CA CE Room 22 Jun 2816  17:16:57
Conducted RFI Uoltage
Project No:16U23555
186 C172me Name oot
Model/Device:Model L
Test Uolt/Freq: 2BUAC/6BHz, 2.46Hz Worst Case
gz Test By:39316 CX
78
; 64—
2 e . CFR 47 Fark {5 Closs B Avg
3 50 :
> T3
2 29 >
v 36 &
/"Uf/ " M U‘JW WMWWW o vv\—\
. L ;
oy — S A1l T ek RO LPOY | LT UOPTTRR . ) AL )
g M
-6
15 1 18 30
Frequency (MHz)
Range (MHz) REU/UBW Ref/Attn  Det/Avg Mode Sueep Pis  #Sups/Mode Lobel Range (MHz) RBU/VBY Ref/Attn  Det/Avg Mode Sueep Pts  #Sups/Mode  Label
1:.15-38 Ok (-6dB) /- 8218 Op/Co 1s/2.25kHz  13.3k 1/URIT Line-LI
FCC15 CE Class B 158kHz-38MHz Stepping.TST 38315 24 Feb 2816 Rev 8.5 26 May 2815
Marker Frequency Meter Det LISN L1 LC Limiter Corrected CFR 47 QP CFR 47 Av(CISPR
(MHz) Reading Cables (dB) Reading Part 15 Margin Part 15 )Margin
(dBuV) 1&3 dBuv Class B (dB) Class B (dB)
QP Avg
1 .54825 31.94 Qp 0 0 10.1 42.04 56 -13.96 - -
2 .54825 24.82 Ca 0 0 10.1 34.92 - - 46 -11.08
3 .59325 32.16 Qp 0 0 10.1 42.26 56 -13.74 - -
4 .59325 25.74 Ca 0 0 10.1 35.84 - - 46 -10.16
5 .636 29.24 Qp 0 0 10.1 39.34 56 -16.66 - -
6 .63825 22.63 Ca 0 0 10.1 32.73 - - 46 -13.27

Qp - Quasi-Peak detector
Ca - CISPR average detection

Page 144 of 148

UL VERIFICATION SERVICES INC.
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.




REPORT NO: 16U23555-E2V2 DATE: July 28, 2016

FCC ID: A4ARNC2-6A5-D IC: 10395A-NC26A5D
LINE 2 RESULTS
| gl _fremont, CA CE Roon 22 Jun 2B16  17:16:57
Conducted RFI Uoltage
186 1520 Nome | Ghog 1o
Model/Device:Model L
Test Uolt/Freq: 128UAC/6BHz, 2.4GHz Worst Cose
gz Test By:39316 CX
78
N G4
"'g e . CFR 47 Fart |5 Closs B Avg
3 50 :
3 7q
I 23
g
22p |
8
-6
15 1 18 30
Frequency (MHz)
Range (tHz) REU/UBU Ref/Attn  Det/Avg Mode Sueep Pis  #oups/Mode Lobel Range (Hz) REW/UBU Ref/fttn  Det/Avg Mode Sueep Pbs  $5ups/Mode Label
FCCI5 CE Closs B 158kHz-38MHz Stepping.TST 36915 24 Feb 2816 Rev 8.5 26 May 2815
Marker Frequency Meter Det LISN L2 LC Limiter Corrected CFR 47 QP CFR 47 Av(CISPR
(MHz) Reading Cables (dB) Reading Part 15 Margin Part 15 )Margin
(dBuV) 2&3 dBuv Class B (dB) Class B (dB)
QP Avg
7 .5505 30.22 Qp 0 0 10.1 40.32 56 -15.68 - -
8 .54825 17.83 Ca 0 0 10.1 27.93 - - 46 -18.07
9 .5955 29.1 Qp 0 0 10.1 39.2 56 -16.8 - -
10 .59325 17.23 Ca 0 0 10.1 27.33 - - 46 -18.67
11 .63825 27.9 Qp 0 0 10.1 38 56 -18 - -
12 .63825 16.12 Ca 0 0 10.1 26.22 - - 46 -19.78

Qp - Quasi-Peak detector
Ca - CISPR average detection
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